b é/vrma

PARTS MANUAL
TRACTOR

Model 4100
SERIAL # 1001-1390

by Venture Products Inc. SY

© VENTRAC®
Wewrmac OUNT
TEM

Revised 01/29/20
09.20001 Rev. 05

https://www.tractormanualpdf.info/




https://www.tractormanualpdf.info/



SERIAL NUMBER PLATE

F'-'II“::IDEL. Skl ™l

Manufagiured oy Wenture Prod agts Ien.
& Capeillee, (inie 43667 &
Il eune ulibur
[ IRTILIN
Lonale
[N [ETITR

1Ll

ENGINES

G KAWASAKI 25 HP AIR COOLED GAS
K BRIGGS & STRATTON 31 HP AIR COOLED GAS

https://www.tractormanualpdf.info/



TABLE OF CONTENTS

DECALS SECTION A
ReplacementDecals . . . . . . . . . . . . . A-1&2
ELECTRICAL SECTION B
Kawasaki Wiring Diagram. . . . . . . . . . . . .o B-1&2
Kawasaki Wiring Diagramw/Delay . . . . . . . . . . . . . . e B-3&4
Briggs & Stratton Wiring Diagram . . . . . . . . . . .. B-5&6
HYDRAULICS & AXLES SECTION C
Hydraulic Diagram . . . . . . . . . . . . e C-1&2
Steering, Lift, & Auxiliary Hydraulics . . . . . . . . . . . . ... ... C-3&4
Pump & Front Filter . . . . . . . . . . C-5&6
Front Transaxle . . . . . . . . . . e C-7&8
Rear Transaxle & Hydraulics . . . . . . . . . . . . . . . . e C-9&10
Lift Valve & Rear Filter. . . . . . . . . . . . . C-9&10
Axle & Tire (Serial # 1001-1090) . . . . . . . . . o o e C-11 & 12
Axle & Tire (Serial #1091 -) . . . . . . . . . . e C-13& 14
Model 2600 Transaxle . . . . . . . . . . . . e C-15& 16
Model 15 Motor. . . . . . . . . C-17 & 18
Model 15 Pump. . . . . . . . . e e C-19& 20
ENGINE/ENGINE DRIVES SECTION D
Kawasaki Engine & Drive . . . . . . . . . . e D-1&2
Kawasaki Engine Mount, Filters, & Exhaust . . . . . . . . ... ... ... ...... D-3&4
Briggs & Stratton Engine . . . . . . . e e D-5&6
Briggs & Stratton Drive Shaft & PTODrive . . . . . . . . . . . . .. ... ... .... D-7&8
Briggs & Stratton Engine Mount, Exhaust, & AirIntake . . . . . . . . . ... ... .. D-9& 10
Briggs & Stratton Remote Oil Filter & QilCooler . . . . . . . . . . . ... ... ... D-11 & 12
Fuel System. . . . . . . . . . e e e e D-13& 14
FRAME, SHEET METAL SECTION E
Rear Frame, Upper . . . . . . . . . . e E-1&2
Rear Hitch Assembly (Serial # 1001-1091) . . . . . . . . . . . . . . . ... E-3&4
Rear Hitch Assembly (Serial # 1092--) . . . . . . . . . . . . . . . . E-5&6
Seat Assembly . . . . . e e E-7&8
Rear Frame, Lower . . . . . . . . . e e E-9 & 10
Front Frame (Serial # 1001-1046) . . . . . . . . . . . . . . . . ... E-11 & 12
Front Frame, Upper (Serial # 1047--). . . . . . . . . . . . . . ., E-13 & 14
Front Frame, Lower (Serial # 1047--). . . . . . . . . . . . e E-15& 16
Front Hitch . . . . . . . . . . . . E-17 & 18
Hood, Grill, & Dash . . . . . . . . . . . e e E-19 & 20
Shields . . . . . . . e e e E-21 & 22
i

https://www.tractormanualpdf.info/



TABLE OF CONTENTS

CONTROLS & LINKAGE SECTION F
Hand Controls, Rear. . . . . . . . . . . e e F-1&2
Forward/Reverse Rocker . . . . . . . . . . . F-3&4
Neutral Position Assembly . . . . . . . . . . . F-5&6
Park Brake, Throttle, & Choke. . . . . . . . . . . . . . . F-7&8
Pump Control Arm . . . . . . . . e F-9 & 10
High/Low Shift Linkage . . . . . . . . . . . . . . . e F-11 & 12
Belt Tightener. . . . . . . . . . . e e F-13& 14

OPTIONS SECTION G
3PointHitch Frame. . . . . . . . . . . . . e G-1&2
3PointHIitch Arms . . . . . . . . . e e e e G-3&4
3 Point Hitch Hydraulics. . . . . . . . . . . . . . e G-5&6
Auxiliary Hydraulics, Rear. . . . . . . . . . . . . G-7&8
Dual Wheels . . . . . . . . . G-9& 10
Foot Pedal & Wheel Extensions . . . . . . . . . . . . . . . .. o G-11&12
Fold Down Roll Bar. . . . . . . . . . . G-13& 14
Fold Down ROPS RollBar. . . . . . . . . . . . e G-15& 16
Heavy Axle . . . . . . . . G-17 & 18
Fenders, Weights, & FootPegs . . . . . . . . . . . . . ... G-19 & 20
Weight Transfer . . . . . . . . . . . . e G-21 & 22
Canopy . . . . . e e e e G-23& 24
NI Hitch. . . . . . e G-25 & 26
Rear Counterweight Bar & Rear Bump. . . . . . . . . . . . . . . ... ... .... G-27 & 28
Light Bar . . . . . . . e G-29 & 30
Slope Gauge, 12 Volt Outlet, & 12 Volt FrontPlug. . . . . . . . . . . . . .. . ... G-31& 32
Suspension Seat & SeatLock . . . . . . .. Lo G-33& 34
Canister Air Cleaner (25 hp Kawasaki, FH721D) . . . . . . . . . . . ... ... .. G-35 & 36

iiii

https://www.tractormanualpdf.info/



DECALS

4\ DANGER

To pravent serious injury or death
from exploding gases:

* Do not work on batteries without
proper Instruction and training.

EXPLOSMOM HAZ AR
T el e B o P
4 Do 1ol Aol o bk rh i g

* See operator's manual,

]

LT EE LY, T PR TR P

fLarrers araar. prrare
00.0192 - Flat V 00.0121
RO Curtifics thom
ALL WHEELDRIVE|
1T |
00.0138 00.0145
LA Bk o
|| l! |nmwna.1?+£-. -
ﬁnﬁlffﬁﬁﬁhm -MIDDLE- O VENTIAC
! uunuunuu.:_:r::._ll.l:l:umm hﬂl]‘l“lt-tli HTTRRALALC DNl DR SOUMLLEST
i ':ﬁ-!“m W SELECTOR EFR,E%}IE[ Ty govpemed Wrra
i ? LEVER
.F-._ S 13 From
::. - EMERQENCY vl e
| & PARK BRAKE L (4
[ FIese] Lkl -
@@ wo
- <jf ik 1@
00.0176 s Sl i
- d
00.0182 00.0168-1

! 00.0210 ! 00.0207

Raised V between Headlights Raised V Steering Wheel

A-1
https://www.tractormanualpdf.info/



DECALS

T . TRLE il T b bl

T #lm”

émt-?

ARETTWETE A ¢

00.0179 Right Side - 25 HP Kawasaki

I————

benrmac

STETRFER of FahE

00.0178-1 Left Side - 31 HP Briggs & Stratton

ES e
mea

AR S aX P R

00.0179-1 Right Side - 31 HP Briggs & Stratton

AVOROS AT 2 A K

AL WHEEL DRIVE

ALl WHEEL DRIVE
AMYRCETANC AT

00.0180

00.0181

A-2
https://www.tractormanualpdf.info/



[T

Vel

-

MM

ELECTRICAL

ILLUSTRATED DRAWING
KAWASAKI WIRING DIAGRAM (20 amp charge system)

Harness # 32.0066

-

" T
= LS| l * i
RCHRR Y |
T -
s g

- — w
. " -
-
- ~a
" - =
- o
" '
R
- 1
.
", .
. - -

Sk,

e
_'-'.r_

H |

-1 -

I~ 1 a1

B-1

https://www.tractormanualpdf.info/



ELECTRICAL

KAWASAKI WIRING DIAGRAM (20 amp charge system)

REF. PART NO. DESCRIPTION QTY.
1...... 33.0030. . ... .. ... ... BATTERY, HARRIS (notshown) . . . . . . .. ... .. ... ... ........ 1
2.0 30.0186. . . .. ... ... .. FUSE HOLDER, INLINE35AMP . . . . . . . . ... ... ... . .. ...... 1
4 ... ... 30.0185. . ... ... ... FUSE PANEL, 8 CIRCUITATCBLAD . . . . . . . . . . . oo 1
7 ... ... 30.0197. . . ... ... FUSE, 30 AMP ATC BLADE-GREEN. . . . . . .. .. .. ... .. ....... 1
8 ...... 30.0203. . . . ... ... FUSE, 20 AMP, ATC BLADE YELLOW . . . . . ... ... .. ... ....... 1
9 ..., .. 30.0166. . . .. ... ... .. FUSE, 15 AMP ATC BLADE-BLUE . . . . . . . . . .. .. ... ... .. .... 4
10. . . . .. 30.0187. . . .. ... ... FUSE,5 AMPATC BLADE-TAN . . . . . . . . .. . . . o . 1
im. .. ... 13.0078. . . . . ... SWITCH, IGNITION DELTA . . . . . . . . . . e 1
120 ... .. 13.0080. . . . ... ... ... KEY, IGNITION DELTA . . . . . . e e e 1
3. .. ... 31.0035. . . ... ... SWITCH, CONTOUR OFF-ON-ON . . . . . . . . . . ... . . o 1
4. ... .. 31.0038. . ... ... ... .. ROCKER, SWITCH SOFT/BK/AMB LEN . . . . .. ... ... ... ....... 1
16. . .. .. 31.0036. . ... ... ... .. SWITCH, CONTOUR ON-OFFDPST . . . . . ... ... ... .. ... ..... 1
17. ... .. 31.0037. . . .. ... ROCKER, SWITCH SOFT/BLK/NOLEN. . . . . . .. .. ... ... ....... 1
18. . . ... 31.0039. . ... ... ... .. SWITCH, NEUTRALN.O. 8"LEADS. . . . . . . . . . . . ... .. ... .... 1
19. .. ... 31.0033. . ... ... ... .. SWITCH, SEAT 2"ROUND GRAY . . . . . . . . . e 1
22. ... .. 33.0031. .. ... ... ... LIGHT,OILRED HT . . . . . . . e 1
23. ... .. 33.0031. . ... ... ..... LIGHT,OILRED HT . . . . . . . . . e 1
26. ... .. 35.0103. . ... ... ... .. RELAY,50 AMP5POLE . . . . . . . . . . . . 2
27. .. ... 30.0196. . . ... .... ... CONNECTOR, 5PINRELAY MOUNT . . . . . . . .. ... oo 2
32. ... .. 35.0104. . ... ... ... .. GAUGE, HRITACHROUNDDIGITAL . . . . . . oo e 1
33. ... .. 35.0101. . ... ... ... .. GAUGE, VOLTMETER 12 VOLT. . . . . . . . . o e e 1
38. ... .. 30.0152. . . ... ... CONNECTOR, BULLET - 3 WAY STD. (notshown). . . . . . ... ... ..... 1
39. ... .. 37.0018. . ... ... ... .. CLUTCH, ELECTRIC OGURA . . . . . . . . . . . e 1
41. ... .. 33.0021. . ... ... LIGHT, HEAD (ONE LIGHT) (Serial # 1001-1089) . . . . . . . . .. ... ... .. 2
41. . .. .. 33.0043. . . . ... LIGHT, HEAD 12V 55W HALOGEN (Serial #1090-) . . . . . . . . ... ... .. 2

....... 33.0037. ... .........BULB,LIGHT(ONLY) FOR55WATT. . . . . . . . . . . . ... 2
2. ... .. 33.0022. . ... ... ... LIGHT, TAILRED-SINGLEBULB . . . . . .. ... ... ... ... ... .... 2
....... 33.0034. . ... ........LENS, REDREPLACEMENT . .. ... .. ... ... ... ... ........2
....... 330038. . ...........BULB LIGHT (ONLY)FOR33.0022. . . . . . . . . . . . . ... 2
43. . .. .. 30.0202. . . .. ... DIODE, ASSEMBLY (onharness) . . . . . . . ... . ... ... ... ..... 1
46. . . . .. 32.0021. . .. ... CABLE, ASM POS. BAT. RED 76" (notshown) . . . . . . ... .. ... ..... 1
LY 32.0022. . ... ... ... CABLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . ... ... ... .... 1
54. . .. .. 13.0195. . . . .. ... PUMP, FUELKAW -G H, &J . . . . . . . . . e 1
B-2

https://www.tractormanualpdf.info/




ELECTRICAL

ILLUSTRATED DRAWING
KAWASAKI WIRING DIAGRAM w/DELAY (20 amp charge system)

Harness # 32.0066

oo .
-. !
1
_ '
fiee
— -_— -
- - - - 1
\ ........ -
| .
L | - -~
-~ 1 .
' H .
-,
T
n
1
. .
. ' o
- # n
- WP L
- “- .
R
Tt n
. y
- =
i .
-
. 4 =
- Ty -
LR
L 8
W~
. '
A _
- .S
L
1 1
-
- i
a ¥
- e .
.

https://www.tractormanualpdf.info/



ELECTRICAL

KAWASAKI WIRING DIAGRAM w/DELAY (20 amp charge system)

REF. PART NO. DESCRIPTION QTY.
1...... 33.0030. . . ... ... .... BATTERY, HARRIS (notshown) . . . . . . . . . . . . . ... ... .. .. .... 1
2 ... 30.0186. . . .. .. ... ... FUSE HOLDER, INLINE35AMP . . . . . . . . . . e 1
4 ... .. 30.0185. . . ... ... FUSE PANEL, 8 CIRCUITATCBLAD . . . . . . . . . o e et 1
7 ... ... 30.0197. . . .. ... FUSE, 30 AMP ATC BLADE-GREEN. . . . . . . .. . ... ... .. ...... 1
8 ... ... 30.0203. . . . .. ... FUSE, 20 AMP, ATC BLADE YELLOW . . . . . . . . . .. ... ... .. .... 1
9 ... ... 30.0166. . . ... ... .. .. FUSE, 15 AMP ATCBLADE-BLUE . . . . . . . . . . . ... .. 4
10. . . . .. 30.0187. . . ... ... FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . e 1
1. ... .. 13.0078. . . . ... ... SWITCH, IGNITION DELTA . . . . . . . e e 1
12. ... .. 13.0080. . . . ... ... KEY, IGNITION DELTA . . . . . . e e e s e 1
13. . . ... 31.0035. . ... ... ... .. SWITCH, CONTOUR OFF-ON-ON . . . . . . . . . . . e 1
4. ... .. 31.0038. . . .. .. ... ... ROCKER, SWITCH SOFT/BK/AMBLEN . . . . . . . ... ... ... ...... 1
6. .. ... 31.0036. . . . ... SWITCH, CONTOURON-OFFDPST . . . . . . o oo 1
17. . . . .. 31.0037. . . ... ... ROCKER, SWITCH SOFT/BLK/NOLEN. . . . . . . .. .. ... ... ...... 1
18. .. . .. 31.0039. . . .. ... ... .. SWITCH, NEUTRAL N.O. 8" LEADS (Serial # 1001-1375) . . . . . . . . . .. .. 1
18. . . ... 31.0044. . . ... ... SWITCH, PUSH BUTTON - NEUTRAL (Serial #1376-) . . . . . .. ... .. .. 1
19. . . ... 31.0033. . ... ... ... .. SWITCH, SEAT 2"ROUND GRAY . . . . . . . e e 1
20. .. ... 35.0106. . . .. .. ... ... TIME DELAY, .5 SECOND (Serial #1087 -) . . . . . . . . . .« i i it 1
22. ... .. 33.0081. . . ... LIGHT, OILRED HT . . o oot i i e 1
23. ... .. 33.0031. ... ... ...... LIGHT, OILRED HT . . . . . . . . e e 1
26. ... .. 35.0103. . . . ... ... ... RELAY,50 AMP5POLE . . . . . . . . . . e 2
27. . .. .. 30.0196. . ... ... ... .. CONNECTOR, 5 PINRELAY MOUNT . . . . . . . . . . o e s e 2
32. ... .. 350104. . . ... ... GAUGE, HR/ITACH ROUND DIGITAL . . . . . . o o oo e e e e e 1
33. ... .. 35.0101. . . .. .. ... ... GAUGE, VOLTMETER 12 VOLT . . . . . . . . . e e e 1
38. ... .. 30.0152. . . .. ... CONNECTOR, BULLET - 3WAY STD. (notshown). . . . . . .. .. ... .... 1
39. ... .. 37.0018. . . ... ... CLUTCH, ELECTRIC OGURA . . . . . . . . et e 1
41, ... .. 33.0021. . . ... LIGHT, HEAD (ONE LIGHT) (Serial # 1001-1089) . . . . . . . . . . . .. . . ... 2
41. ... .. 33.0043. . . ... LIGHT, HEAD 12V 55W HALOGEN (Serial #1090-) . . . . . . . . . .. .. ... 2

....... 33.0037. . ... ........BULB,LIGHT(ONLY) FORS55WATT. . . . . . . . . . . . ... 2
42, . .. .. 33.0022. . . .. ... ... LIGHT, TAILRED-SINGLEBULB . . . . . . . .. . . . ... .. ... .. ..., 2
....... 33.0034. .. ..........LENS REDREPLACEMENT . . . . . . . . . . . . . . ... 2
....... 33.0038. . ... ........BULB,LIGHT(ONLY) FOR33.0022. . . . . . . . . . . . . .. ..2
43. . .. .. 30.0202. . . . ... ... DIODE, ASSEMBLY (onharness) . . . . . . . . . . o v v v i i 1
46. . . . .. 32.0021. . ... .. ... CABLE, ASM POS. BAT. RED 76" (notshown) . . . . . . .. .. ... ...... 1
a47. . . ... 320022. . ... ... ... .. CABLE, ASM NEG. BAT. BLK 74" (notshown). . . . . . . . . .. .. .. ... .. 1
54. ... .. 13.0195. . . . ... ... PUMP, FUELKAW -G, H, &J . . . . . . . . . e 1
B-4

https://www.tractormanualpdf.info/




ELECTRICAL

ILLUSTRATED DRAWING
BRIGGS & STRATTON WIRING DIAGRAM (50 amp charge system)

Harness # 32.0073 .2

.
-
2 3 _ .
!.-. . H -
- -
h.-F_ g -\.h .
. |- = 1
- N L ok
. i ] h—
s 1l - . -
- 1l .
" r
T
&
. - .
. . . L
4 ' =
e
e,
b
S
: -
L A
-
-
kd
. %
p G
: -
-
o=
RN
R
o .
=
- =
.
.F
..
- .
. I 1
-
T
- .
- .
; .

B-5
https://www.tractormanualpdf.info/



ELECTRICAL

BRIGGS & STRATTON WIRING DIAGRAM (50 amp charge system)

REF. PART NO. DESCRIPTION QTY.
1...... 33.0030. . ... .. ... ... BATTERY, HARRIS (notshown) . . . . . . .. ... .. ... ... ........ 1
2.0 30.0186. . . .. ... ... .. FUSE HOLDER, INLINE35AMP . . . . . . . . ... ... ... . .. ...... 1
4 ... ... 30.0185. . ... ... ... FUSE PANEL, 8 CIRCUITATCBLAD . . . . . . . . . . o e 1
7 ... ... 30.0197. . . ... ... FUSE, 30 AMP ATC BLADE-GREEN. . . . . . .. .. .. ... .. ....... 1
9 ... .. 30.0166. . . .. ... ... .. FUSE, 15 AMP ATCBLADE-BLUE. . . . . . . .. ... ... ... ... .... 4
10. ... .. 30.0187. . ... ... ... FUSE,5 AMP ATC BLADE -TAN . . . . . . . . . . . e 1
. .. ... 13.0078. . . . . ... SWITCH, IGNITION DELTA . . . . . . . . . . e e 1
12 ... .. 13.0080. . . . .. ... .. .. KEY, IGNITION DELTA . . . . . . . . . e 1
3.0 .. .. 31.0035. . ... ... ... .. SWITCH, CONTOUR OFF-ON-ON . . . . . . ... ... ... ... ....... 1
4. ... .. 31.0038. . . .. ... .. ... ROCKER, SWITCH SOFT/BK/AMBLEN . . . . .. ... ... ... ....... 1
16. . . . .. 31.0036. . ... ... ... .. SWITCH, CONTOUR ON-OFFDPST . . . . . . . . ... ... ... ... .... 1
17. ... .. 31.0037. . ... ... ... .. ROCKER, SWITCH SOFT/BLK/NOLEN. . . . . ... ... ... ......... 1
8. .. ... 31.0039. . ... ... ... .. SWITCH, NEUTRAL N.O. 8" LEADS (Serial # 1001-1375) . . . . . . .. ... .. 1
18. . . ... 31.0044. . ... ... ... .. SWITCH, PUSH BUTTON - NEUTRAL (Serial #1376-) . . . . .. .. ... ... 1
19. .. ... 31.0033. . ... ... ... .. SWITCH, SEAT 2"ROUND GRAY . . . . . . . . . e 1
20. ... .. 35.0106. . . .. ... .. ... TIME DELAY, .5 SECOND (Serial #1087 -) . . . . . . . . . . . . ... ... ... 1
22. ... .. 33.0031. . ... ... ..... LIGHT,OILRED HT . . . . . . . . . e 1
23. ... .. 33.0031. . ... ... ... .. LIGHT,OILRED HT . . . . . . . e e 1
26. ... .. 35.0103. . . .. ... ... .. RELAY,50 AMP5POLE . . . . . . . . . . . ... e 2
27. ... .. 30.0196. . . . ... ... ... CONNECTOR, 5 PINRELAYMOUNT . . . . . . .. ... ... .o ... 2
32. ... .. 35.0104. . ... ... ... .. GAUGE, HR/ITACHROUND DIGITAL . . . . . . . o oo e e e 1
33. ... .. 35.0101. . . .. ... ... GAUGE, VOLTMETER 12VOLT. . . . . . . . . . . oo e 1
38. ... .. 30.0152. . . .. ... CONNECTOR, BULLET - 3 WAY STD. (notshown) . . . . . .. ... ... .... 1
39. ... .. 37.0018. . ... ... ... .. CLUTCH, ELECTRIC OGURA . . . . . . . e e e 1
41. . .. .. 33.0021. .. .. ... LIGHT, HEAD (ONE LIGHT) (Serial # 1001-1089) . . . . . . . . . . . ... .. .. 2
41. . .. .. 33.0043. . ... ... LIGHT, HEAD 12V 55W HALOGEN (Serial #1090-) . . . . . . . . ... ... .. 2

....... 33.0037. . ...........BULB, LIGHT(ONLY) FOR55WATT. . . . . . .. . . ... ... ... ......2
42, . .. .. 33.0022. . . ... ... LIGHT, TAILRED-SINGLEBULB . . . . . .. ... ... ... ... ....... 2
....... 33.0034. . ... ........LENS REDREPLACEMENT . . ... ... ... ... ... ...........2
....... 33.0038. . ...........BULB LIGHT (ONLY)FOR33.0022. . . . . . .. . . . ... .. ... ......2
43. . .. .. 30.0202. . . .. ... ... DIODE, ASSEMBLY (onharness) . . . . . . . . . . . ... 1
46. . . . .. 32.0021. . ... ... ... .. CABLE, ASM POS. BAT. RED 76" (notshown) . . . . . . ... ... ... .... 1
Y 32.0022. . ... ... ... .. CABLE, ASM NEG. BAT. BLK 74" (notshown). . . . . . . .. . .. ... ... .. 1
51. . .. .. 13.0209. . . .. ... PUMP, FUELBRIGGS -K . . . . . . . . . . o 1
B-6

https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
HYDRAULIC DIAGRAM

ALL VIEW3 ARE FROM REAR OF TRACTOR, QR A3 NOTED
QFEM LOOF IMFLEMENT CIRCUIT

- \\.MM __
< x"\.. __ .
_: _ 1 .
-.:1 “ -
S— EEYEES- N L
. B T
'H._.: H R
e .I":-\._l' _.-'F_ -
W |
b
':.'-i... 0 - - vl -
Y R T i
I.r Eali Il | &
ol D "r ST - :
_ CLOSED LODP DAIYE CIRCWUNT .
HICH PRESSURE :
-— TR T 1
- :EII-.H: ,1_ i u ! :
£ . - _ FUmM®e
LS -__;. "‘_'i:_g 1t |
LH:\ } T
FRONT I -
MOTOR" \
R P - - -
Ehor ] ]
Lt 1 [T 1
. "_,.-‘

B e T B L T T B T N T e R T L N L L Ry
Fiose b =R L ==t b ==l = A= B e T G LU TR I | - =il

C-1
https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

HYDRAULIC DIAGRAM

REF. PART NO. DESCRIPTION QTY.
1...... 20.0175. . . ... HOSE, ASM X 75" 1/2-5000 E/CL (Serial #1001-1284) . . . . . . . ... .. .. 1
1...... 20.0223. . . . ... HOSE,ASM 1/2IDX77 SSBRAID-PTFE (Serial #1285-) . . . . . . .. ... ... 1
2.0 20.0176. . . ... ... HOSE, ASM X 64" 1/2-5000 E/CL (Serial #1001-1284) . . . ... ... ... .. 1
2 ... 20.0224. . . .. ..o HOSE,ASM 1/2IDX65 SSBRAID-PTFE (Serial #1285-) . . . . . .. ... .. .. 1
3. 20.0177. . . ... HOSE, ASM X 26-1/2" 1/2-5000 (Serial # 1001-1284) . . . . . .. ... ... .. 1
3. 20.0225. . . . ... 5/80D X .095W STEEL TUBE ZYP (Serial #1285-) . . . .. ... .. ... ... 1
4 ... 20.0172. . . ... HOSE, ASM X 53" 3/8-1 W (Serial # 1001-1284) . . . . . . . . . .. .. ... .. 1
4 ... 20.0222. . . .. ... HOSE,ASM 3/8X55 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
5...... 20.0155. . . ... ... HOSE, ASM X 19" 3/8-1W (Serial # 1001-1284) . . . . . . . . .. ... ... .. 1
5...... 20.0221. . . .. ... STEEL TUBE, 3/8 OD X .035W YZP (Serial #1285-). . . . . . .. ... ... .. 1
6 ...... 20.0130. . . ... ... HOSE, ASM X 40" 3/8-1W (Serial # 1001-1284). . . . . . . . . . . . . . . .. .. 1
6 ...... 20.0219. . . .. ... HOSE,ASM 3/8X40 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
7 ... 20.0182. . . ... HOSE, ASM X 32" 3/8-1W (Serial # 1001-1284). . . . . . . . . . . . .. ... .. 1
7 ... 20.0220. . . . .. ... HOSE,ASM 3/8X32 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
8 ...... 20.0173. . . . ... HOSE, ASM X 42" 1/4-1W. . . . . . . . o e 1
9 ... .. 20.0123. . . . ... HOSE, ASM X 19-1/2" 1/4-1W (Serial # 1001-1284). . . . . . . . . . . . . .. .. 1
9 ... .. 20.0218. . . .. ... STEEL TUBE, 3/80D X .035W YZP (Serial #1285-) . . . . . . .. . ... .... 1
10. ... .. 200116. . . .. ... HOSE, ASM X 56" 1/4-IW#6 . . . . . . . . . . . . o e 3
. .. ... 20.0213. . . ... HOSE, ASM C 1/4 X 46"-2750 . . . . . . . . . . o it 1
120 ... .. 20.0113. . . . ... HOSE, ASM X 38" 1/4-IW . . . . . . . . . e 1
3.0 .. .. 22.0024. . .. ... HOSE, ASM X 11-1/4" 1/2 P.LOC . . . . . . . .« o oo e e 1
4. ... .. 22.0025. . . .. .. HOSE, ASM X 53"3/8 PUSHLOCK . . . . . . . ... ... ... .. ....... 1
15... ... 22.0026. . . ... ... .. .. HOSE, ASM X 20-1/2"5/8 PLOCK . . . . . . . . . . . . i 1
16. . .. .. 27.FO4-42IN . . . .. ... .. HOSE, FUEL LINE X /4 [FT X 42" . . . . . . . . e e 1
17. .. ... 27.TO4-36IN . . .. ... ... TUBE, TEFLON 1/4 OD X .187 ID X 36". . . . . . . . . . . . . oot 1
8. . .. .. 20.0226. . . ... ... ... TUBE,OILCOOLINGRETURN . . . . . . . ... . . o 1
19. ... .. 20.0187. . . ... ... HOSE, ASM X 13-1/2" 1/4"-3000. . . . . . . . . . . ot 1

C-2

https://www.tractormanualpdf.info/




IR vl

HYDRAULICS & AXLES

ILLUSTRATED DRAWING

STEERING, LIFT, & AUXILIARY HYDRAULICS

b

i o

€

MEEL WY
PG VERD

C-3
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

STEERING, LIFT, & AUXILIARY HYDRAULICS

REF. PART NO. DESCRIPTION QTY.
1...... 70.4048. . . .. ... KIT, STEERING CYLINDER KT/LT (Serial # 1001-1078) . . . . . . . ... .. .. 1
1...... 23.0129. . . ... ... CYLINDER, 1-1/2" X 8" STEERING (Serial #1079-) . . . . . . .. .. ... ... 1
2.0 99.AIONF. . . . ... ... .. LOCKNUT, STOVERS5/8-18 SAE . . . . . . . . . . . . . o e 2
3. ... 25.2501-06-04 . . . ... ... FITTING, 90 ME 3/8 X 1/4 (Serial # 1001-1078) . . . . . . . . . . . . .. ... .. 4
3. 25.6801-06-06 . . ... .. .. FITTING, 90 ME 3/8 X 3/8 (Serial #1079-) . . . . . . . . . . . .. .. ... ... 4
4 ... ... 200113. . . . ... HOSE, ASM X'38" 1/4-1W . . . . . . . . . o e 1
5...... 20.0173. . . ... HOSE, ASM X 42" 1/4-1W. . . . . . . . . e 1
6 ...... 91.1018. . . .. ... ... .. BOLT,5/8-18 SAE X2 1/4 . . . . . . . . . . 2
7.0 25.6500-06-06 . . ... .. .. FITTING OOMFE3/8 X3/8 . . . . . . . . . . e 1
8 . ... .. 90.0818. . . .. ... .. ... BOLT, 1/2-13 USS X 2 1/4 (Serial # 1001-1372) . . . . . . . . . . . . ... . ... 1
8 ..., .. 90.0820. . . . . ... ... .. BOLT, 1/2-13USS X2 1/2 (Serial #1373 -) . . . . . . . . . . . oo 1
9 ..., .. 200116. . . .. ... HOSE, ASM X 56" 1/4-IW#6 . . . . . . . . . . . . o e 3
10. . . . .. 20.0213. . . ... HOSE, ASM C 1/4 X 46"-2750 . . . . . . . . . . o it 1
m. ... .. 64.0749. . . . . ... ... .. BUSHING, 33/64 X 1 X 1-1/16 . . . . . . . . . . o e e 1
120 ... .. 9508 . .. ... ... ... .. WASHER, FLAT 1/2 SAE. . . . . . . . e e 2
3. .. ... 99.A08 . .. .. ... .. ... LOCKNUT, STOVER 1/2-13USS . . . . . . . . . . . ittt 2
4. ... .. 70.4053. . . ... ... KIT, LIFT CYLINDER REPLACEMENT (Serial # 1001-1078) . . . . . . . ... .. 1
4. ... .. 23.0128. . . ... ... CYLINDER, 2" X 8" LIFT (Serial #1079 -) . . . . . . . . . . . i v i .. 1
5. ... .. 23.0126. . . .. .. ... ... PLUG, NYLON FOR 23.0106. . . . . . . . . . . . it 2
16. . . . .. 23.0106. . . ... ... .. .. COUPLER, HYD. QUICK FEMALE 1/4 . . . . . . . . . . .. . . ... .. 2
17a. . . .. 64.0924. . . ... ... ... PLATE, HYD QUICK COUPLER MOUNT (Serial # 1001-1260) . . . . . . ... .. 1
17b. . . .. 64.1163. . . . ... ... ... BRACKET, HYD QUICK COUPLER (Serial #1261-) . . . . . . . .. ... .... 1
8. . .. .. 64.0951. . . ... ... .... BUSHING, 33/64ID X 1 OD X2-3/4. . . . . . . . . i it 1
19. ... .. 90.0832. . ... ... ... .. BOLT, 1/2-13USS X4 . . . . . o e 1
20. ... .. 99.SF06 . . .. .. ... ... NUT, SF3/8-16 USS . . . . . . . . . e 2
21 ... .. 20.0172. . . . ... HOSE, ASM X 53" 3/8-1 W (Serial # 1001-1284) . . . . . . . . . ... ... ... 1
21, ... .. 20.0222. . . ... ... HOSE,ASM 3/8X55 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
22. ... .. 20.0123. . . .. ... HOSE, ASM X 19-1/2" 1/4-1W (Serial # 1001-1284). . . . . . . . . . . . . .. .. 1
22. ... .. 20.0218. . . . ... STEEL TUBE, 3/80D X .035W YZP (Serial #1285-) . . . . . . .. . ... .... 1
23. ... .. 20.0155. . . .. ... HOSE, ASM X 19" 3/8-1W (Serial # 1001-1284) . . . . . . . . . . .. ... ... 1
23. ... .. 20.0221. . . . ... STEEL TUBE, 3/8 OD X .035W YZP (Serial #1285-). . . . . . . . ... ... .. 1
24. ... .. 64.0915. . . . . ... ... .. PLATE, STEER POSTBOTTOMANCH . . . . . .. . ... ... ... ...... 1
25. ... .. 23.0113. . . . ... VALVE, STEERING-DANFOSS 100CC . . . . . . . . . ... .. ... .. .... 1

....... 89.0095. . . .. .. ... ... KIT,SEAL23.0113 STEERVALVE. . . . . . .. ... .. ... ... .......1
26. ... .. 96.05. .. ... ... ... .. WASHER, LOCK5/16 . . . . . . . . o e e e e 2
27. .. ... 99.M0009. . . . ... ... .. BOLT, M8 X1.25P X25MMLONG . . . . . . . . . .. .. . .. 2
28. ... .. 99.SF04 . . .. .. ... ... NUT, SF1/4-20USS . . . . . . . . . e 2
29. ... .. 99.SF0404-1 . . . . . ... .. BOLT, SF 1/4-20 X 1/2W/RUBBER . . . . . . . . . . ... ... .. ... .... 2
30. ... .. 470117 . . . . ... STEERING WHEEL, 16MM X 40T . . . . . . . . . . . . . . oo 1
31. ... .. 99.EOO11 . . .. ... .. ... NUT, JAMB5/8 SAE . . . . . . . e 1
32. ... .. 470118. . . . . ... CAP, STEERINGWHEEL . . . . . .. . ... ... . ... ... ... ... ... 1
33. ... .. 00.0207. . . .. ... ... .. DECAL, VENTRACDOME. . . . . . . . . . e 1
34. ... .. 25.2706-04-06LN. . . . . . .. FITTING, BULKHEAD W/LOCKNUT (Serial #1261 -) . . . . . . . .. .. ... .. 2
35. ... .. 99.SF0606 . . . . .. ... .. BOLT, SF3/8-16 USS X3/4 . . . . . . . . . e 2

C-4

https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
PUMP & FRONT FILTER

ZEALIL ¢ NN oAy

Eﬁlﬂ[}[{_ﬂ. i

LR
L,

SESML & Ta7- -

C-5
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

PUMP & FRONT FILTER

REF. PART NO. DESCRIPTION QTY.
la. . .. 200171, . . ... TUBE, OIL COOLING 1/2 OD (Serial # 1001-1284) . . . . . . . . . . . . . . ... 1
1b. . .. 20.0226. . . .. ... ... TUBE, OIL COOLING RETURN (Serial #1285-) . . . . . ... ... ... .... 1
2 ... 25.6400-08-08 . . . . ... .. FITTING MCONN /2 X 1/2. . . . . . o oo e e e e e 1
3., 25.6401-10-08 . . . .. .. .. FITTING MADPTS5/8 X 1/2 . . . . . . . e 1
4 .. .. 21.0082. . . .. ... ... .. FILTER, HEAD 1/2"NPTPORT . . . . . . . . . . i e 1
5.... 21.0001. .. ... ... .. .. FILTER, HYDRAULIC ZINGAAE25. . . . . . . . . . . . . o o 1
6 .... 22.0026. . . .. ... ... .. HOSE, ASM X 20-1/2"5/8 P.LOCK . . . . . . . . . . . .. . 1
7 .. .. 25.2501-10-08 . . . . ... .. FITTING QO MES/8 X 1/2 . . . . . . . . . . e e e 1
8 .. .. 20.0176. . . . .. ... HOSE, ASM X 64" 1/2-5000 E/CL (Serial #1001-1284) . . . . .. ... ... .. 1
8 . ... 20.0224. . . . ... HOSE,ASM 1/2IDX65 SSBRAID-PTFE (Serial #1285-) . . . . . . ... ... .. 1
9 .. .. 25.4365-08-08 . . ... .. .. FITTING 45 ME 1/2 X112 . . . . . . . o e e e e 1
10. . .. 21.0080. . . ... ... .. .. PUMP, HYD. SUNDSTRAND . . . . . . . . . e 1
1. . .. 20.0155. . . ... HOSE, ASM X 19" 3/8-1W (Serial # 1001-1284) . . . . . . . . . . . ... . ... 1
1. ... 20.0221. . . . ... STEEL TUBE, 3/8 OD X .035W YZP (Serial #1285-). . . . . . .. .. ... ... 1
12. ... 25.6801-06-06 . . .. ... .. FITTING, 90 ME 3/8 X 3/8 (Serial # 1001-1046) . . . . . . . . . . . .. ... ... 1
13. . .. 20.0123. . . . ... HOSE, ASM X 19-1/2" 1/4-1W (Serial # 1001-1284). . . . . . . . . . . . . .. .. 1
13. . .. 20.0218. . . .. ... STEEL TUBE, 3/80D X .035W YZP (Serial #1285-) . . . . . . .. .. ... ... 1
14. . .. 25.6804-6-6-6. . . .. ... .. FITTING MTEE3/8X3/8X3/8. . . . . . . . . . 2
15. . .. 20.0130. . . .. ... HOSE, ASM X 40" 3/8-1W (Serial # 1001-1284). . . . . . . . . . . . ... . ... 1
15. . .. 20.0219. . . .. ... HOSE,ASM 3/8X40 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
16. . . . 99.SFO8 . ... ... ... .. NUT, SF1/2-13USS . . . . . . . 2
17. . .. 99.KO039. . .. .. ... ... BOLT, SHCS1/2X11/2. . . . . . . . e e e 2
18. . .. 20.0177. . . ... HOSE, ASM X 26-1/2" 1/2-5000 (Serial # 1001-1284) . . . . . .. ... ... .. 1
8. . .. 20.0225. . . .. ... 5/80D X .095W STEEL TUBE ZYP (Serial #1285-) . . . .. ... .. ... ... 1
19. . .. 26.0009. . .. ... .. .... O-RING, .070 X .4891D90D. . . . . . . . . . . AR
20. . .. 20.0187. . . ... ... HOSE, ASM X 13-1/2" 1/4"-3000. . . . . . . . . . o v i i 1
2la. . . 25.4365-08-08 . . .. ... .. FITTING, 45 ME 1/2 X 1/2 (Serial # 1001-1284) . . . . . . . . . . . .. ... ... 1
21b . . . 25.4315-10-08 . . . .. .. .. FITTING, -10 MORF X -8 MORB (Serial #1285-) . . . . . . .. ... ... .... 1
22. . .. 26.0009. . . ... ... .... O-RING, .070 X .489 ID 90D (Serial # 1001-1284) . . . . . . . . . . . . . ... AR
22. ... 26.0023. . . ... ... ... O-RING, .070 X .614ID 90D (Serial #1285-) . . . . . . .. . ... ... .... AR

C-6

https://www.tractormanualpdf.info/




g AT LY

HYDRAULICS & AXLES

ILLUSTRATED DRAWING
FRONT TRANSAXLE

- a av
L B

'y

- -

ol

. A
i TN gL (Sl

. I_{."'.:

[} -
= - T
£ I-'r'-\.""
i . .

I..c'_ LF- I

o
o

et

e

T,
- -l

—_ . =T
Tl =
- e d
s T )
. ES
- . e
'\-I- '.
- -
= o -
0 ' .
G 1. ) A :1.-'
ey . RO
. .~
] r '_ " I":'a
- B ‘R x
. e . . 4 . .
- . 4
- Lo e
. -
.
z A .
-

a0

C-7
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

FRONT TRANSAXLE
REF. PART NO. DESCRIPTION QTY.
la. ... .. 64.0014. . . .. ... ... DIP STICK, OIL TANK KT (Serial # 1003-1012) . . . . . . . ..o o oo oot 1
b, ... .. 29C12H . . . ... ... PIPE, CAP 3/4 NPT HEX ZP (Serial #1013-). . . . . . . . ... ... ... ... 1
2. 29.BFO4MP0290 . . . . . . . . FITTING B. /4BRBLUBNPTO0. « . . o o ottt 1
3. 27.F04-42IN . . . . ... ... HOSE, FUELLINE X /4 /FT X 42" . . . . .o 1
da. .. ... 27.P04-36IN . . . . . ... .. HOSE, PUSHLOCK X 1/4 /[FT X 36" (Serial # 1003-1012). . . . . . . .. ... .. 1
4b. . ... 27.T0436IN . . . . ... ... TUBE, TEFLON 1/4 OD X .187 ID X 36" (Serial #1013-) . . . . . . . .. ... .. 1
5. .. ... 64.0013. . . . . ... ... TANK, OIL © o oo oo e e et 1
6. .. ... 25.2404-08-06 . . . . .. ... FITTING MCONN /2 X B/8. . oo oo ot et e e 1
7 220024, . .. HOSE, ASM X 11-1/4" /2 PLOC . . . o o oot 1
8. .. ... 25.6502-08-08 . . . . .. ... FITTING 45 MFE L2 X 1/2 . oo oo oo e 2
9. ... 22.0025. . . .. HOSE, ASM X 53" 3/8 PUSHLOCK . . .« o o ottt 1
0a. . ... 25.6602-8-8-8. . . . . .. ... FITTING, TEE SINGLE SWIVEL 1/2 (Serial # 1001-1284). . . . . . . .. ... .. 1
0b. .. .. 25.6600-88-8. . . . . .. ... FITTING, 1/2" SWIVEL TEE (Serial #1285-) . . . . . . .. ... ... ... ... 1
. ... 25.2605-8-8-8. . . . . .. ... FITTING MTEE 12X 12X 112 o o oo oo 1
2. ... .. 25.5406-12-08 . . . . .. ... FITTING, BUSHING 3/4 X 1/2 . . . o o oo 1
130 ... .. 51.0020. . . . ... ... ... TRANSAXLE, PEERLESS . . . .« o oo oot 1
4. ... .. 29P06G . . .. ... PIPE,PLUG 3/8 GALV SQZP . . . . . o e ettt 1
5. ... .. 25.6802-10-10 . . . . . . . .. FITTING, 45 ME5/8 X5/8 . . . . o v o v oot 1
6. ... .. 220026 . . ... HOSE, ASM X 20-1/2" 5/8 PLOCK . . .« o o i 1
7. ... .. 200175. . . .. HOSE, ASM X 75" 1/2-5000 E/CL (Serial # 1001-1284) . . . . . .. ....... 1
7. ... .. 200223, . .. HOSE,ASM 1/2IDX77 SSBRAID-PTFE (Serial #1285-) . . . . .. ... .. ... 1
8. ... .. 200177. . HOSE, ASM X 26-1/2" 1/2-5000 (Serial # 1001-1284) . . . . . . . .. ... ... 1
8. ... .. 200225. . . ... 5/80D X .095W STEEL TUBE ZYP (Serial #1285-) . . . . ... ... ...... 1
9. ... .. 2543150808 . . . . .. ... FITTING MCONN L2 X 1/2 . . o oo oo ot 1
20 ... 21.0081% . . . . . . ... ... MOTOR, HYD. SUNDSTRAND (Remove Seal)™ . . . . . ... .......... 1
2L ... 90.0612. . . . ... ... ... BOLT, 3/8-16 USSXLL/2 .« oo oo e e ettt 2
2. ... .. 96.06 . . . ... WASHER, LOCK 3/8. .« « o o ot 2
23 ... 95.06 . . ... WASHER, FLAT 3/8 SAE. . .+« « e et e e 2
24, ... .. 26.0012. . . . .. ... ORING, BXBLBXLLE v v oee ettt e e 1
5. .. ... 87.0165. . . . ... ... ... GEAR, PINIONMOTORTOAXLE. . . .\ o i oo e 1
26. ... .. 04.0015. . . . .. ... SNAP RING, EXT 039 X588 . . .« o o vttt e 1
27a. . . .. 29.BFO4MP0290 . . . . . . . . FITTING B. 1/4 BRB 1/8 NPT 90 (Serial # 1003-1012) . . . . . .. ... ..... 2
27b . .. .. 29.GFO016 . . . . . ... ... FITTING, COMP 1/40D 1/8 MP 90D (Serial #1013-) . . . . . . . ... ... ... 2
28 ... 26.0009. . . .. ... O-RING,.070 X 489 1D 90D. . . . . ottt AR
290 ... .. 99.SF0405-1 . . . . . ... .. BOLT, SF 1/4-20 X 5/8 W/RUBBER . . . . . . o o oot 2
3. ... .. 99.SF04 . . . ... ... NUT, SF U420 USS .+« o oo oo e e e 2
3L ... .. 25.6410-08-06 . . . . . . ... FITTING MIFO-RING L2 X3/8 . . o o o o oo 1
32, ... .. 23.0123. . . .. VALVE, CHECK - VONBERG . . . .« oo oo oo 1
3. ... 200187. . . .. HOSE, ASM X 13-1/2" 1/4™-3000. . . . .« o o 1
3. .. ... 25.4315-08-08 . . . . .. ... FITTING, M CONN 1/2 X 1/2 (Serial # 1001-1284). . . . . . . ... ... .. ... 1
4. ... .. 25.4315-1008 . . . . .. ... FITTING, -10 MORF X -8 MORB (Serial #1285-) . . . . . . ... ......... 1
3B 25.5503-12-12-FG . . . . . . . FITTING, 45 -12 MNPT X -12FNPT (Serial #1285-) . . . . . ... ... .. ... 1
36. ... 26.0009. . . .. ... O-RING, .070 X .489 ID 90D (Serial # 1001-1284) . . . . . .. ... ... ... AR
36. . ... 26.0023. . . . ... O-RING, .070 X .614ID 90D (Serial #1285-) . . . . . . . . .. ... ... ... AR
37 .. ... 30.0037. . . ... TYTON TIE, #50 .18 X8 BLACK . . . . oo oo oo 1

*NOTE: When replacing the front motor, the shaft seal must be removed.

C-8
https://www.tractormanualpdf.info/




Lk . . R

HYDRAULICS & AXLES

ILLUSTRATED DRAWING
REAR TRANSAXLE & HYDRAULICS

at!
a” L +
i ey 4 ?
Pt . "
= e "
S
L e
J . [
X . T
. T ..
" e o
\..I g ._ :ﬂ.
: .
. B
- .
£ m
-

- L
iy _L
! N

i
smr- L
T e

C-9

https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

REAR TRANSAXLE & HYDRAULICS

REF. PART NO. DESCRIPTION QTY.
1...... 21.0081* . . ... ... MOTOR, HYD. SUNDSTRAND* . . . . . . . . . .. . o oo 1
2.0 90.0612. . . . . ... ... .. BOLT, 3/8-16 USS X1 1/2 . . . . . . . . . e 2
3. 96.06 . .. ... ... ... .. WASHER, LOCK 3/8 . . . . . . . . 2
4 ... 9506 . ... ....... ... WASHER, FLAT 3/8 SAE. . . . . . . . e 2
5...... 51.0020. . . .. ... ... .. TRANSAXLE, PEERLESS . . . . . . . . . . ... . 1
6 ...... 25.4315-08-08 . . ... .. .. FITTING MCONN /2 X 1/2. . . . . . o oo e e e e e 2
7 ... 25.6801-08-08 . . ... .... FITTING OOME 1/2 X 1/2 . . . . . . . o e e e e 1
8 ...... 22.0025. . . . ... HOSE, ASM X 53"3/8 PUSHLOCK . . . . . . . . . . ... ... .. ... 1
9 ..., .. 20.0175. . .. ..o HOSE, ASM X 75" 1/2-5000 E/CL (Serial #1001-1284) . . . . .. ... ... .. 1
9 ... .. 20.0223. . . ... HOSE,ASM 1/2IDX77 SSBRAID-PTFE (Serial #1285-) . . . . . . . ... .. .. 1
10. ... .. 20.0176. . . . .. ... HOSE, ASM X 64" 1/2-5000 E/CL (Serial #1001-1284) . . . . .. ... ... .. 1
10. ... .. 20.0224. . . .. ... HOSE,ASM 1/2IDX65 SSBRAID-PTFE (Serial #1285-) . . . . . . .. ... ... 1
. .. ... 230111-1. . .. ... L VALVE, HY 2 SPLW/LHFLTRHSP . . . . . . . . .. ... o . 1

....... 23.0111-7. . ... ... ... .KIT,SPOOLFLOATFOR23.0111 . . . . .. . .. . ... ... ..........1
120 ... .. 25.6400-06-08 . . .. ... .. FITTING MCONN3/8 X 1/2. . . . . . . . o e 2
3. .. ... 25.6400-06-06 . . . ... ... FITTING MCONN3/8X3/8. . . . . . . . o e 4
4. ... .. 20.0172. . . . ... HOSE, ASM X 53" 3/8-1 W (Serial # 1001-1284) . . . . . . . . . . .. ... ... 1
4. ... .. 20.0222. . . .. ... HOSE,ASM 3/8X55 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
5. ... .. 20.0213. . . ... HOSE, ASM C 1/4 X 46"-2750 . . . . . . . . . . o it 1
16. . . . .. 200116. . . . . ... HOSE, ASM X 56" 1/4-IW#6 . . . . . . . . . . . it e 3
7. ... .. 44.0224. . . . ... SLEEVE, HOSE PROTECTOR 6" (Serial #1285-) . . . . .. ... ... ... .. 1
8. ... .. 20.0182. . . ... HOSE, ASM X 32" 3/8-1W (Serial # 1001-1284). . . . . . . . . . . . .. ... .. 1
8. . .. .. 20.0220. . . .. ... HOSE,ASM 3/8X32 CPE SAE100R1AT (Serial #1285-) . . . . . . .. ... ... 1
19. ... .. 20.0130. . . ... ... HOSE, ASM X 40" 3/8-1W (Serial # 1001-1284). . . . . . . . . . . .. . ... .. 1
19. .. . .. 20.0219. . . ... HOSE,ASM 3/8X40 CPE SAE100R1AT (Serial #1285-) . . . . . . . ... .. .. 1
20. ... .. 25.2501-06-08 . . . .. .. .. FITTING OO ME 3/8 X 1/2 . . . . . . . . . e e 2
21, ... .. 99.SF0404 . . . ... ... .. BOLT, SF1/4-20 X 1/2 . . . . . . . o 2
22. ... .. 21.0082. . .. ... ... ... FILTER, HEAD 1/2" NPT PORT . . . . . . . . . .. oo 1
23. ... .. 21.0078. . . ... ... FILTER, HYDRAULIC 10MICRON . . . . . . . ... ... ... . ... ..... 1
24. ... .. 25.6408-H-10. . . . . . .. .. FITTING, -10 MORB X ALLEN . . . . . . . . . .. o o 1
25. ... .. 2.P12G . . ... PIPE, PLUG 3/4" GALV.SQZP . . . . . . . . . e 1
26. ... .. 04.0015. . . .. ... ... .. SNAPRING, EXT.039 X .588 . . . . . . ... ... ... . .. ... 1
27. .. ... 87.0165. . . . . ... ... .. GEAR, PINION MOTORTOAXLE. . . . . . . . . . e 1
28. ... .. 26.0012. . .. ... ... O-RING, 3 X 3-1/8X1/16 . . . . . . . 1
29. ... .. 26.0009. . . ... ... .... O-RING, .070 X .4891ID90D. . . . . . . . . . ... . AR
30. ... .. 99.SFO06 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . . e 1
31. ... .. 11.0046. . . . . .. ... L. CLAMP, CUSHIONED METAL 1/2". . . . . . . . . . o i 2
32. ... .. 99.SF0606 . . . . .. ... .. BOLT, SF3/8-16 USS X3/4 . . . . . . . . . e 1
33. ... .. 30.0204. . ... ... TYTON TIE, #50 .190 X 12" . . . . . . . . . . e e e e e 3
34. ... .. 99.SF04 . . .. .. ... ... NUT, SF1/4-20USS . . . . . . . . . e 1
35. ... .. 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . . . . 1
36. ... .. 03.0406. . ... ... ... .. CLEVIS PIN, /4 X34 . . . . . 2
37. ... .. 02.CP0204 . . . . . ... ... COTTERPIN, /16 X 1/2. . . . . . . . e e e e 2
38. ... .. 26.0027. . . .. ... O-RING, 5/8ID X 13/160D X 3/32 . . . . . . . . . . 4
39. ... .. 23.0111-7. . . .. ... KIT, SPOOL FLOAT HYD. VALVE . . . . . . . . . e 1
40. . .. .. 23.0111-8. . . ... ... ... CAP, VALVE . . . . . . e 1

*The shaft seal on the rear motor MUST NOT be removed.

C-10
https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
AXLE & TIRE (Serial # 1001-1090)

¥
o =.
1
{rgd L
| o . -
[
[ +
o e
b it #
I

1__ - ) _:J
S T~ e T
0 R e e
A e ol ==
- | gy L
.__._I_.I-.. .,
[T T -
LITER ’
{ .'I'I"-' "_-' E "'ln
rHIMY (W
e W
_":.1!"',' i
._._||-ll'_ 3
ﬁt.“. —
Y @
kL 1 i i
e ) ¥ o = ” -
53,0077 e Wi szt i S
iR -1
= i e
= L it o =
e T e . N I -::.:‘“‘*-._
. = / e 'y
s A Vo P = ’
..-'I':-_ I _F'r.'
f : e
o g A s = | i B =
it | HEST
e F i R
4 N LT
r“.:*_. i
1T H iy
.I

) ) i A
54,0101 -1, w, B3.0101-R e OPTIONAL INNER TUEE

C-11
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

AXLE & TIRE (Serial # 1001-1090)

REF. PART NO. DESCRIPTION QTY.
1...... 89.0049. . . .. ... ... .. SEAL, OIL- AXLE PEERLESS 2558. . . . . . . . . . .. .. . ... ... .... 4
2.0 51.0022. . . ... .. ... .. SPACER, AXLE FORHOUSING ASSY . . . . . . . . . . .. .. 4
3. 51.0051. . ... ........ HOUSING, AXLE 30MM 2600 SERIES . . . . . ... ... .. ... ....... 4
4 ... 9406 . ... .. ... .. ... WASHER, FLAT3/8USS . . . . . . . . . . 16
5...... 99.SF0606 . . . ... ... .. BOLT, SF3/8-16 USS X3/4. . . . . . . . . i e 16
6 ...... 51.0050. . ... ... ... .. SHAFT, AXLE3OMM 2600 SERIES . . . . . . . .. ... ... ... ....... 4
7 ... 85.K0512. . . . ... ... .. KEY,5/16 X L 1/2. . . . . . . e 4
8 ...... 55.0033. . ... ... ... .. BEARING,30MMID X62MMOD. . . . . ... ... ... ... ... ..., 4
9 ..., .. 91.0724. . . . . ... ... .. BOLT, 7/16-20 SAE X' 3. . . . . . . . 20
10. . . . .. 50.0042. . . . ... ... ... HUB, DRIVEAXLEWHEEL VT. .. .. .. ... ... ... .......... 4
m. ... .. 83.P130MM. . . . . . ... .. BUSHING, 30MM P1. . . . . . . . . e 4
120 ... .. 99.E0044 . . . . ... ... .. NUT, LUG 7/16-20 SAE. . . . . . . . . . e 20
3. .. ... 53.0077. . . .. ... .. ... WHEEL,ASM22 X 12 X8 X5B . . . . . . . . .. ... 4
3. ... .. 53.0101-L. . .. ... ... .. WHEEL, ASM21 X 11 X8 X5BBAR. . . . . . . . . . . ... ... 2
3.0 .. .. 53.0101-R ... ... ... .. WHEEL, ASM 21 X 11 X8 X5BBAR. . . . . . . . . . . 2
3. .. ... 530111. .. .. ... .. ... WHEEL, ASM 22X11X10X5B . . . . . . . . . .. 4
30. ..... 53.0090. . ... ... ... .. RIM,8 X85 50N45BC. . . ... .. .. ... ... 1
3L. ... .. 53.0089. . ... ........ TIRE,FIELD 22 X 12X 8-NORIM . . . . . . . . . ... o 1
35. ... .. 53.0090. . . .. ... .. ... RIM,8 X85, 50N45BC. . . .. .. .. . ... ... 1
36. ... .. 530114. . ... ... ... .. TIRE, BAR 21IX1IX8 NORIM . . . . . . . . ... 1
40. . .. .. 53.0090. . ... ... ... .. RIM,8 X85, 50N45BC. . . . . . . . . . .. . 1
41. . .. .. 53.0114. . . .. ... ... .. TIRE, BAR 21X1IX8 NORIM . . . . . . . ... . oo oo 1
45. . .. .. 530113. . ... ... ... .. RIM,10X8 - 50N45BC . . . . . . . . .. .. . e 1
46. . . . .. 530112. . ... ... ... .. TIRE,TURFMASTR 22X11X1I0NORIM . . . . . . . . . . ... ... .. .. 1
50. ... .. 53.0142. . . . ... ... ... TUBE,INNER 22X 12X 8. . . . . . . . . . e 4

C-12

https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
AXLE & TIRE (Serial # 1091 -)

Al | T
f e ! =
il | @-«. e ey B
[ e i ! - gl |
s ' | P -
- e, L m -
i P . I

e

5 ;
[ [ d B

53001

Xl

5301004 b 53.0191-R W, | OFTIONAL INNER TUSE |

C-13
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

AXLE & TIRE (Serial # 1091 -)

REF. PART NO. DESCRIPTION QTY.
1...... 89.0049. . . .. ... ... .. SEAL, OIL- AXLE PEERLESS 2558. . . . . . . . . . .. .. . ... ... .... 4
2.0 26.0018. . .. ... ... ... O-RING, 2-1/8 X 2-5/16 X 3/32. . . . . . . . 4
3. 51.0056-1. . .. ... ... .. HOUSING, AXLE72 MM FINISHED . . . . . . . . . .. .. .. . .. . ... 4
4 ... 9406 . ... .. ... .. ... WASHER, FLAT3/8USS . . . . . . . . . . 16
5...... 99.SF0606 . . . ... ... .. BOLT, SF3/8-16 USS X3/4. . . . . . . . . i e 16
6 ...... 51.0056-2. . . . ... ... .. SHAFT, AXLE35 MM STUB TAPER. . . . . . . . . . . . .. . . 4
7 ... 85.K0510. . . . ... .. ... KEY,5/16 X L1/4. . . . . . . e 4
8 ...... 55.0048. . . .. ... .. ... BEARING, 35 MM X 72MM X 17 MM . . . . . . .. ... 4
9 ..., .. 91.0720. . . . . ... ... .. BOLT, 7/16-20 SAE X2 1/2. . . . . . . . . o e 20
10. . . . .. 50.0164. . . .. ... .. ... HUB,5-BOLTSTUBTAPER . . . . . . . . . . . . o oo 4
m. ... .. 99.E0067 . . . . ... ... .. NUT, LOCK 1"-14 SAEFLANGE . . . . . . . . . .. . ... ... . ... ..... 4
120 ... .. 99.E0044 . . . . ... ... .. NUT, LUG 7/16-20 SAE. . . . . . . . . . e 20
3. .. ... 53.0077. . . .. ... .. ... WHEEL,ASM22 X 12 X8 X5B . . . . . . . . .. ... 4
3. ... .. 53.0101-L. . .. ... ... .. WHEEL, ASM21 X 11 X8 X5BBAR. . . . . . . . . . . ... ... 2
3.0 .. .. 53.0101-R ... ... ... .. WHEEL, ASM 21 X 11 X8 X5BBAR. . . . . . . . . . . 2
3. .. ... 530111. .. .. ... .. ... WHEEL, ASM 22X11X10X5B . . . . . . . . . .. 4
4. ... .. 51.0056* . . .. ... ... .. AXLE, ASM. STUB TAPER* . . . . . . . . . . . . . 4
30. . ..., 53.0090. . ... ... ... .. RIM,8 X85, 50N45BC. . . . . . . . . . .. . 1
31. ... .. 53.0089. . ... ... .. ... TIRE,FIELD 22 X 12X 8-NORIM . . . . . . . .. .. ... . . ... 1
35. ... .. 53.0090. . ... ... ..... RIM,8 X85 50N45BC. . . ... ... . ... ... 1
36. ... .. 530114. . ... ... ... .. TIRE, BAR 21X1IX8 NORIM . . . . . . . . . 1
40. . .. .. 53.0090. . . .. ... .. ... RIM,8 X85, 50N45BC. . . .. .. .. ... ... 1
41. . .. .. 530114. . ... ... ... .. TIRE, BAR 21IX1IX8 NORIM . . . . . . . . ... 1
45. . .. .. 530113. . ... ... ... .. RIM,10X8 - 50ON45BC . . . . . . . . . . 1
46. . . . .. 53.0112. . . .. ... ... .. TIRE,TURFMASTR 22X11X1I0NORIM . . . . . . . . . .. .. .. ... ... .. 1
50. ... .. 53.0142. . . .. ... ... .. TUBE, INNER22X 12X 8. . . . . . . . . . 4

*Axle assembly includes references 3, 6, & 8.

C-14
https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
MODEL 2600 TRANSAXLE

TR | ard SEIL
HLELIE=: HERE

™
—— —— — L

C-15
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

MODEL 2600 TRANSAXLE

REF. PART NO. DESCRIPTION QTY.
....... 51.0020. . . .. .. ... ... TRANSAXLE,PEERLESS. . . . . . . . . . . .. . .. .. ..
1...... 51.0026. . . .. ... ... .. COVER, 2600 TRANSAXLE (Includes 2A&2B)* . . . . . .. . ... ... .... 1
2.0 55.0037. . ... ... ... .. BEARING, 2600 NEEDLE 1.000ID . . . . . . . . . .. . .. ... ... 1
2A L. 55.0038. . ... ... .. ... BEARING, 2600 NEEDLE 1.000ID . . . . . . . .. .. ... ... ... ..... 3
2B ... .. 55.0041. . ... ... ... .. BEARING, 2600 NEEDLE 1.2501D . . . . .. . ... ... ... ......... 2
3. 51.0025. . ... ... ... .. CASE, 2600 TRANSAXLE . . . . . . . . . . 1
10A. . . .. 51.0030. . . .. .. ... ... FORK, 2600 SHIFT. . . . . . . . . . 1
3. ... .. 51.0031. . ... ... ..... GEAR, 2600 BEVEL . . . . . . . . .. .. 1
13A. . . .. 51.0031. . ... ........ GEAR, 2600 BEVEL . . . . . . . . . e 1
4. ... .. 51.0033. . . .. .. ... ... PINION, 2600 BEVEL . . . . . . . . . . . . . e 2
24. ... .. 51.0085. . ... ... ... .. BEARING, THRUST 1.002 ID X .0781W. . . . . . . . . . . .. ... ... .... 1
29. ... .. 51.0084. . ... ........ WASHER, THRUST 1.002 ID X .061W . . . . . . . . . . ... . ... 2
29B. . . .. 51.0032. . . .. ... .. ... WASHER, 2600 THRUST . . . . . . . . . .. .. . o 3
3. ... .. 51.0082. . ... ... ... .. WASHER, THRUST 1.252 IDx .058W. . . . . . . .. . ... ... ... ..... 2
31A. . . .. 51.0028. . ... ... ... .. WASHER, 2600 THRUST . . . . . . . . . . . e 2
39. ... .. 51.0029. . . .. ... ... .. PIN, DOWEL 2600 5/16 X3/4. . . . . . . . . . . it 2
87. ... .. 89.0046. . . . . ... ... .. SEAL, BRAKE SHAFTOIL. . . . . . . . .. e 1
87A. . . .. 89.0047. . ... ... ... .. SEAL, SHIFTERRODOIL . . . . . . . . . e 1
89. ... .. 55.0039. . . .. ... .. ... BEARING, 2600 NEEDLE 1.5743ID. . . . . . . . . .. ... ... .. .. .... 1
124 . .. .. 89.0051. . ... ... ..... GASKET, CASE . . . . . . . 1
149 . . . .. 51.0027. . ... ... ... .. ROD, 2600 SHIFT (HIGH/LOW) . . . . . . . . . e e e e 1
157 . . . .. 89.0049. . . .. ... ... .. SEAL, OIL-AXLE PEERLESS. . . . . . . . . . .. ... . ... ... 2

Listed items are stocked. Check for availability of unlisted parts.
*#2 brake shaft bearing must be ordered separately.

C-16
https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
MODEL 15 MOTOR

|
Lu

" 1 i
I| \ ) L=
S . - 1
12 .!-\.ig/’} .ii'-"-‘-_:l 1
ot 1.1,:,:'- 14
3 =
L)
- . dd
% 13
.- x,
144
= A
-
C-17

https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

MODEL 15 MOTOR

REF. PART NO. DESCRIPTION QTY.
3. 21.0099. . . ... KIT, CYL BLOCK SUNDSTRAND . . .« o o ottt 1
4. 89.0055. . . .. ... ... .. GASKET, MOTOR 2 BOLT FLANGE. . . . .« \ oo oo oot 1
6. .. ... 210019, . . ... PLATE, THRUST SUNDSTRAND . .« © o oot oot 1
9. ... 55.0036. . . . ... ... ... BEARING, DU SUNDSTRAND . . . . . o o oottt 1
m. ... 21.0099-1. . . . .. ... .. PISTON, CYLINDER BLOCK . . . . o v oottt 9
2. ... .. 2100992 . . ... ... RETAINER, PISTON CYLINDERBLCK . . . . o o\ ovo oo 1
8. ... .. 89.0062. . . . ... ... .. SEAL, SHAFT-SERIES 15 MOTOR . . .« o\ oo e e 1
19. ... .. 21.0088. . . . .. ... ... PLATE, VALVE (MOTOR) .« oo oo et ettt 1

Listed items are stocked. Check for availability of unlisted parts.

C-18

https://www.tractormanualpdf.info/




HYDRAULICS & AXLES

ILLUSTRATED DRAWING
MODEL 15 PUMP

Mota' Kam B includes tems 292, 203 and 204

C-19
https://www.tractormanualpdf.info/



HYDRAULICS & AXLES

MODEL 15 PUMP

REF. PART NO. DESCRIPTION QTY.
4 ... 21.0099. . .. ... ... ... KIT, CYLBLOCK SUNDSTRAND . . . . . . . . .. . . . oo 1
6 ...... 21.0101. . . ... ... SWASHPLATE, SUNDSTRAND . . . . . . . . ... o oo 1
7.0 21.0019. . . ... ... .. .. PLATE, THRUST SUNDSTRAND . . . . . . . . . . . o oo 1
9 ... ... 21.0081. . ... .. ... ... HOUSING, CHARGEPUMP . . . . . . . . . . o e 1
10. ... .. 55.0034. . ... ... ... .. BEARING, BALL SUNDSTRAND. . . . . . . . . .. ... . o 1
... ... 89.0052-1. . . . ... ... .. SEAL,3/4ASFT X1 LAVITON . . . . . . o e e e 1
12. .. ... 21.0028. . . ... ... SHAFT, PUMP 15PV . . . . . . . 1
3. ... .. 21.0073. . . .. ... PIN, STRAIGHT1/8 X1 SERIES15 . . . . . . . . . . ... .. .. 1
4. ... .. 26.0008. .. ... ....... O-RING, .103 X 3487 SERIES15. . . . . . . ... ... ... .. ... ... 1
5. ... .. 55.0025. . . .. ... ... BEARING, ROLLER .6875 X .937 . . . . . . . . . . .. ... ... ... ... 1
7. ... .. 21.0076. . . . . ... ... .. SHAFT, TRUNNION SUNDSTRAND . . . . . .. .. .. ... ... .. ..... 1
19. .. ... 21.0089. . . ... . ... ... PLUG, RELIEF VALVE SUNDSTRAND . . . . . . . . . .. .. . . .. . ... 1
22. ... .. 26.0013. . ... .. ... ... O-RING, .072 X 414 SUNDSTRAND . . . . . . . . . .. .. . .. 1
23. ... .. 21.0093. . . ... ... SHIM, .020 X 5/16 OD, HI-PRESS . . . . . . . . . . . .. ... ... ..... AR
23. ... .. 21.0094. . . ... ... SHIM, .010 X5/16 OD, HI-PRESS . . . . . . . . .. ... .. ... ...... AR
23. ... .. 21.0106. . . .. .. ... SHIM, .005 X5/16 OD, HI-PRESS . . . . . . . . .. ... .. ... .. .... AR
26. ... .. 21.0049. . . ... ... WASHER, .699 X 1.375X.059 . . . . . . . .. .. ... ... 2
27. ... .. 04.0014. . ... ... ... .. SNAP RING, EXT. 11/16 SFT. . . . . . . . o o oo e e e e 2
28. ... .. 02.CPO6O5C . . . . ... ... COTTER PIN, 3/16 X5/8 COILED . . . . . . . . . . . . ... .. .. ... .... 1
30. ... .. 21.0075. . . .. ... SHAFT, TRUNNION-CTRL-SERIES 15 . . . . . . ... . ... ... ....... 1
3L, ... .. 21.0099-2. . . ... ... ... RETAINER, PISTON CYLINDERBLCK . . . . . . . . . .. ... ... .. .... 1
32. ... .. 21.0099-1. . . ... ... ... PISTON, CYLINDER BLOCK . . . . . . . . . . . . oo 9
36. ... .. 26.0009. . . ... ... .... O-RING, .070 X .489ID90D . . . . . . . . . . . 2
2. ... .. 85W0305. . . . ... ... .. KEY, WOODRUFF 3/16" X 5/8" . . . . . . . . . . .. . . 1
43. . .. .. 21.0026. . . . ... ... ... PLATE, VALVE (LH) PUMP . . . . . . . . 1
L 21.0027. . . .. ... GEROTOR, ASM PUMP . . . . . . . . . . . e 1
46. . . . .. 89.0054. . . .. ... ... .. GASKET, PUMP SUNDSTR.SERIES 15. . . . . . . ... ... ... ....... 1
50. ... .. 55.0024. . . .. ... ... .. BEARING, NEEDLE 3/4X1 SERIES15. . . . . . . . . .. ... ... ... .... 1
98. . .. .. 26.0035. . . ... ... .... O-RING, -904 FOR MORB-04 VITON . . . . . . . . .. . ... ... ... .... 2
113 ... .. 21.0087. . . ... ... .. .. SPRING, IMPLEMENTRELIEF . . . . . . . .. .. .. . . 1
202. .. .. 85.B0067 . . . . .. ... ... BUSHING, BEARING JOURNAL. . . . . . . . ... . . oo 1
204. .. .. 89.0053-1. . . . ... ..... SEAL, .687 SFT X LI9VITON. . . . . . . . . ... . oo 1

Listed items are stocked. Check for availability of unlisted parts.

C-20
https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
KAWASAKI ENGINE & DRIVE

SERIAL 4 1

REAR OF ENGINE

FERIAL # 1001-7203

REAR OF ENGINE

AT

¥ g -

FRINI

F. EINGING

Qi

P

D-1

https://www.tractormanualpdf.info/



ENGINE/ENGINE DRIVES

KAWASAKI ENGINE & DRIVE

REF. PART NO. DESCRIPTION QTY.
1...... 87.0194. . . . ... ... ... COUPLER, 3 JAW 3/4" (Serial # 1001-1293) . . . . . . . . . . . . ... ... .. 1
2.0 87.0192. . . .. ... ... .. INSERT, COUPLING FLEX URETHANE (Serial # 1001-1293) . . . . . . ... .. 2
3. 87.0193. . ... ... ... .. COUPLER, 3JAW 1" ID (Serial # 1001-1293) . . . . . . . . . . . . . . ... ... 3
4 ... 85.K0408 . . . . .. ... ... KEY, 1/4 X 1 (Serial # 1001-1293) . . . . . . . . . . . .o 3
5...... 80.0314. . . . . ... ... .. SHAFT, COUPLING-KAW. AIR COOL (Serial # 1001-1293). . . . . . . . . .. .. 1
6 ...... 43.004S. . . ... ROD END, 1/4 SPHERICALW/STUD . . . . . . . . . . . i 2
7 ... 99.A04NFN. . . . . . ... .. LOCKNUT, NYLON 1/4-28 . . . . . . . . . e e e e 1
8 ...... 99.J0428NFZ. . . . . ... .. THREADED ROD,1/4 SAE X3 1/2. . . . . . . . . . . i 1
9 ..., .. 93.04 . .. ... .. ... .. NUT, 1/4-28 SAE . . . . . . 2
10. . . . .. 95.04 . ... ... ... ... WASHER, FLAT 1/4 SAE. . . . . . . . e e 1
m. ... .. 96.04 . . ... ... WASHER, LOCK 1/4 . . . . . . . e 1
120 ... .. 99.SFOANF . . . . .. ... .. NUT, SF1/4-28 SAE . . . . . . . . 1
3. .. ... 37.0018. . . .. ... .. ... CLUTCH, ELECTRIC OGURA . . . . . . . . . . e e 1
4. ... .. 64.1079. . . . . ... ... .. BUSHING, 1-1/8 X 1-3/4 X 9/16 . . . . . . . . . . oo 1
5. ... .. 99.A08 . . ... ... ... LOCKNUT, STOVER 1/2-13USS . . . . . . . . . . . . . i 1
16. . . . .. 99.BO077 . . . . ... .. ... WASHER, 1/4X1-3/4 X 15/32 HOLE . . . . . . . . . . . ... ... .. .. ..., 1
7. ... .. 99.SFO6 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . e e 1
8. ... .. 91.0710. . . . . ... ... .. BOLT, 7/16-20 SAE X L 1/4 . . . . . . . . . e 1
19. .. . .. 81.B038. . . .. ... .. ... BELT,B38 . . . . . . e 1
20. ... .. 64.1171. . . . . ... ... .. SPACER, CLUTCHINNER. . . . . .. . ... ... o 1
21, ... .. 90.0824. . ... ... ... .. BOLT, 1/2-13USS X3 . . . . . 1
22. ... .. 9408 . ... .. ... ... .. WASHER, FLAT 1/2USS . . . . . . . e 1
23. ... .. 86.0040. . . . . ... ... .. BUSHING, PTOPULLEY. . . . . . . . ... e 1
24. ... .. 55.0030. . ... ... ... .. BEARING, PULLEY 1" X 2". . . . . . e 2
25. ... .. 85.B006G9 . . . . .. ... ... BUSHING, 1.03IDX1.250DX.5 . . . . . . . . . o oo 1
26. ... .. 83.0032. . ... ... ... .. PULLEY, DOUBLE IDLERASM . . . . . . .. . ... .. . .. 1
27. ... .. 99.A06 . . ... ... ... .. LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . ... .. .. 2
28. ... .. 9506 . ... ....... ... WASHER, FLAT 3/8 SAE. . . . . . . . . e 4
29. ... .. 43.006 . . ... ... ... .. ROD END, 3/8 SPHERICAL . . . . . . . . . . e 2
30. . ... 90.0610. . . . . ... ... .. BOLT, 3/8-16 USS X1 1/4 . . . . . . . . . e 2
31. ... .. 93.06. ... .......... NUT, 3/8-24 SAE . . . . . . . . e 2
32. ... .. 99.J0624NFZ. . . . . .. . .. THREADED ROD, 3/8 SAE X 3". . . . . . . . . i e 1
33. ... .. 13.0179. . . . .. ... ENGINE, KAW 25HP, AIR COOL (notshown) . . . . . . .. ... ... ...... 1
34. ... .. 87.0212. . . . . ... .. ... U-JOINT, 6.5"X 1.00"B X .75" B (Serial #1294 -) . . . . . . . . ... ... .... 1
35. ... .. 85.8S21 . ... ... ... .. SETSCREW, 3/8-16 X 3/8. . . . . . . . . . 2
36. ... .. 90.0614. . . . . ... ... .. BOLT, 3/8-16 USS X13/4 . . . . . . . . . 1
37. ... .. 85.K0410. . . . ... ... .. KEY, /AX 114 . . . . . e 1
38. ... .. 85.K0412 . . . . ... ... .. KEY, /A X 1-1/2 . . . . e 1
39. ... .. 85W0305. . . . ... ... .. KEY, WOODRUFF 3/16" X 5/8" . . . . . . . . . . .. . . 1

D-2

https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
KAWASAKI ENGINE MOUNT, FILTERS, & EXHAUST

s
t
- ¢I Rt J
i o A

& - B
v
Sk
g

I~
oH

D-3
https://www.tractormanualpdf.info/



ENGINE/ENGINE DRIVES

KAWASAKI ENGINE MOUNT, FILTERS, & EXHAUST

REF. PART NO. DESCRIPTION QTY.
1...... 13.0190. . . . . .. ... FILTER, AIRELEMENTOUTER. . . . . . . . . .. .. .. ... . ... 1
2.0 13.0191. . . .. ... FILTER, AIRELEMENTINNER . . . . . . . . ... .. .. . . ... 1
3. 64.0980. . . ... ....... SUPPORT, THROTTLE/CHOKE CABLES. . . . . . .. ... ... ... ..... 1
4 ... 240013. . . ... ... CAP, SECURE-OIL FILTER ADAPTER . . . . . . . . .. .. . . .. 1
5...... 26.0017. . ... ... ... .. O-RING, 1.00 X 1.188 X .0938 . . . . . . . . . . . . . .. 1
6 ...... 26.0015. . . ... ... ... O-RING, .750 X 1" X 138 . . . . . . . e 1
7 ... 240012. . ... ... L ADAPTER, OILFILTERBASE 2-3/4. . . . . . . . . . . .. . 1
8 ...... 26.0016. . . ... ... .. .. O-RING, 2.25X2.625X.209. . . . . . . . . . ... 1
9 ..., .. 64.0982. .. ... ... .... BRACKET, GRD&WIREHARNESS MOUNT. . . . . . . .. ... ... ... ... 1
10. . . . .. 99.M0005. . . . .. ... ... BOLT, M8 X 1.25X20 . . . . . . . . . e 1
m. ... .. 25.2503-06-04 . . . . ... .. FITTING 45 ME3/8 X 1/4 . . . . . . . o e e 1
120 ... .. 22.0029. . . ... ... ... HOSE, ASM X 5-3/4"3/8HITEMP . . . . . . . ... ... ... ... ..... 1
3. .. ... 25.2404-06-04 . . . .. .. .. FITTING MCONN3/8XL/4. . . . . . . . e 1
4. ... .. 22.0028. . . ... ... HOSE, ASM X 5-1/4"3/8 HITEMP . . . . . . . . . . .. . 1
5. ... .. 13.0063. . . ... ... ... FILTER, ENGINE OIL KAWASAKI . . . . . . . . . e 1
16. . . . .. 13.0183. . . . . ... FILTER MOUNT, SINGLEREMOTE . . . . . . . .. .. ... ... ... ..... 1
7. ... .. 90.0408. . . . . ... ... .. BOLT, 1/4-20 USS X1 . . . . . . o oo e e 3
8. ... .. 99.SF04 . ... ... ... .. NUT, SF1/4-20USS . . . . . . . . . 9
19. .. . .. 62.0905. . . . ... ... ... MOUNT, ENGINE-KAWASAKIKT . . . . . . .. o oo 1
20. ... .. 99.SFO6 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . e e 4
21, ... .. 9506 . .. ... ... ... .. WASHER, FLAT 3/8 SAE. . . . . . . . e 4
22. ... .. 90.0614. . . . ... ... ... BOLT, 3/8-16 USS X 13/4 . . . . . . . . . e 4
23. ... .. 99.SF0608 . . . ... ... .. BOLT, SF3/8-16 USSX 1. . . . . . . . it 4
24. ... .. 25.5502-06-04 . . .. ... .. FITTING 90 MFE 3/8 X 1/4 . . . . . . . . e e e 1
25. ... .. 22.0027. . . ... HOSE, ASM X 8"3/8 PLOCK . . . . . . . . . . . . 1
26. ... .. 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . . . . 2
27. ... .. 64.0918. . . ... ... .. .. BRACKET, OILDRAIN KT . . . . . . o e e 1
28. ... .. 25.2700-06-06LN. . . . . . .. FITTING, BULKHEAD 3/8 W/ILOCNUT. . . . . . . . . . .. ... . ... .... 1
29. ... .. 25.304-C-06 . .. ....... FITTING CAP3/8 #6 JIC . . . . . . . . . . e 1
30. . ... 99.SF0506 . . . ... ... .. BOLT, SF5/16-18 USS X3/4 . . . . . . . . . . . o 4
31. ... .. 60.0826. . . ... ... .... SHIELD, BOTTOM/END MUFFLER . . . . . . . . . . . . ... ... ... 1
32. ... .. 64.0979. . . . .. ... ... BRACKET, MUFFLER SUPPORTKT . . . . . . ... .. ... .. ........ 1
33. ... .. 9505 . .. ... .. ... .. WASHER, FLAT5/16 SAE . . . . . . . . 2
34. ... .. 96.05. ... .. .. ... ... WASHER, LOCK5/16 . . . . . . . . . 6
35. ... .. 99.M0009. . . . ... ... .. BOLT, MBX125P X25MMLONG . . . . . . . .. . ... ... ... ...... 2
36. ... .. 13.0185. . . . .. .. ... .. GASKET, EXHAUST 25HP KAW. . . . . . . . . . e 2
37. ... .. 13.0184. . . . . .. ... MUFFLER, AIR COOLED KAWASAKI. . . . . . .. .. .. .o o .. 1
38. ... .. 99.M0008. . . . ... ... .. NUT, M8 X 125MMP ZP. . . . . . . . . . e 4
39. ... .. 99.SFO5 . ... ... ... .. NUT, SF5/16-18 USS . . . . . . . . . . e 2
40. . .. .. 95.04 . ... ... ... ... WASHER, FLAT 1/4 SAE. . . . . . . . e e 6
41. . .. .. 60.0827. . . ... ... .... SHIELD, HEADLIGHT 4100 . . . . . . . . . . . e 1
42. ... .. 90.0406. . . .. ... ... .. BOLT, 1/4-20USS X 3/4 . . . . . . . . e 2
43. . .. .. 99.SF0404 . . . . . ... ... BOLT, SF1/4-20 X 1/2 . . . . . . . . o e 1
a4, . . ... 99.G0006. . . . ... ... .. WASHER, STAR-EXTERNAL 1/4 . . . . . . . . . . . .. e 1
45. . . . .. 99.A06N . . .. ... ... .. LOCKNUT, NYLON3/8-16 . . . . . . . . . oot 4

D-4

https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
BRIGGS & STRATTON ENGINE

INODIVIDUAL ENGINE COMPONENTS ARE NOT SHOWN

!Hﬂiild

D-5
https://www.tractormanualpdf.info/



ENGINE/ENGINE DRIVES

BRIGGS & STRATTON ENGINE

REF. PART NO. DESCRIPTION QTY.
1...... 13.0203. . . . . ... ENGINE, B&S 31 HPAIRCOOLED . . . . . . . . . . . . ... o . 1
2 ... 13.84159 . . ... .. .. .. SEAL, MAG OIL . . . . . e 1
3. .. 13.841122 . . . ... ... .. GASKET SET . . . . . 1
4 ... ... 13.809730 . . . ... ... .. GASKET, HEAD . . . . . . 2
5...... 13.841123 . . . .. ... ... GASKET, VALVE SET . . . . . . . 1
6 ...... 13.809732 . . . ... .. ... GASKET, VALVE COVER . . . . . . . s 2
7 ... .. 13.809727 . . . ... ... .. GASKET, CRANKCASE . . . . . . . 1
8 ... ... 13.491055S. . . . . .. .. .. PLUG, SPARK . . . . . 2
9 ..., .. 13.841281 . . . ... ... .. SWITCH, OILPRESSURE . . . . . . . . . . e e e e 1
10. . . . .. 13.841178 . . . . . ... ... ALTERNATOR, 20/50 AMP. . . . . . . . o e e e e 1
1. ... .. 13.807383 . . . . ... .. .. STARTER. . . . . e 1
12. ... .. 13.825418 . . . ... ... .. STARTER, SOLENOID. . . . . . . . . e s e e e e 1
13. . . ... 13.841170 . . . . . ... ... REGULATOR. . . . . . e e e e 1
4. ... .. 13.691060 . . . . ... .. .. ARMATURE (before date code 04090100). . . . . . . . . . . o v v v v v v 1
14. ... .. 13.841279 . . . ... ... .. ARMATURE (after date code 04090100). . . . . . . . . . . . v v .. 1
15. . . ... 13.841546 . . . ... ... .. FUELSOLENOID . . . . . . . e e e e e 1
16. . . . .. 13.842248 . . ... .. .. .. ROTATING SCREEN. . . . . . . . e 1
17. ... .. 13.841012 . . . ... ... .. SPRING, GOVERNOR . . . . . . . . 1
18. . . . .. 13.809875 . . . ... ... .. SPRING, GOVERNORIDLE . . . . . . . . . . . 1
19. .. . .. 13.841109 . . .. ... .. .. CARBURETOR. . . . . . e 1
20. ... .. 13.841548 . . . ... ... .. CARBURETORKIT . . . . . e s e e e 1

D-6

https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
BRIGGS & STRATTON DRIVE SHAFT & PTO DRIVE

FRONT OF ENCINE

S . Y
e II-.-\-..:-'I-
by £
[, b 14
ﬂﬂh , I.;:..-
- I' :T.
B, L |
REAR OF ENCINE LA T )

R =
S o e . B r ;
S ] PR L ot & il 1k 5
- L T -~
b

D-7
https://www.tractormanualpdf.info/



ENGINE/ENGINE DRIVES

BRIGGS & STRATTON DRIVE SHAFT & PTO DRIVE

REF. PART NO. DESCRIPTION QTY.
1...... 91.0710. . . . . ... ... BOLT, 7/16-20 SAE X L 1/4 . . . . . . . . . . e 1
2.0 99.B0077 . . . . ... ... .. WASHER, 1/4X1-3/4 X 15/32 HOLE . . . . . . . . . . . . ... ... ... .... 1
3. 64.1170. . . . .. ... SPACER, FRONT CLUTCH . . . . . . . . . . e 1
4 ... 37.0018. . . .. ... ... CLUTCH, ELECTRIC OGURA . . . . . . . . . e 1
5...... 99.SFO6 . ... ... ..... NUT,SF3/8-16 USS . . . . . . . . . e e 1
6 ...... 9506 . .. ... ... ... .. WASHER, FLAT 3/8 SAE. . . . . . . . e 5
7 ... 43.006 . .. .. ... ... ROD END, 3/8 SPHERICAL . . . . . . . . .. . e 2
8 ...... 90.0610. . . . . ... ... .. BOLT, 3/8-16 USS X1 1/4 . . . . . . . . o e 2
9 ..., .. 9306 . ............. NUT, 3/8-24 SAE . . . . . . 2
10. . . . .. 99.J0624NFZ. . . . . .. . .. THREADED ROD, 3/8 SAE X 3". . . . . . . . . e e 1
m. ... .. 99.A06 . . ... ... ... .. LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . i 2
120 ... .. 64.1167. . . . . ... ... .. SPACER, CLUTCH INNER. . . . . . . . . . e 1
3. .. ... 858821 .. .. ... .. ... SET SCREW, 3/8-16 X 3/8. . . . . . . . . . . e 2
4. ... .. 81.B038. . ... ... ... .. BELT,B38 . . . . . . e 1
5. ... .. 90.0824. . ... ... ... .. BOLT, 1/2-13USS X3 . . . . . 1
16. . . . .. 9408 . ... .. ... ... .. WASHER, FLAT 1/2USS . . . . . . . e 1
7. ... .. 86.0040. . . . . ... ... .. BUSHING, PTOPULLEY. . . . . . . . .. o e 1
8. ... .. 55.0030. . ... ... ... .. BEARING, PULLEY 1" X 2". . . . . . 2
19. .. . .. 85.B006G9 . . . ... ... ... BUSHING, 1.03IDX1.250DX.5 . . . . . . . . . . o e 1
20. ... .. 83.0032. . ... ... ... .. PULLEY, DOUBLE IDLERASM . . . . . . .. . ... ... . .. 1
21, ... .. 99.A08 . . ... ... ... LOCKNUT, STOVER 1/2-13USS . . . . . . . . . . . .. i 1
22. ... .. 90.0614. . . . ... ... ... BOLT, 3/8-16 USS X 13/4 . . . . . . . . . e 1
23. ... .. 87.0211. . . . . ... ... .. U-JOINT,6.5" X1.125"BX.75"B. . . . . . . . . . . . oo 1
24. ... .. 85W0305. . . . ... ... .. KEY, WOODRUFF 3/16" X 5/8" . . . . . . . . . . .. . . 1
25. ... .. 85K0412. . . . ... .. ... KEY, /4 X 1-1/2 . . . . . o e 1
26. ... .. 85.K0410. . . . ... ... .. KEY,VAX 114 . . . . . e 2

D-8

https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
BRIGGS & STRATTON ENGINE MOUNT, EXHAUST, & AIR INTAKE

"= T
| e -1
- .--5 . l.i v
" .
L
- T
o
- __,..-""'r_ e -
T
i e f:i .
=y .
fﬁ?ﬂ
ey g
)
- ll:.t\-".l
e - N .
e, " . FEIr
e &
i, . .
b3
LR T
" . e
™ " " . i
- 2
% L -] .
-
4
tae Y -
3 e e )
g e :
e . . . B
- :

D-9
https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

BRIGGS & STRATTON ENGINE MOUNT, EXHAUST, & AIR INTAKE

REF. PART NO. DESCRIPTION QTY.
1...... 11.0044. . . . ... ... CLAMP, HOSE S/S 1-9/16-2-1/2 . . . . . . . . . i 4
2.0 13.809905-1 . . . .. ... .. HOSE, 2"IDAIRCLEANER . . . . . . . . .. . . 1
3. 14.0025. . . ... ... TUBE,17/8IDX2O0ODX2LONG. . . . . . . . . it e 1
4 ... 14.0026-1. . . . .. ... ... HOSE, AIRCLEANER . . . . . . . . . . e 1
5...... 99.SF0508 . . . ... ... .. BOLT, SF5/16-18 USS X 1. . . . . . . . . . o ot 2
6 ...... 9505 . . ... .. ... .. WASHER, FLAT5/16 SAE . . . . . . . . 12
7 ... 13.809670 . . ... ... ... CLEANER, AIR. . . . . . e 1

....... 13809878 . ... ... ... .CLAMPAIRCLEANER . .. ... ... ... ... ... ... ..........1
8 ...... 13.0061. . . ... ... .. .. FILTER, AIR-ELEMENT INNER . . . . . . . . . . . .. .. o o . 1
9 ... .. 13.0060. . . . . .. ... ... FILTER, AIR-ELEMENT OUTER. . . . . . . . . .. .. .. .. . ... 1
10. ... .. 99.SFO5 . ... ... ... .. NUT, SF5/16-18 USS . . . . . . . . . e 8
. ... .. 96.05. .. ... ... ... .. WASHER, LOCK5/16 . . . . . . . . . e e e 2
12. .. ... 99.M0005. . . . .. ... ... BOLT, M8 X 1.25X20 . . . . . . . . . e 2
3. ... .. 64.1166. . . . . . .. ... .. BRACKET, AIRCLEANER . . . . . . . . . ... .. . o 1
4. ... .. 99.M0009. . . . ... ... .. BOLT, M8 X1.25P X25MMLONG . . . . . . . . . .. .. . .. 4
5. ... .. 13.0210. . . . . .. ... L MANIFOLD, EXHAUSTB&S 31 . . . . . . . . . .o o oo 1
16. . . . .. 13.809872 . . . ... ... .. GASKET, EXHAUST . . . . . . . . 2
17. ... .. 11.0039. . . ... ... .. .. CLAMP, EXH.5/16 X 1 1/2 ASM. . . . . . . . . 1
8. .. ... 99.SF0608 . . . ... .. ... BOLT,SF3/8-16 USSX 1. . . . . . . . . . . it 5
19. .. ... 64.1176. . . . . ... ... .. ADAPTOR, MUFFLER MOUNT . . . . . . . . . . ... oo 1
20. ... .. 13.0173. . . . . ... GASKET, EXHAUST/MUFFLERVANG . . . . . . . . . . .. . ... 1
21. ... .. 13.0171. . . .. ... MUFFLER, W/HEAT SHIELD&PIPE . . . . . . . . . . ... . o .. 1
22. ... .. 90.0508. . . . . ... ... .. BOLT, 5/16-18 USS X1 . . . . . . . . e e e 4
23. ... .. 99.SFO6 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . . e 7
24. . .. .. 64.1169. . . . ... ... ... MOUNT, MUFFLER . . . . . . . . .. 1
25. ... .. 90.0506. . . . . ... ... .. BOLT, 5/16-18 USS X 3/4 . . . . . . . . . o 2
26. ... .. 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . .« 2
27. ... .. 99.SF04 . . . ... ... ... NUT, SF1/4-20USS . . . . . . . . . e 2
28. ... .. 64.0918. . . .. ... ... .. BRACKET, OILDRAINKT . . . . . . o e 1
29. ... .. 25304-C-06 ... ....... FITTING CAP3/8 #6 JIC . . . . . . . . . . . e 1
30. ... .. 25.2700-06-06LN. . . . . . .. FITTING, BULKHEAD 3/8 W/ILOCNUT. . . . . . . . . ... ... . ... ... 1
3. ... .. 22.0040. . . ... ... HOSE, ASM X 7.5"3/8 PLOCKCPE. . . . . . . . . . ... .. .. 1
32. ... .. 25.7206-06-14-NWO . . . . . . FITTING, 90 METRICM14 X 1.5. . . . . . . . . . . o oo 1
33. ... .. 90.0516. . . . . ... .. ... BOLT, 5/16-18 USS X 2 . . . . . . . . o e 2
34. ... .. 99.SF0606 . . . . .. ... .. BOLT, SF3/8-16 USS X3/4 . . . . . . . . . e 2
35.. .. .. 62.1042. . . . ... ... ... PLATE, ENGINE MOUNT . . . . . . . . . e e e 1
36. ... .. 90.0520. . . .. ... ... BOLT, 5/16-18 USS X 21/2 . . . . . . . . . . e 2
37. ... .. 99.A05 . . .. ... LOCKNUT, STOVER5/16-18 USS. . . . . . . . . . . . . . i i i 6
38. ... .. 99.G0003. . . . ... ... .. WASHER, STAR-EXTERNAL5/16. . . . . . . . . . . . . oo 4
39. ... .. 11.0046. . . . . .. ... L. CLAMP, CUSHIONED METAL 1/2". . . . . . . . . . oo 1

D-10

https://www.tractormanualpdf.info/




ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
BRIGGS & STRATTON REMOTE OIL FILTER & OIL COOLER

D-11
https://www.tractormanualpdf.info/



ENGINE/ENGINE DRIVES

BRIGGS & STRATTON REMOTE OIL FILTER & OIL COOLER

REF. PART NO. DESCRIPTION QTY.
1...... 13.842921 . . ... ... ... FILTER, OIL . . . . . . . e 1
2.0 13.0183. . . . . ... ... FILTER MOUNT, SINGLEREMOTE . . . . . . . ... ... ... .. ....... 1
3. 90.0408. . . .. ... ... .. BOLT, 1/4-20 USS X1 . . . . . . . . e 3
4 ... 99.SF04 . . .. ... .. ... NUT, SF1/4-20USS . . . . . . . . e 7
5...... 25.2503-06-06 . . . . ... .. FITTING 45 ME3/8 X3/8 . . . . . . . . e 2
6 ...... 220038. .. ... ... .... HOSE, ASM X 18"3/8 PLOCK,CPE. . . . . . . .. . ... ... ... ..... 1
7 ... 240014. . . .. ... FITTING, OIL FILTER ADAPTOR . . . . . . . . . . . .. oo o 1
8 ...... 26.0016. . . ... ... .. .. O-RING, 2.25X2.625X.209. . . . . . . . . . ... 1
9 ..., .. 240012. . . .. ... ADAPTER, OILFILTERBASE 2-3/4 . . . . . . . . . . . i 1
10. . . . .. 26.0015. . . .. ... O-RING, .750 X 1" X .138 . . . . . . . . e 1
m. ... .. 26.0017. . . .. ... ... .. O-RING, 1.00 X 1.188 X .0938 . . . . . . . . . . . . . . 1
120 ... .. 240013. . . . ... CAP, SECURE-OIL FILTER ADAPTER . . . . . . . . . . .. . . . ... 1
3. .. ... 25.2503-06-04 . . . ... ... FITTING 45 ME 3/8 X 1/4 . . . . . . . . . e 1
4. ... .. 22.0037. .. ... ... HOSE, ASM X 6.5"3/8 PLOCKCPE. . . . . . . . . . ... ... ... 1
5. ... .. 25.2501-06-04 . . . . ... .. FITTING 9O ME 3/8 X 1/4 . . . . . . . . e e e e 1
16. . . . .. 25.6502-06-06 . . . ... ... FITTING 45 MFE 3/8 X3/8 . . . . . . . . . e 1
7. ... .. 22.0039. . ... ... ... .. HOSE, ASM X 11"3/8 PLOCK,CPE. . . . . . . . . . . . ... . . ... 1
8. ... .. 11.0032. . . ... .. ... .. CLAMP, HOSE S/S 7/16-25/32. . . . . . . . . . . 2
19. .. . .. 99.SF0404 . . . .. ... ... BOLT, SF1/4-20 X 1/2 . . . . . . . . o e 4
20. ... .. 90.0412. . . . . ... ... .. BOLT, 1/4-20USS X1 1/2 . . . . . . . o e 1
21, ... .. 9504 . ... ... ... ... WASHER, FLAT 1/4 SAE. . . . . . . . e e e e 2
22. ... .. 05.0103. . . .. .. ... ... SPACER, 1/4 ID X 1/20D X 7/8" . . . . . . . . . 1
23. ... .. 21.0110. . . ... ... COOLER,ENGINEOIL . . . ... .. . e 1
24. ... .. 99.A04 . . .. ... LOCKNUT, STOVER 1/4-20USS . . . . . . . . . . . .. it 1
25. ... .. 05.0045. . . . . ... ... GROMMET, 3/4ID,1 3/80D,1/2THK . . . . . . . . . . . ... . . ... 1
26. ... .. 06.0043-24IN. . . . . ... .. TRIM, TRIM SEALW/BULB X 24" . . . . . . . . . . ... . 1
27. ... .. 30.0136. . . .. ... ... .. CLAMP, LOOM 1/2ROSEBUD MOUNT . . . . . . . . . ... ... ... 2
28. ... .. 60.0921. . .. ... ... ... BAFFLE, ENGINE BULKHEAD . . . . . . .. ... ... .. .. ......... 1

D-12

https://www.tractormanualpdf.info/




F

L=

ENGINE/ENGINE DRIVES

ILLUSTRATED DRAWING
FUEL SYSTEM

di e IENULE e STRITAY

Lo . Ea-

AT

£y,

D-13
https://www.tractormanualpdf.info/



ENGINE/ENGINE DRIVES

FUEL SYSTEM

REF. PART NO. DESCRIPTION QTY.
1...... 47.0124. . . . ... TANK, FUEL 7 1/4A GAL . . . . . . e 1
2.0 47.0144. . . . . ... CAP, GAS 3-1/2" . . . . . e 1
3. 29.BF0O4MP0290 . . . . . . .. FITTINGB. 1/4BRB1/8NPT90. . . . . . . . . . . e 2
4 ... 11.0049. . . . . .. ... CLAMP, HOSE-BAND 1/2ODHOSE . . . . . . . . . . . ... ... 6
5...... 27.FO5-71IN . . . .. ... .. HOSE, FUELLINE X5/16 X 71" . . . . . . . . . . . o e 1
6 ...... 29.P02G . . . ... ... PIPE, PLUG 1/8 GALV SQ ZP . . . . . . . . e 1
7 ... 13.0181. . . .. ... FILTER, FUEL-IN LINE 1/4" . . . . . . . . . . e 1
8 ...... 27.FO4-3IN . . . ... ... .. HOSE, FUELLINE X 1/4 X3" . . . . . . . e e 1
9 ..., .. 13.0195. . . ... ... PUMP, FUELKAW -G H, &J . . . . . . . . . e 1
10. . . . .. 44.0193. . . . .. ... ISOLATOR, TANK/FRAME . . . . . . . . . e AR
m. ... .. 05.0074. . . . ... ... ... PAD, TANK/IFRAME ISOLATOR . . . . . . . . . . e e e 2
120 ... .. 27.FO4-18IN . . . .. ... .. HOSE, FUELLINE X /4 X 18". . . . . . . . . i e e e 1
3. .. ... 13.0134. . . . ... ... FILTER, FUEL IN-LINE1/4VANG . . . . . . . . . . . . oo 1
4. ... .. 27.FO4-40IN . . . .. ... .. HOSE, FUELLINE X 1/4 X 40". . . . . . . . . . . e 1
5. ... .. 99.SF04 . ... ... ... .. NUT, SF1/4-20USS . . . . . . . 2
16. . . . .. 13.0209. . . .. ... PUMP, FUELBRIGGS -K . . . . . . . .. . o 1
7. ... .. 99.SF0404-1 . . . . . ... .. BOLT, SF 1/4-20 X 1/2W/RUBBER . . . . . . . . . . ... ... . ... ..... 2
8. ... .. 29.BF0O4MP0290 . . . . . . .. FITTINGB. 1/4BRB1/8NPT90. . . . . . . . . . . e 1
19. .. . .. 27.F04-345IN . .. ... ... HOSE, FUEL LINE X 1/4 X 34-1/2" . . . . . . . . . . . .. 1
20. ... .. 29.BFO5MP0290 . . . . . . .. FITTINGB.5/16 BRBL/BNPTO90 . . . . . . . . . . . . it 1
21, ... .. 11.0038. . . ... ... .. .. CLAMP, HOSE S/S 7/32-5/8 . . . . . . . . . . . 4

D-14

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
REAR FRAME, UPPER

E-1
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

REAR FRAME, UPPER

REF. PART NO. DESCRIPTION QTY.
1...... 60.0675. . . . ... ... ... COVER, FUELTANK. . . . . . . e 1
2.0 05.0050. . . .. ... ..... GROMMET,4-3/161D,5-3/80D,5/16T. . . . . . . . . . o o i e 1
3. 06.0042-45IN. . . . . ... .. TRIM, TRIMLOC 1/2 X 1/16 X 45". . . . . . . . e e e e 1
4 ... 60.0671. . . . ... ... ... PANEL, SIDE TOOLBOX. . . . . . . . . . e e e 1
5...... 64.0940. . . .. ... ... .. LID, TOOLBOX BASIC. . . . . . . . e 1

....... 64.0966. . . ... .......LD TOOLBOXW/AUXVALVEBODY. . . . ... ... ... ...........1
6 ...... 90.0408. . . . ... ... ... BOLT, 1/4-20USS X1 . . . . . . . . o e 2
7.0 99.SF04 . ... ... ... .. NUT, SF1/4-20USS . . . . . . . . e e 22
8 ...... 05.0049. . ... ... ... .. GROMMET, RECTANGULAR . . . . . . . . e 1
9 ... .. 60.0667. . . . ... ... ... SHIELD, DIRTF/RLEVER. . . . . . . . . . o 1
10. ... .. 64.0743. . . . . ... ... COMPARTMENT, OWNERS MANUAL . . . . ... ... ... ... ....... 1
. ... .. 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . . . . e 3
12. .. ... 99.KO063 . . . . .. ... ... BOLT, BUTHD SOCKSS 1/4 X 1/2 . . . . . . . . . . e 8
3. ... .. 62.0860. . . ... ... .... FRAME, REAR FENDER WELDMENT . . . . . .. .. .. .. ... ... .... 1
4. ... .. 60.0672. . . .. ... ... .. FENDER, REAR FLAP . . . . . . . . 2
5. ... .. 99.SFO5 . . .. ... .. ... NUT, SE5/16-18 USS . . . . . . . . . . e 4
16. . . . .. 90.0606. . . . . ... ... .. BOLT, 3/8-16 USS X 3/4 . . . . . . . . 8
17. ... .. 9506 . .. ... ... ... .. WASHER, FLAT 3/8 SAE. . . . . . . . e 8
8. .. ... 62.0772. . . . ... ... ROLL BAR, WELDMENT. . . . . . . . . .. . oo 1
19. .. ... 99.SFO6 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . e e 8
20. ... .. 99.SF0506 . . . ... ... .. BOLT, SF5/16-18 USS X3/4 . . . . . . . . . . . o 3
21. ... .. 47.0185. . . . . ... ... HOLDER, CUP 3.586 OD X3-1/4DP . . . . . . . . . . . .. . . ... ... ... 1
22. ... .. 99.SF0404 . . . ... ... .. BOLT, SF1/4-20 X 1/2 . . . . . . . o e 7
23. ... .. 05.0076. . . .. ... ... .. PLUG, 2-1/2" HOLE, BLK PLASTIC . . . . . . . . . . . oo 1
24. . .. .. 05.0073. . . .. ... .. ... GROMMET, 21D, 2-3/[40D9/16 T. . . . . . . . . . it 1
25. ... .. 9204 . . . ... ... NUT, 1/4-20 USS . . . . . . . 2
26. ... .. 33.0022. . ... ... ... LIGHT, TAILRED-SINGLEBULB . . . . . .. ... ... ... ... ... .... 2

....... 33.0034. . ... ........LENS, REDREPLACEMENT . .. ... .. ... ... ... ... ........2

....... 330038. . ...........BULB LIGHT (ONLY)FOR33.0022. . . . . . . . . . . . . ... 2
27. ... .. 99.K0089 . . . . ... ... .. SCREW, SITAP #8-18 X 1/2ZP SF . . . . . . . . . . . .. o 4
28. ... .. 05.0077. . . .. ... .. ... PLUG, 1/4"HOLE, NYLON. . . . . . . . . e 4

E-2

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
REAR HITCH ASSEMBLY (Serial # 1001-1091)

14
e

-
.
1

J—

. " 1 3
e /
Sag, 15
o) e
- -~
b I;a_'.'ﬁ‘%' _.-"'-.-. L .--__.-" - Fj
' -~ - ;
3 I .l|'___.-" _-"-. L "'l"-_\.':."-'-\-.‘_i |'I
f - :
.'l . i-. - - - ' ‘-\.._'-.."g':w-..-} _.'I I | L
v 0 ! &
’ v ] '::| @‘ .-': 'Fhﬁ .--":\‘?:C:I ! __.-".. -
|II ;o ':' . {_.—'"—:"J -'.. !
P i B - d
L : S g T % v
—_ y . & .
|I II"-'-- MH-!\""\-\. l.':l EI i %.—'"ﬁ" k- :
- - w3 |:' i ”
| "“-,_\_H ¢ ,:l
- [ 5§ I-
' . . T, &
H‘"\-\.H - '°¢| L h
- H'\""--\.\. .:' l:;::, .
- ; . ] -
- e gh o & /2
'\-\..\_HH - ~ ._.___: - H':' l:, .--__-"'
. o ¢ y
-, R H""\-\. HH'\-\.\. . -rf
HH'\-\.\. ., - ||'| '3% h ._-\,:'pj-rd'
.. - H-H"\-\. |':| + .ﬂﬂ:‘,‘}
T T o P e
- - ik e
H\'"\-\. - v 1 e .l__.-"_ 1
e iy | e
- h T ..._,.-'"'.
"'\-\.H. 1 '\""h:\' -
HH'\-\..H 1 HH"":""'\/
- E_-'I H"'H. .
- ] = |
~ = L i
|
a -
' .___.-'"'. &
- -
.-_,.-'-'*-_'- - /-
s o
- TR N
/@\HH.H 7 __.-.-1':"_"_“_';.: :-_-I
- A -~
- A
-

(=

E-3
https://www.tractormanualpdf.info/




FRAME, SHEET METAL

REAR HITCH ASSEMBLY (Serial # 1001-1091)

REF. PART NO. DESCRIPTION QTY.
... .. 620771, . . . . FRAME, WEIGHT BKT/HITCH. . . . . . ..o 1
2. 02.HPO416 . . . . . . .. ... HAIRPIN, L8 X 2.« oot e e 2
3. ... 64.0761. . . . .. . ... ... PIN, WEIGHT SECURE 8" USABLE . . . . . . .o oo 2
4. 64.0685. . . . . .. ... ... BRACKET, HITCH FRAME ANCHORRH . . . . . . . oo 1
5. .. ... 9510 . . .. WASHER, FLAT /8 SAE. . . . . o oot 6
6 ... ... 96.10 . . .. WASHER, LOCK 5/8. . . . . o oottt e 6
7 90.1010. . . . . .. ... BOLT,5/8-1LUSS XL 1/4 . o . oo oot o 6
8. .. ... 99.SF0606 . . . . . ... ... BOLT, SF3/8-16 USSX 3/4 . . . o o oo 8
9. .. ... 99.SF06 . . ... ... ... NUT, SF3/8-16 USS . . . o oo oot e e 10
0. ... .. 64.0686. . . . . . . ... ... BRACKET, HITCH FRAME ANCHOR LH . . . . . . . oo 1
... 94.06 . . .. WASHER, FLAT 3/8USS . . . .t oo oo 8
2. ... .. 90.0612. . . . . ... ... .. BOLT, 3/8-16 USS X1 1/2 . o . . o oot 2
130 90.0810. . . . . .. ... ... BOLT, 1/2-13USS X114 . o . o oo 1
4. ... .. 96.08 . . ... WASHER, LOCK 1/2 . .« oo oo e e 2
5. ... .. 64.0680. . . . . . ... .... BUSHING, 33/64 X LX 1 1/4. . . o o oot 1
6. .. ... 90.0820. . . . .. ... .. .. BOLT, 1/2-13USSX21/2 . o . oo ot 1

E-4

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
REAR HITCH ASSEMBLY (Serial # 1092 -)

-
B x e,
e -]
. [ 1 - - = -, -l
- - -~ .
Pl E""--. ot o e, : -
L e S o W . oo
; § P T
S e Py
- B AT ke, "
| oo ¢ o 5y T -
- a v v Ll L
- o . it
" - . Y : ¢
B ¥
. - b L]
= )
. - = H"‘-\._‘t\: - ]
- - e
:"b et T, SN
. - T ot 1. N 2
ra i o e -
. ':.-- .-.I .'\"-\-_ -\.__h. ; l:'.\. 'Q'"f"
- ; 4 - - - it
“:’7-.: {__. - '\-\.I :, ._*"
- a-:-_._:h - ; .:I R
X T il
- L . -
-, | - - -
- = -
. E 1 -
. e oo - -
N -‘ﬁ' . . - - !
o . BN |
{*’-u . ,
- o e, : =
\.'_.%
ROR-IETN - |
R R
."-Q-_:p-_‘._ _\__-} 1
- o _
..l"'\'l'-‘-'I - =
L .- .
II. _ .l |
. ..
- . 1
S -ln -
. "L
; & wiern,— 0
' ¥ - _..-1“-"':1 Ll
- '.,\;} . v S .
e Bl AT 1
. " -
- - 1
R . .
-~ 1F
. B ‘a-.-
E ... N
-
-l A

E-5
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

REAR HITCH ASSEMBLY (Serial # 1092 -)

REF. PART NO. DESCRIPTION QTY.
1...... 64.0761. . . . ... ... ... PIN, WEIGHT SECURE 8"USABLE. . . . . . . .. .. .. ... .. .......
2.0 02.HPO416 . . . . . . ... .. HAIRPIN, 1/8 X'2. . . . . . o
3. 99.SF0606 . . . ... ... .. BOLT, SF3/8-16 USSX3/4 . . . . . . . . . .
4 ... 62.0967. . . . ... ... ... FRAME, WEIGHT BKT/HITCH. . . . . . . . . . ... .. . ..
5...... 90.0820. . . . . ... ... .. BOLT, 1/2-13USS X 21/2 . . . . . . . o e
6 ...... 96.08. .. ... ... ... .. WASHER, LOCK 1/2 . . . . . . . e
7 ... 64.0680. . . ... ... .... BUSHING, 33/64 X 1 X 11/4. . . . . . . . . e
8 ...... 99.SFO6 . ... ... ..... NUT,SF3/8-16 USS . . . . . . . . e e
9 ..., .. 90.0810. . . . . ... ... .. BOLT, 1/2-13USS X1 1/4 . . . . . . o e
10. . . . .. 90.0610. . . . . ... .. ... BOLT, 3/8-16 USS X1 1/4 . . . . . . . . . e
m. ... .. 9406 . .. ... ... ... .. WASHER, FLAT 3/8USS . . . . . . . . . e
120 ... .. 02.HP0420 . . . . . . ... .. HAIRPIN, 1/8 X 2 /2. . . . . . o e e e
3. .. ... 03.1024. . . . . ... ... .. CLEVISPIN,5/8 X3OAL . . . . . . . .
4. ... .. 62.0968. . . ... ... .... TUBE, RECEIVERHITCH . . . . . . . . ...
5. ... .. 64.1066. . . . . ... ... .. BRACKET, HITCH FRAME ANCHORLH . . . . . . .. .. .. ... .......
16. . . . .. 9510 . . .. ... WASHER, FLAT5/8 SAE. . . . . . . . . e
7. ... .. 96.10 . . . ... WASHER, LOCK5/8. . . . . . . . e
8. ... .. 90.1010. . . . . ... ... .. BOLT,5/8-11USS X1 1/4 . . . . . . . .
19. .. . .. 64.1065. . . . ... ... ... BRACKET, HITCH FRAME ANCHORRH . . . . . . .. .. ... .. .. .....
20. ... .. 90.0606. . . . . ... ..... BOLT, 3/8-16 USS X 3/4 . . . . . . . .

E-6

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
SEAT ASSEMBLY

| 1 - e :
2 i
@ s
a @
| 4
e
!' :
£ -
, -\.-""-.
i & - W
H"'\-\._H s il‘;-
o i
o (=
¥ ~
L] z
SERIAL NUMBER 1001-1118
FIT 2704045 CONVERTS QLDER
TRACTORS T0 THE NEW SEAT PLATE
-
[ " -
: o
5 > .
' & " L -
T £ X .
. 4 {
oy T
1 H'\""--\.\_ 'l‘___.-"
=, = ok

E-7

https://www.tractormanualpdf.info/



FRAME, SHEET METAL

SEAT ASSEMBLY
REF. PART NO. DESCRIPTION QTY.
1...... 47.0112. . . . ... SEAT, MOLDED HIGHBACK . . . . . . . . . o e 1
2.0 47.0114. . . . ... SLIDE, KITFOR SEAT 47.0112 . . . . . . . . . . . e 1
3. 47.0180. . . . . ... ... .. SEAT BELT, LAP N/JC SWITCH 60" . . . . . . . . . . . i 1
3a. .. ... 47.0180-1. . . . . .. .. ... SEAT BELT, 60" LAPBELTRTSID . . . .. .. . . ... ... ... ... 1
3b. ... 47.0180-2. . . . ... ... .. SEAT BELT,BUCKLEWN/CSWTCH. . . . . .. ... ... .. ... ...... 1
4 ... ... 99.A07 . . ... .. LOCKNUT, STOVER 7/16-14 USS. . . . . . . . . . . . .. ... 2
5...... 9507 . . .. ..o WASHER, FLAT 7/16 SAE . . . . . . . . . e 5
6 ...... 90.0708. . . . . ... ... .. BOLT, 7/16-14 USS X1 . . . . . . . . i e e 1
7.0 99.SFO5 . ... ... ... .. NUT, SF5/16-18 USS . . . . . . . . . . e 8
8 . ... .. 99.SF06 . . .. ... .. ... NUT, SF3/8-16 USS . . . . . . . . . e 4
9 ... .. 64.0721. . . . ... ... SPACER, SPRING MOUNT . . . . . . . ... . . . e 1
10. ... .. 41.0057. . ... ... SPRING, COMP 1.750D X4.25LG. . . . . . . . . .. ... .. 3
. .. ... 9208 . ... .. ... ... .. NUT, 1/2-13 USS . . . . . . 5
12 ... .. 90.0618. . . . . ... ... .. BOLT, 3/8-16 USS X2 1/4 . . . . . . . . . . e 1
3.0 .. .. 05.0053. . ... ... ... .. BOOT, SPRING 1-11/16 ID X 1. . . . . . . . . . oo e 3
4. ... .. 90.0610. . . . . ... .. ... BOLT, 3/8-16 USS X1 1/4 . . . . . . . . . e 2
15... ... 90.0710. . . . . .. ... ... BOLT, 7/16-14 USS X 1 1/4 . . . . . . . . . e 1
16. . .. .. 64.0794. . . .. ... BRACKET, SEATBELT . . . . . . . . 1
17. ... .. 99.SF04 . . .. .. ... ... NUT, SF1/4-20USS . . . . . . . . . e 3
8. . .. .. 99.K0069 . . . . ... ... .. BOLT, BUTHD SOCK SS1/4X5/8 . . . . . . . . . . . .. 1
19a. .. .. 62.0861* . . ... ....... PLATE, SEAT HT (Serial #1001-1119) . . . . . . . . . . . . . oo i v 1
19b. . . .. 62.1001. . . . ... ... ... PLATE, SEAT KT (Serial #1120 -) . . . . . . . . . . . .. i i 1
20. ... .. 05.0044. . ... ... ... .. GROMMET, 11D, 1-3/80D, 3/32TK . . . . . . . . . e 1
21, ... .. 02.CPO508 . . . ... ... .. COTTER PIN,5/32 X 1. . . . . o e e e 1
22. ... .. 99.SF0606 . . . .. ... ... BOLT, SF3/8-16 USSX3/4 . . . . . . . . . e 1
23. ... .. 64.0955. . . ... ... .... LATCH, SEATKT. . . . . . . e 1
24. ... .. 90.0406. . . .. ... ... .. BOLT, 1/4-20USS X 3/4 . . . . . . . . . 1
25. ... .. 64.1095. . . . ... ... ... BRACKET, SEAT PLATEHINGELH. . . . . .. .. .. .. ... .. ....... 1
26. ... .. 90.0506. . . . . ... ... .. BOLT, 5/16-18 USS X 3/4 . . . . . . . . o 4
27. ... .. 62.1040%*. . . . ... ... .. BRACKET, SEAT PROP (Serial #1261 -) . . . . . . . . . oo v i i 1
28. ... .. 99.E0058 . . . . .. ... ... NUT, JAM 1/2-13 USS. . . . . . . . e 2
29. ... .. 64.1094. . . . . ... ... .. BRACKET, SEAT PLATEHINGERH. . . . . . . ... .. ... ... ....... 1
30. ... .. 85.B0027 . . . . ... ... .. BUSHING, 1/2ID X5/80D X5/8 . . . . . .. .. .. . ... 2
31. ... .. 90.0816. . . . . .. ... ... BOLT, 1/2-13USS X2 . . . . . . o o e 2

*The old seat plate can be upgraded to the new seat plate and hinge by ordering kit # 70.4043.
**The seat prop can be added to any tractor by ordering kit # 70.4052.

E-8
https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
REAR FRAME, LOWER

E-9
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

REAR FRAME, LOWER

REF. PART NO. DESCRIPTION QTY.
1...... 60.0674. . . .. .. ... ... COVER,FLOORTUNNEL . . . . . . . . .. . o e 1
2.0 99.SF0405-1 . . . . . ... .. BOLT, SF 1/4-20 X 5/8 W/RUBBER . . . . . . . . . . .. ... ... .. ..... 1
3. 44.0220. . . ... FLEX TREAD, FOOT PLATE. . . . . . . . . e e e 1
4 ... 62.0770. . . . ... ... FRAME, LOWER REAR WELDMENT . . . . . . .. .. .. ... ... .. . ... 1
5...... 60.0670. . . . . ... ... .. FENDER,RIGHTREAR . . . . . . . . . . .. o 1
6 ...... 90.0506. . . .. ... ... .. BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . 6
7 ... 9505. .. ... ... ... WASHER, FLAT5/16 SAE . . . . . . . . . e 6
8 ...... 99.SFO5 . ... ... ... .. NUT, SF5/16-18 USS . . . . . . . . . e 9
9 ..., .. 99.SF0606 . . . ... ... .. BOLT, SF3/8-16 USSX3/4 . . . . . . . . . . 9
10. . . . .. 90.0808. . . .. ... .. ... BOLT, 1/2-13USS X1 . . . . . . . oo 3
m. ... .. 96.08 . .. ... ... ... .. WASHER, LOCK 1/2. . . . . . . e 3
120 ... .. 99.SFO06 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . . e 9
13a. . ... 60.0666. . . ... ... .... PLATE, REAR AXLE COVER/SKID (Serial # 1001-1280) . . . . . . . ... .. .. 1
13b. . . .. 60.0912. . . . . ... ... .. PLATE, REAR AXLE CVR/SKD NO3PT (Serial #1281 -) . . . . . . .. ... ... 1
4. ... .. 60.0669. . . ... ... .... PANEL, BATTERY LEFTFENDER. . . . . . . . . . . . .. ... ... .. .... 1
5. ... .. 64.0687. . . . ... ... ... CLAMP, BATTERY HOLDDOWN . . . . . . . . . . e 1
16. . . . .. 99.SF0506 . . . ... ... .. BOLT, SF5/16-18 USS X3/4 . . . . . . . . . . e 3
17. ... .. 99.SF04 . ... ... ... .. NUT, SF1/4-20USS . . . . . . . . . 8
8. .. ... 99.KO063 . . . . .. ... ... BOLT, BUTHD SOCKSS 1/4 X 1/2 . . . . . . . . . . e 4
19. .. ... 64.0938. . . ... ... .... DIVIDER, TUNNEL KT (Serial #1001-1152) . . . . . . . . . . . ... ... ... 1
20. ... .. 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . .« 1
21. ... .. 64.0939. . .. ... ... ... DIVIDER, TUNNEL LEANING KT (Serial # 1001-1152). . . . . . . . ... .. .. 1
22. ... .. 99.E0046 . . . . ... ... .. NUT, “U" 1/4-20 EXTRUDED. . . . . . . . . . . . o e 1
23. ... .. 99.SF0404 . . . ... ... .. BOLT, SF1/4-20 X 1/2 . . . . . . o o o 4
24. . .. .. 44.0192. . . . . ... PROTECTOR,HOSE . . . . . . . . . . . e 1
25. ... .. 44.0219. . . . . ... FLEX TREAD, RIGHT FOOT PLATE. . . . . . . . . . .. ... .. ... ..... 1
26. ... .. 64.1113. . . . .. ... ... BRACKET, TUNNEL HOSE GUARD (Serial #1153 -) . . . . . . .. ... ... .. 1
27. ... .. 44.0210. . . . ... SLEEVE, HOSE BUNDLING 3 X 15.5 (Serial #1153 -) . . . . . .. ... ... .. 1
28. ... .. 44.0218. . . . ... ... FLEX TREAD, LEFT FOOTPLATE . . . . . . . . . . . ... .. . ... ... 1

E-10

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
FRONT FRAME (Serial # 1001-1046)

E-11
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

FRONT FRAME (Serial # 1001-1046)

REF. PART NO. DESCRIPTION QTY.
1...... 99.SF04 . . .. ... .. ... NUT, SF1/4-20USS . . . . . . . . e 3
2.0 99.SF0404 . . . ... ... .. BOLT, SF1/4-20 X 1/2 . . . . . . . o e 2
3. 60.0812. . . ... ... .. .. RETAINER, MAINHOSE. . . . . . . . . . . . e 1
4 ... 05.0073. . . .. ... .. ... GROMMET, 21D, 2-3/[40D9/16 T. . . . . . . . . . i i e 2
5...... 99.SF0506 . . . ... ... .. BOLT, SF5/16-18 USS X3/4 . . . . . . . . . . e 8
6 ...... 64.0927. . . ... ... .. .. PLATE, TRANSFER CHATTACH, RH. . . . . . . . . . .. ... .. . ... 1
7 ... 99.SFO5 . . .. ... .. ... NUT, SE5/16-18 USS . . . . . . . . . . e 8
8 ...... 99.AIONF. . . . ... ... .. LOCKNUT, STOVER5/8-18 SAE . . . . . . . . . . . . i 2
9 ..., .. 62.0903. .. ... ....... FRAME, FRONT CONN. LINK ANCHOR . . . . . . . . .. ... .. ... .... 1
10. . . . .. 9510 . . .. ... WASHER, FLAT5/8 SAE. . . . . . . . . e 6
m. ... .. 96.10 . . . ... WASHER, LOCK5/8. . . . . . . . e 6
120 ... .. 90.1010. . . . . ... ... .. BOLT,5/8-11USS X1 1/4 . . . . . . . . 6
3. .. ... 91.1018. . . . . ... .. ... BOLT,5/8-18 SAE X 2 1/4 . . . . . . . . . . e 2
4. ... .. 64.0708. . . .. ... ... .. SKID PLATE, BOTTOMRIGHT . . . . . ... . ... . . o .. 1
5. ... .. 42.0438. . . .. ... LINK, FRONT/REAR CONNECTOR . . . . . . . . . . . it 1
16. . . . .. 99.SF06 . . .. ... .. ... NUT, SF3/8-16 USS . . . . . . . . . e 2
7. ... .. 64.0709. . . . . ... ... .. SKID PLATE, BOTTOMLEFT . . . . . . . .. .. oo 1
8. ... .. 62.0902. . . ... ....... FRAME, CROSSMEMBER . . . . . . . . . ... . . 1
19. .. . .. 99.SF0606 . . . .. ... ... BOLT, SF3/8-16 USSX3/4 . . . . . . . . . e 2
20. ... .. 99.SFO8 . ... ... ... .. NUT, SF1/2-13USS . . . . . . . e 4
21, ... .. 9508 . .. ... ... ... .. WASHER, FLAT 1/2 SAE. . . . . . . . e e e e 4
22. ... .. 90.0808. . . .. ... .. ... BOLT, 1/2-13USS X1 . . . . . . o oo e 4
23. ... .. 02.CP0413*. . . . . . ... .. COTTERPIN, /8 X15/8 . . . . . . . e e 1
24. ... .. 99.E0057* . . . ... ... .. NUT, CASTLES/8-18 SAE . . . . . . . . . . . e 1
25. ... .. 99.K0077* . . ... ... ... BOLT, 5/16-24 SAEX1GRADES8 . . . . . . . . . . . ... .. 4
26. ... .. 43101 . . ... BALL JOINT, MAIN ARTICULATING . . . . . . . .. . .. . o 1
27. ... .. 99.A05NF. . . . ... ... .. LOCKNUT, STOVER5/16-24 SAE. . . . . . . . . . . . it 4
28. ... .. 64.0928. . .. ... ... ... PLATE, TRANSFER CHATTACH,LH . . . . . . .. .. .. .. ... .. ... 1
29. ... .. 64.0969. . . ... ... .... BRACKET, MIRROR ATTACHMENT LH. . . . . .. . ... ... ... .. .... 1
30. . ... 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . .« e 1
31. ... .. 64.0917. . . . ... ... ... BRACKET, NEUTRALSWITCH . . . . . . . . . .. . . . o 1
32. ... .. 05.0036. . ... ... ..... GROMMET, 1 1/2ID,2 1/80D,9/16T . . . . . . . . . . o ittt e e 1
33. ... .. 62.0901. .. ... ....... FRAME, MAIN FRONT KT . . . . . . . e e e 1

*Supplied with 43.101 ball joint assembly.

E-12
https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
FRONT FRAME, UPPER (Serial # 1047 -)

- ™

T
: R
=
Lol L .
ST
sl :
e
Ll B
. ] -
; e
o B
._E,*' .
E-13

https://www.tractormanualpdf.info/



FRAME, SHEET METAL

FRONT FRAME, UPPER (Serial # 1047 -)

REF. PART NO. DESCRIPTION QTY.
1...... 99.SF04 . . .. ... .. ... NUT, SF1/4-20USS . . . . . . . . e 3
2.0 99.SF0404 . . . ... ... .. BOLT, SF1/4-20 X 1/2 . . . . . . . o e 2
3. 60.0812. . . ... ... .. .. RETAINER, MAINHOSE. . . . . . . . . . . . e 1
4 ... 05.0073. . . .. ... .. ... GROMMET, 21D, 2-3/[40D9/16 T. . . . . . . . . . i i e 2
5...... 99.SF0506 . . . ... ... .. BOLT, SF5/16-18 USS X3/4 . . . . . . . . . . e 8
6 ...... 64.0927. . . ... ... .. .. PLATE, TRANSFER CHATTACH, RH. . . . . . . . . . .. ... .. . ... 1
7 ... 99.SFO5 . . .. ... .. ... NUT, SE5/16-18 USS . . . . . . . . . . e 8
8 ...... 06.0044. . . .. ... ... .. CAP,PLASTIC /8 X 1/2 X 7I8. . . . . . . . e s e 1
9 ..., .. 64.1042. . . . ... ... ... LOCK,FRONTHITCH . . . . . . . . . e 1
10. . . . .. 99.A05 . . . ... ... LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . ... ... 1
m. ... .. 9505 . ... ... ... ... WASHER, FLAT5/16 SAE . . . . . . . . . e 3
120 ... .. 90.0506. . . .. ... ... .. BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . 1
3. .. ... 02.CP0413*. . . . . ... ... COTTERPIN, 1/8 X15/8 . . . . . . . . . e 1
4. ... .. 99.E0057* . . . ... ... .. NUT, CASTLE5/8-18 SAE . . . . . . . . . . e e e e 1
5. ... .. 99.K0O77* . . . ... ... .. BOLT, 5/16-24 SAEX1GRADE8 . . . . . . . . . . . .. 4
16. . . . .. 43.101 . .. ..o BALL JOINT, MAIN ARTICULATING . . . . . . . .. .. . o oo 1
7. ... .. 99.A05NF. . . . ... ... .. LOCKNUT, STOVER5/16-24 SAE. . . . . . . . . . . . o i e 4
8. ... .. 64.0928. .. ... ... .... PLATE, TRANSFER CHATTACH,LH . . . . . . . . .. .. .. . .. . ... 1
19. .. . .. 64.0969. . . . ... ... ... BRACKET, MIRROR ATTACHMENTLH. . . . . .. .. .. ... .. ....... 1
20. ... .. 99.SF0406 . . . ... ... .. BOLT, SF1/4-20 X 3/4 . . . . . . . . 1
21, ... .. 64.0917. . . .. ... ... .. BRACKET, NEUTRALSWITCH . . . . . . . . . . oo 1
22. ... .. 05.0036. . . .. ... .. ... GROMMET, 1 1/2ID,2 1/80D,9/16T . . . . . . . . . . . oot 1
23. ... .. 62.0901. . . ... ....... FRAME, MAINFRONT KT . . . . . . . . . . . e 1
24. ... .. 11.0062. . . ... ... .. .. CLAMP, HOSE SINGLE CAVITY (Serial #1285-). . . . . .. ... .. ... ... 2
25. ... .. 90.0414. . . . . ... ... BOLT, 1/4-20USS X 13/4 . . . . . . . . e 2
26. ... .. 9504 . . ... ... L. WASHER, FLAT 1/4 SAE. . . . . . . . e e e 2
27. ... .. 99.A04 . . .. ... LOCKNUT, STOVER 1/4-20USS . . . . . . . . . . . .. it 2

*Supplied with 43.101 ball joint assembly.

E-14
https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
FRONT FRAME, LOWER (Serial # 1047 -)

E-15
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

FRONT FRAME, LOWER (Serial # 1047 -)

REF. PART NO. DESCRIPTION QTY.
1...... 99.AIONF. . . . . ... .... LOCKNUT, STOVER 5/8-18 SAE . . . . . . oo oo 2
2. ... 62.0903. . . . . . ... .... FRAME, FRONT CONN. LINK ANCHOR . . . . . . oot 1
3. ... 9510 . . .. WASHER, FLAT5/8 SAE. . . . . . o o oot e e 3
4. ... .. 9610 . . ... WASHER, LOCK 5/8. . . . . o oo 6
5... ... 90.1010. . . . . .. ... ... BOLT,5/8-1LUSS X L 1/4 . o . o o oot et 6
6 .. .... 91.1018. . . . . ... .. ... BOLT,5/8-18 SAEX21/4 . . . . . .ot 1
7. 64.0708. . . . . . ... .... SKID PLATE, BOTTOMRIGHT . . . . . . .o 1
8 ...... 42.0438. . . ... ... LINK, FRONT/REAR CONNECTOR . . . . . . o oot 1
9. . ... 99.SF06 . . .. ........ NUT, SFB/8-16 USS . . . . o o oo oo e e e 3
0. ... .. 64.0709. . . . .. ... ... . SKID PLATE, BOTTOMLEFT . . . . o oo oo 1
m.... 99.SF08 . ... ........ NUT, SF1/2-13USS . . . oo oot et e e 4
2. ... .. 62.0902. . . ... ....... FRAME, CROSS MEMBER . . . . . . .o oo 1
3. ... .. 64.1018. . . . . . ... .... SUPPORT, BELLY BAR . . . . . o oot 1
4. ... .. 99.SF0606 . . . . ... .... BOLT, SF3/8-16 USSX3/4 . . . o oot 1
5. .. ... 95.08 . . . ... WASHER, FLAT 12 SAE. . . . o\ oo oo et e 6
6. ... .. 90.0808. . . . . ... ..... BOLT, 1/2-13USS X1 . . . o oo e e e e 6
17. ... .. 91.1016. . . . . ... ... BOLT,5/8-18 SAE X2 . . . o o oot et e e e 1
8. .. ... 96.08. . . ... ... ... WASHER, LOCK 1/2. . . . . oo 2
9. ... .. 99.SF0608 . . . . ... .... BOLT, SF3/8-16 USSX 1. . . . oo v it 2

E-16

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
FRONT HITCH

E-17
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

FRONT HITCH

REF. PART NO. DESCRIPTION QTY.
... .. 06.0051. . . . . .. ... ... CAP, 316 X 15/16 X L-3/4FE . . . . o oot 1
2. 40.0297. . . . ... ... HANDLE, FRONT HITCH LATCH KT (Serial # 1001-1059) . . . . . . . .. . ... 1
2. ... 40.0306. . . . ... ... ... HANDLE, LATCH- FRONT HITCH (Serial #1060 -) . . . . . . . ... ... .... 1
3. ... 41.0039. . . . ... SPRING, COMP. 9/16 OD X 5/8 . . . . . o oo oo ot 1
4. 90.0616. . . . . ... .. BOLT, 3/8-16 USS X2 . . o o o oot e e 1
5... ... 95.06 . . . ... WASHER, FLAT 3/8 SAE. . . . . . . oottt 3
6. .. ... 99.SF06 . . . ... ... ... NUT, SF3/8-16USS .« - o oo oottt e 4
7 90.0610. . . . ... ... .. BOLT, 3/8-16 USS XL L/4 . o . o oot 1
8. . ... 42.0439. . . ... LINK, CONNECT. FOR QUICK HITCH (Serial # 1001-1059) . . . . . . ... ... 1
8. .. ... 42.0456. . . ... ... ... LINK, CONNECTING FOR FRT HITCH (Serial #1060-) . . . . . ... ...... 1
9. .. ... 02.CPO506 . . . . . .. .... COTTERPIN, /32X B/4. . . o o i 1
0. ... .. 99.A08 . . .. LOCKNUT, STOVER 1/2-13USS . . . . . o oo 2
1w 29.GF0002 . . . . . ... ... GREASE FTG, LA SAE Q0. . . . o o oottt 2
2. ..., 90.0822. . . ... ... ... BOLT, 1/2-13USS X 23/4 . . . oo oot 2
3. ... .. 64.0720. . . . . ... ... .. BUSHING, 516 X 1.000 X 1.625. . . . . . . oot oe e 2
4. ... .. 70.4065. . . . .. ... ... KIT, FRONT HITCH REPLACEMENT (Serial # 1001-1372) . . . . . . . . .. ... 1
4. ... .. 62.1249. . . . ... ... ... FRAME, FRONT HITCH KT (Serial #1373-) . . . . . o oo 1
5. ... .. 99.B0092 . . . . ... ... .. WASHER, 17/32ID X 1'OD X .165 (Serial #1373-) . . . . . .. ... ...... 4

E-18

https://www.tractormanualpdf.info/




BT

FRAME, SHEET METAL

ILLUSTRATED DRAWING
HOOD, GRILL, & DASH

. 1-
-d-|
— T
=,

L, _
, S e I .
e
) HH*-:““:‘::-? N .
R
=
P
e .'\'-.I.I.:I.ll |I .I'..I'I Ill'- -
r
. ’;&.h
= .'I H""\-\.
R ) .-H-\"'-\.\_
' 1
.'i (2 1 1-L."“'l g
. 1 17
. 1 1
uy 1
1
ol

E-19

https://www.tractormanualpdf.info/



FRAME, SHEET METAL

HOOD, GRILL, & DASH

REF. PART NO. DESCRIPTION QTY.
1...... 99.K0062 . . . . ... .. ... MACHINE SCREW, #10-32 X 1/2 . . . . . . . . . . i 7
2.0 05.0081. . ... ........ ISOLATOR, 10-32 X 1/2X5/8 . . . . . . . . . e 1
3. 64.0922. .. ... ... .... MOUNT, ELECTRICALPANEL. . . . . . . . . . e 1
4 ... 99.E0035. . . . .. ... ... NUT, SF#10-32 . . . . . . . e 7
5...... 05.0075. . . .. ... ... .. ISOLATOR, 10-32 X 1/2X5/8 . . . . . . . . . e 2
6 ...... 06.0045-40IN. . . .. ... .. WEATHERSTRIP, 1/8 X 3/4 X 40" (Serial #1001-1143) . . . . . . . .. . ... .. 1
6 ...... 06.0045-17.25IN . . . . . . .. WEATHERSTRIP, 1/8 X 3/4 X 17-1/4" (Serial #1144 -) . . . . . . . . . . . . ... 1
7.0 62.0904. . . ... ... .... DASH, BASIC . . . . . . e 1
8 ...... 06.0042-45IN. . . . . ... .. TRIM, TRIMLOC 1/2 X 1/16 X 45". . . . . . . . e e e e 1
9 ... .. 05.0082. . . .. ... .. ... PLUG, 3-3/8" SNAP-INBLACK. . . . . . . . . . 1
10. ... .. 05.0080. . ... ........ GROMMET, 2-3/4ID,3-5/80D,5/16T . . . . . . . . . . o v it et 1
. ... .. notavailable . . . . ... ... DECAL, VENTRAC SERIALNO. PLT. . . . . . . . . . . o oo 1
12. .. ... 99.SF04 . . .. .. ... ... NUT, SF1/4-20USS . . . . . . . . . e 12
3. ... .. 99.SF0405-1 . . . . . ... .. BOLT, SF 1/4-20 X5/8 W/RUBBER . . . . . . . . . . ... ... ... ...... 8
4. ... .. 47.0127. . . . ..o LATCH, RUBBER DRAW T-HANDLE . . . . . . . . .. .. ... ... .. .... 2
5. ... .. 99.K0072 . . . . ... ... .. MACHINE SCREW, 10-24 X 1/2ZP . . . . . . . . . . . . i i i 6
16. . . . .. 60.0811. .. ... ... .... HOOD, FOR. TILT VANGKT (Serial # 1001-1143). . . . . . . . . . .. ... ... 1
16. . .. .. 60.0867. . . ... ... .... HOOD, KT FOR RADIATOR 47.0224 (Serial #1144 -) . . . . . . . .. ... ... 1
17. ... .. 99.SFO5 . . .. ... .. ... NUT, SE5/16-18 USS . . . . . . . . . . e 5
18. . . ... 60.0804. . . ... ... .... BUMPER, FRONT . . . . . . . . . e 1
19. ... .. 9505 . . ... .. ... ... WASHER, FLAT5/16 SAE . . . . . . . . 5
20. ... .. 90.0506. . . .. ... .. ... BOLT, 5/16-18 USS X 3/4 . . . . . . . . . e 5
21 ... .. 99.SF0404-1 . . . . . ... .. BOLT, SF 1/4-20 X 1/2W/RUBBER . . . . . . . . . . ... .. ... .. ..... 4
22. ... .. 90.0608. . . .. ... ... .. BOLT, 3/8-16 USS X1 . . . . . . . . . e 2
23. ... .. 9506 . ... ....... ... WASHER, FLAT 3/8 SAE. . . . . . . . . e 4
24. ... .. 05.0083. . ... ........ WASHER,PVC.375ID X.875X.062. . . . . . . . .. . ... ... ... ..., 4
25. ... .. 99.A06 . . ... ... ... .. LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . ... .. .. 2
26. ... .. 60.0825. . . . ... ... ... GRILL, FRONT KT4100/25 HP KAW. . . . . . . . . . . ... o .. 1
27. ... .. 05.0062. . ... ... ... .. BUMPER, RUBBER SOLID STEM. . . . . . . . ... .. ... ... ....... 2
28. ... .. 60.0805. . . ... ....... GRILL, FILLER KT . . . . . o e e e e 1
29. ... .. 99.A05 . . . . ... ... LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . .. . .. 2
30. ..... 47.0184. . . . . .. ... ... SHOCK, GAS SPRING .59 DIA20# . . . . . . . . . . . ... o . 1
3L, ... .. 47.0103. . . .. ... END FITTING, EYELET-M6 MALE . . . . . . . . . .. .. .. . . ... 2
32. ... .. 90.0508. . . . ... ... ... BOLT, 5/16-18 USS X1 . . . . . . . . o e 1
33. ... .. 00.0210. . . . . ... ... .. DECAL, V-DECAL3D . . . . . . . . e 1
4. ... .. 06.0055-12IN. . . . . ... .. WEATHERSTRIP, 3/8 X 3/4 X 12" (Serial #1144 -) . . . . . . . . ... ... ... 2
35. ... .. 60.0920. . . . ... ... ... HOOD, KTVENTEDB&S V-TWIN. . . . . . . . .o oo o oo 1
36. ... .. 60.0919. . . .. ... ... .. GRILL, FRONTKT 4100 31HPB&S . . . . . . . . . . . ... oo .. 1
37. ... .. 33.0043. . ... ... LIGHT, HEAD 12V 55W HALOGEN . . . . . . . . . . . .. . oo 2

....... 33.0037. . ... ... .....BULB LIGHT(ONLY) FOR55WATT . . . . . . . . . .. .. ... ... ..
38. ... .. 04.0007. . . .. ... ... .. RIVET, POPDOME 1/8 X 1/8 S.S.. . . . . . . . . it 4
E-20

https://www.tractormanualpdf.info/




FRAME, SHEET METAL

ILLUSTRATED DRAWING
SHIELDS

o T e AR VIR EEN b S T Sy 5 [

l_'_.-'
§
e
. —r .
_,4{_..-: -
#;J‘X.} R

.‘__,_-"-..__ : __-._..-__'
"'l'l_ uF

-
. .
- e

LILLLDLLLL b~ -

E-21
https://www.tractormanualpdf.info/



FRAME, SHEET METAL

SHIELDS
REF. PART NO. DESCRIPTION QTY.
1...... 60.0806. . . . ... ...... COVER, TRANSFER SPRNG LEFTSID . . . . .. ... ... ... ... .... 1
2.0 60.0807. . . ... ... .... COVER, TRANSFER SPRG,RTSIDE. . . . . ... ... ... ... ....... 1
3. 99.SF0405-1 . . . .. ... .. BOLT, SF 1/4-20 X5/8 W/RUBBER. . . . . . . . .. ... ... ... ...... 10
4 ... 99.SF0405-1 . . . . ... ... BOLT, SF 1/4-20 X5/8 W/IRUBBER . . . . . . . .. . .. ... ... ....... 4
5...... 60.0819. . . ... ... .. .. COVER, DRIVE LINE 4100 (Serial # 1001-1284) . . . . . . . . .. . . ... ... 1
6 ...... 99.E0046 . . . . ... ... .. NUT, “U” 1/4-20 EXTRUDED. . . . . . . . . . . . e e 6
7 ... 99.SF0606 . . . .. ... ... BOLT, SF3/8-16 USSX3/4 . . . . . . . . . e 2
8 ...... 60.0828. . . ... ... .... SHIELD, LOWER INTAKE RH (Serial # 1001-1284). . . . . . . . . . . .. .. .. 1
9 ..., .. 99.SFO06 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . . e 2
10. . . . .. 60.0829. . . . ... ... ... SHIELD, LOWER INTAKE LH (Serial # 1001-1284) . . . . . . . . . ... ... .. 1
m. ... .. 60.0808. . . ... ... .... COVER,PUMP KT . . . . . . . 1
120 ... .. 60.0911. .. ... ... .. .. SHIELD, LT SIDE INTAKE 25 KAW (Serial #1285-) . . . .. ... ... ... .. 1
3. .. ... 60.0909. . .. ... ... ... SHIELD, DRIVE SHAFT 25 HP KAW (Serial #1285-) . . . . . .. ... ... .. 1
4. ... .. 60.0910. . . . . ... ... .. SHIELD, RT SIDE INTAKE 25 KAW (Serial #1285-) . . . . . . .. ... ... .. 1
5. ... .. 60.0905. . . ... ....... SHIELD, LT SIDE INTAKE 31 B&S. . . . . . . . . . . oo 1
16. . . . .. 60.0906. . . ... ... .... COVER,DRIVE SHAFT31B&S. . . . . . . . . . . o e e 1
7. ... .. 60.0904. . . ... ... .... SHIELD, RTSIDE INTAKE31B&S . . . . . . . . .. .. . oo 1
E-22

https://www.tractormanualpdf.info/




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
HAND CONTROLS, REAR

ey
- -

H.N.

.

O R O LA R CERR O TRLUTRS T

SNSRI A oy
SERIAE 2 iy T |

-
.‘|AI |
“
- '.\_
-

AL EEL

4 4 < L
d e Tn?

F-1
https://www.tractormanualpdf.info/



CONTROLS & LINKAGE

HAND CONTROLS, REAR

REF.  PART NO. DESCRIPTION QTY.
1...... 47.0001. . . ... ... KNOB, SM. #80 3/8-16 THREAD . . . . . . . . . . . . o it i
2 ... 40.0241. . . .. ... HANDLE, AUX CONTROLYZP . . . . . . . . e
3. .. 47.0003. . . .. ... KNOB, ROUND 2" X 1/2-13 . . . . . . e e e e e e e e e e e e
4 ... ... 40.0240. . . . .. ... HANDLE, F/R CONTROLYZP. . . . . . . . o e
5...... 92084 . .. .. .. ...... NUT, 1/2-13 YELLOW ZP . . . . . . . o o e e e e e e e
6 ...... 85.B0027 . . . . . ... .. .. BUSHING, 1/2 ID X5/8 OD X5/8 . . . . . . . . . . o e
7 ... .. 85.SC08 . ... ........ SET COLLAR, 1/2" . . . . . o e e e e
8 ... ... 42.0400. . . . . . ... ARM, PIVOT LIFTHYD. VALVE . . . . . . . . . e
9 ..., .. 93.04 . .. ... ... NUT, 1/4-28 SAE . . . . . . e e e e e
10. . . . .. 99.A04NFN. . . . . .. .. .. LOCKNUT, NYLON 1/4-28 . . . . . . . . . et e e e e e e
1. ... .. 43.004S. . . ... ROD END, 1/4 SPHERICALW/STUD . . . . . . . . . . . oo e e
12. ... .. 55.0028. . ... ... ... .. FLANGE, BRG MNT 1.573/1.5771ID . . . . . . . . . o it i e e e e
13. . . ... 55.0029. . . .. ... ... .. BEARING, SPHERICALUHMW 5/8ID. . . . . . . . . . .. .. ..
4. ... .. 99.SF0406 . . . .. ... ... BOLT, SF 1/4-20 X 3/4 . . . . . o
15. .. ... 99.SFO4 . . ... .. ... .. NUT, SF1/4-20USS . . . . . . . . e
16. . . . .. 42.0399. . . ... ... ARM, PIVOT AUX. HYD. VALVE . . . . . . . . . . e e
17. . .. .. 42.0472. . . . ... ROD, THREAD 1/4-28X8"RH/LHYZP . . . . . . . . . . . . . . ...
18. . . ... 9206-4. ... .. ....... NUT, 3/8-16 YELLOW ZP . . . . . . . . . i e e e e
19. . . ... 42.0389. . .. ... ... ... ROD, TORSION F/IRARM . . . . . . . e e
20. ... .. 90.0512. . . . . .. ... ... BOLT, 5/16-18 USS X 1 1/2 . . . . . . . o oo e e
21, ... .. 55.0022. . . ... .. ... .. BEARING, BALL .315IDX.8661 0D . . . . . . . . . . . . . e
22, ... .. 9505 . . ... ... ... WASHER, FLAT5/16 SAE . . . . . . . . e
23. .. ... 99.SFO5 . . .. ... ... .. NUT, SF5/16-18 USS . . . . . . . . o
24, ... .. 9508 . . ... ... ... WASHER, FLAT 1/2 SAE. . . . . . . . e e e e e e e
25. ... .. 64.0684. . . . . ... ... .. PLATE, VALVE - FFRARM ANCHOR . . . . . . . . . . . . i
26. ... .. 05.0052. . . .. .. ... ... WASHER, PLASTIC . . . . . .
27. . .. .. 99.A08 . . ... ... ... .. LOCKNUT, STOVER 1/2-13USS . . . . . . . . . . i e e
28. . .. .. 90.0410. . . . . .. ... ... BOLT, 1/4-20 USS X1 1/4 . . . . . . . e e
29. ... .. 9404 . . .. .. ... ... WASHER, FLAT 1/4USS . . . . . . . e e e e e
30. ... .. 41.0020. . . ... ... SPRING, 4 1/4-EXT . 7650D. . . . . . . . . o e e e s
31. ... .. 90.0508. . . . . ... ... .. BOLT, 5/16-18 USS X1 . . . . . . . o ot e e e
32. ... .. 40.0252. . . .. ... ARM, F/R LEVER LOCK (Serial # 1001-1118) . . . . . . . . . . . o v v oo
33. ... .. 90.0620. . . . . . .. ... .. BOLT, 3/8-16 USS X2 1/2 . . . . . . . . e
4. ... .. 9506 . . . ... .. ... WASHER, FLAT 3/8 SAE. . . . . . . . .
35. ... .. 85.B0068 . . . . .. ... ... BUSHING, 3/8 X 1/2O0D X5/8LG . . . . . . . . . o i
36. ... .. 99.SFO6 . ... ... .. ... NUT, SF3/8-16 USS . . . . . . . . e e
37. ... .. 64.0719. . . . . ... ... SPACER, VALVE PLATE. . . . . . . . s
38. ... .. 95.04 . . .. .. ... WASHER, FLAT 1/4 SAE. . . . . . . . e e e e e e
39. ... .. 90.0418. . . . .. .. ... .. BOLT, 1/4-20USS X2 1/4 . . . . . . . e e
40. . . . .. 40.0317. . . . . ... ARM, F/R LEVER LOCK KT (Serial # 1119-) . . . . . . . . . . . . ... ..
. 99.A05 . . . ... ... ... LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . .« . oo e it
42. ... .. 99.E0081. . . ... ... ... NUT, 1/4-28 LHGRADE 8 YZ . . . . . . . . et e e e e
43. . .. .. 43.004-4 . . ... ... ROD END, 1/4-28LHYZP VALCTRL . . . . . . . . . . .. . o ..

F-2

https://www.tractormanualpdf.info/




NT'I"_-?

CONTROLS & LINKAGE

ILLUSTRATED DRAWING
FORWARD/REVERSE ROCKER

'..? -
0o
.
-
. L
1 - =
' 1 -
. _ .
' ’ : LT
o ':u::':::-
' 1 -~
el
. :::::1!-
e
-
- ) .
i
. -,
. Teaa -t -
S ..
e LB
o .
‘l’l .J| e
i, e
T ¥y -
= : o oo
f . : W
- H Las
- . - e
. . -
" -
.. . -
"f‘"} ra
B
-.:-'l\ e
e 3 5
. .

—23

e O

.._' .'.
W

F-3
https://www.tractormanualpdf.info/



CONTROLS & LINKAGE

FORWARD/REVERSE ROCKER

REF. PART NO. DESCRIPTION QTY.
1...... 9306 . .. ... .. NUT, 3/8-24 SAE . . o o oo e e e 5
2. ... 96.06 . . . ... WASHER, LOCK 3/8. . . . . vt oo 2
3. ... 42.0393. . . ... ... ... LINK, CENTER F/RROCKERROD ZP . . . . . . . oot 1
4. ... .. 43.006S. . . ... ... ... ROD END, 3/8 SPHERICALW/STUD . . . . . . oot 1
5... ... 40.0269. . . . . ... ... .. ARM, ROCKER F/RLEVERFRONTPC. . . . . ... oo 1
6 ...... 40.0268. . . .. ... ..... ARM, ROCKER F/IRLEVERREARPC . . . . . ... ... 1
7. 99.SFO8 . . .. ........ NUT, SF1/2-13USS . . . o o oo e e e e 2
8 ...... 95.08 . . ... WASHER, FLAT 12 SAE. . .« o o oo et e 2
9. . ... 85.80027 . . . . .. ...... BUSHING, 1/2 IDX5/8 0D X 5/8 . . . . o oo oot 2
0. ... .. 99.SF06 . . .. ... ..... NUT, SF3/8-16 USS . . . . o oot 2
m.... 99.A06 . . ... LOCKNUT, STOVER 3/8-16 USS . . . . . . oo oo 4
2. ... .. 95.06 . . . ... WASHER, FLAT 3/8 SAE. . . . . . o o oot 5
3. ... .. 43006 . . ... ... RODEND, 3/8 SPHERICAL . . . . . . o oot e 2
4. ... .. 90.0610. . . . . . ... ... . BOLT, 3/8-16 USS XL 1/4 . . . . o oottt e 2
5. .. ... 42.0392. . . ... ... ... LINK, REAR FIRROCKERROD YZP . . . . . . o oo 1
6. ... .. 90.0612. . . . . . ... ... . BOLT, 3/8-16 USS X1 1/2 . . . . o o oottt 1
17. ... .. 47.0002. . . ... STABILIZER, STEERING DAMP. . . . . . . o oo 1
8. .. ... 41.0063. . . . . . ... ... . SPRING, COMP. 3/40D X 4" LG . . . . . o oo 2
9. ... .. 90.0628. . . . . ... ..... BOLT, 3/8-16 USS X3 1/2 . . . . o o oo e e 2
20. ... .. 9206 . . . .. NUT, 3/8-16 USS . . o o oo e e e e e e 1
21, ... .. 64.0722. . . . .. ... ... . BUSHING, F/R/ SHOCK MOUNT . . . . . . oo 1
2. ... .. 90.0620. . . . . ... ..... BOLT, 3/8-16 USS X2 1/2 . . . . o o oo e e e 1
23. ... .. 90.0830. . . .. ... ... .. BOLT, 1/2-13USS X 3-3/4 . . . . o oot 1
24. ... .. 99.A06NFN. . . . ... .... LOCKNUT,NYLON 3/8-24 SAEZP . . . . . . . .o 1

F-4

https://www.tractormanualpdf.info/




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
NEUTRAL POSITION ASSEMLBY

sl

F-5
https://www.tractormanualpdf.info/



CONTROLS & LINKAGE

NEUTRAL POSITION ASSEMLBY

REF. PART NO. DESCRIPTION QTY.
1...... 40.0298. . . ... ... ARM, ROCKER-NEUTRALBRG MNTKT . . . . . .. ... .. ... .. ... .. 1
2.0 99.SFO5 . ... ... ... .. NUT, SF5/16-18 USS . . . . . . . . . e 3
3. 41.0059. . ... ... ... .. SPRING, EXT.5/16 OD X 1-1/2 . . . . . . . . . . et
4 ... 90.0508. . . .. .. ... ... BOLT, 5/16-18 USS X1 . . . . . . . o e
5...... 05.0052. . ... ... ... .. WASHER, PLASTIC . . . . . . .

6 ...... 64.0690. . . ... ... .... CLIP, ALIGNMENT-NEUTRALBRG . . . . . . . . . . .. o oo
7 ... 9505. .. ... ... ... WASHER, FLAT5/16 SAE . . . . . . . . e
8 ...... 55.0022. . ... ... ... .. BEARING, BALL .315IDX.86610D . . . . . . . ... ... ... .. .......
9 ..., .. 64.0714. . . . ... ... NUT, LOCKING NEUTRALADJUSTER . . . . . . . . . .. .. . .. . ...
10. . . . .. 42.0398. . . .. ... ... ARM, NEUTRAL . . . . . . . o
m. ... .. 41.0060. . . ... ... .... SPRING, EXT. 1"OD X 2-1/2LG. . . . . . o o o e et
120 ... .. 99.SF04 . ... ... ... .. NUT, SF1/4-20USS . . . . . . .
3. .. ... 90.0410. . . . . ... ... BOLT, 1/4-20USS X1 1/4 . . . . . . . . e
4. ... .. 90.0408. . . . . ... ... .. BOLT, 1/4-20 USS X1 . . . . . . o oo e e
5. ... .. 99.B0090 . . . . ... ... .. WASHER, MACH 1/2ID 14GAPLATED . . . . . . . . . . . o i i
16. . . . .. 99.A05 . . . ... ... LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . ... ...
7. ... .. 90.0510. . . . . ... ... .. BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . . . o e

F-6

https://www.tractormanualpdf.info/




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
PARK BRAKE, THROTTLE, & CHOKE

F-7
https://www.tractormanualpdf.info/




CONTROLS & LINKAGE

PARK BRAKE, THROTTLE, & CHOKE

REF.  PART NO. DESCRIPTION QTY.
1...... 64.0942. . . . . ... ... PIVOT, PLATE-PARK HANDLE KT. . . . . . . . . . o o e 2
2 ... 99.SF0405-1 . . . . ... ... BOLT, SF 1/4-20 X 5/8 W/RUBBER . . . . . . . . . . . .. .. . ... . ..... 4
3. .. 99.SFO4 . . ... .. ... .. NUT, SF1/4-20USS . . . . . . . . e e 4
4 ... ... 40.0295. . . .. ... HANDLE, PARK BRAKE KT . . . . . . . e e 1
5...... 90.0508. . . . . .. ... ... BOLT, 5/16-18 USS X1 . . . . . . . o i e e e 1
6 ...... 99.SFO5 . . ... .. .. ... NUT, SF5/16-18 USS . . . . . . . . e e e e e e 4
7 ... .. 99.A04NFN. . . . . .. .. .. LOCKNUT, NYLON 1/4-28 . . . . . . . . . et e e e e e e 1
8 ... ... 42,0444 . . . . . ... LINK, BRAKE PULLBARKT. . . . . . . . o e e 1
9 ..., .. 420394, . . ... LINK, BRAKE. . . . . . e 1
10. . . . .. 470121. . . ... ..o CABLE, CHOKE 60" LONG, 2" Trav . . . . . . . . v v i i it e e e e e 1
1. ... .. 99.K0062 . . . . .. ... ... MACHINE SCREW, #10-32 X 1/2 . . . . . . . . o o e e e e e e e 2
12. ... .. 99.E0035. . . ... ... ... NUT, SF#10-32 . . . . . e 2
13. . . ... 47.0179. . . . .. ... CABLE, THROTTLE 40" 1-5/8 TRAV . . . . . . . . . o i i e e e 1
4. ... .. 93.04 . ... ... ... .. NUT, 1/4-28 SAE . . . . . . 1
15. .. ... 43.C04-28 . ... ... .. .. CLEVIS END, 1/4-28 . . . . . . e e e e e e e e e 1
16. . . . .. 03.040638 . . .. ... . ... CLEVIS PIN, /4 X51/64. . . . . . . . . e e e 1
17. ... .. 02.CPO306 . . . . . ... ... COTTER PIN, 3/32 X 3/4. . . . . . e e 1
18. . . ... 90.0612. . . . .. .. ... .. BOLT, 3/8-16 USS X1 1/2 . . . . . . . e e 1
19. . . ... 42.0443. . . .. ... LINK, BRAKE TORQUE KT . . . . . . . . e 1
20. ... .. 99.E0058 . . . . .. ... ... NUT, JAM 1/2-13 USS. . . . . . . o e e 1
21, ... .. 99.SFO6 . ... ... .. ... NUT, SF3/8-16 USS . . . . . . . . . e e 4
22, ... .. 99.A06 . . ... ... ... .. LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . oo i e 4
23. .. ... 42.0442. . . . . ... LINK, BRAKE PUSHKT . . . . . . . . e 1
24, ... .. 64.0919. . .. ... ... ... ROCKER, BRAKE KT . . . . . . e e e e 1
25. ... .. 90.0606. . . . ... ... ... BOLT, 3/8-16 USS X 3/4 . . . . . . . o e e e 1
26. ... .. 42.0441. . . .. ... LINK, BRAKE PULLKT . . . . . . e 1
27. . .. .. 90.0608. . . . ... ... ... BOLT, 3/8-16 USS X1 . . . . . . . . e e e 1
28a. .. .. 82.0086. . .. ... ...... BUSHING, 1" G-HUB 3/16 KEY (Serial #1001-1095). . . . . . . . . . . .. ... 1
28b. . ... 83.H16S-1 . . . .. ... ... BUSHING, 1" SPLIT 3/16" KEY (Serial #1096 -) . . . . . . . . . .. ... . ... 1
29a. . . .. 50.0045. . . ... ... DRUM, 6" BRAKE -W/TAPER HUB (Serial #1001-1095) . . . . . . . .. .. ... 1
29b . . . .. 50.0064. . . ... ... .. .. DRUM, 6" BRAKE -W/TAPER HUB (Serial #1096 -) . . . . . . ... .. .. ... 1
30. ... .. 85.W0306. . . . .. ... ... KEY, WOODRUFF 3/16" X 3/4" . . . . . . e e e 1
31. ... .. 53.0076. . . ... .. ... .. BAND, BRAKE FOR6"DRUM. . . . . . . . . . e 1
32. ... .. 90.0516. . . . . . ... .. .. BOLT, 5/16-18 USS X2 . . . . . . o o i e e e e e e 2
33. ... .. 90.0616. . . . . .. ... ... BOLT, 3/8-16 USS X2 . . . . . o ot e e e 2
4. ... .. 64.0920. . . . . ... ... PLATE, BRAKE ANCHOR OUTER . . . . . . . . . . . e 1
35. ... .. 64.0718. . . . . ... ... SPACER, BRAKE . . . . . . 2
36. ... .. 99.A05 . . . ... ... ... LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . oot 2
37. ... .. 64.0921. . . .. ... ... .. PLATE, BRAKE ANCHORINNER . . . . . . . . . . o e 1
38. ... .. 99.SF0606 . . . . .. ... .. BOLT, SF3/8-16 USS X 3/4 . . . . . . . . 2
39. ... .. 9505 . ... ... ... WASHER, FLAT5/16 SAE . . . . . . . . 4
40. . . . .. 90.0510. . . . .. ... .. .. BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . o i e e e e e e e 1
S 99.K0099 . . . . ... ... .. BOLT, 1/4-20 X 1"GRD 8 . . . . . . . . . e 2

F-8

https://www.tractormanualpdf.info/




10~

CONTROLS & LINKAGE

ILLUSTRATED DRAWING
PUMP CONTROL ARM

F-9
https://www.tractormanualpdf.info/



CONTROLS & LINKAGE

PUMP CONTROL ARM

REF. PART NO. DESCRIPTION QTY.
... .. 40.0253. . . . ... ARM, CONTROL-SWASH PLATE . . . . . o oo o oo e 1
2. 99.A05 . . . LOCKNUT, STOVER 5/16-18 USS. . .« « o o o vt 6
3. ... 64.0764. . . . . ... BRACKET, CONNECTOR . . . . o o oo e it 1
4. 44.0161. . . . ... LINK, RUBBER FOR SHIFTLINKAGE . . . . . o oot 1
5. .. ... 64.0763. . . . . ... ... CLAMP, RUBBER CONNECTOR . . .« o ottt 2
6. .. ... 90.0508. . . . ... ... .. BOLT, 5/16-18 USS X1 . o o\ v vttt e 2
7 95.05 . . .. WASHER, FLAT /16 SAE . . .« o o oo e oo e 4
8. .. ... 55.0022. . . .. ... BEARING, BALL .315 IDX.8661 0D . . . . .« oottt 2
9. .. ... 99.A04NFN. . . . . ... ... LOCKNUT, NYLON 1/4-28 . . . . o o oo e 2
0. ... .. 99.K0076 . . . . ... BOLT, SHCS 1/4-28 X2 GRADE 8 . . . . . o ottt 2
. ... 90.0510. . . . ... ... ... BOLT, 5/16-18 USS X L L/4 . . oo oo oo et 4

F-10

https://www.tractormanualpdf.info/




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
HIGH/LOW SHIFT LINKAGE

FHRONT

2] _.-".. - .
A e I

i
S Lo
‘5}_\;. :
R

Yoo
1 .."'\.. -
] .
A
-
-

[ 3

S
S
kAL

- * :-i . ;
a

F-11
https://www.tractormanualpdf.info/



CONTROLS & LINKAGE

HIGH/LOW SHIFT LINKAGE

REF. PART NO. DESCRIPTION QTY.
1...... 40.0296. . . ... ... HANDLE, H/LOW SHIFT KT. . . . . . . . . . e 1
2.0 06.0044. . . .. ... ... .. CAP,PLASTIC /8 X 1/2 X 7I8. . . . . . . . e s e 1
3. 90.0612. . . .. ... ... .. BOLT, 3/8-16 USS X1 1/2 . . . . . . . . . e 1
4 ... 41.0039. . . .. .. ... ... SPRING, COMP. 9/16 OD X5/8 . . . . . . . . . . . i 1
5...... 99.A04NFN. . . . . . ... .. LOCKNUT, NYLON 1/4-28 . . . . . . . . oot e e e e e 2
6 ...... 93.04 . .. ... ... ... .. NUT, 1/4-28 SAE . . . . . . 2
7 ... 9506 . ... .. ..... ... WASHER, FLAT 3/8 SAE. . . . . . . . . e 1
8 ...... 99.SFO6 . ... ... ..... NUT,SF3/8-16 USS . . . . . . . . . e e 6
9 ..., .. 43.004S. . . ... ROD END, 1/4 SPHERICALW/STUD . . . . . . . . . . . i i e 2
10. . . . .. 42.0437. . . . ..o ROD, H/LOW TO FRONTAXLEKT. . . . . . . . .. . oo 1
m. ... .. 02.CP0204 . . . . . . ... .. COTTERPIN, /16 X 1/2. . . . . . . o o e e e e 2
120 ... .. 43.C10-32-1 . . ... ... .. CLEVISEND, KIT-#10-32 3/16 . . . . . . . . . . . it 2
3. .. ... 99.E0034 . . . . .. ... ... NUT, #10-32 . . . . . . o e 2
4. ... .. 03.0305. . ... ........ CLEVISPIN,3/16 X5/8 ZP . . . . . . . . . 2
5. ... .. 47.0122. . . . . ... CABLE, HI-LOW SHIFT HT . . . . . . . . . . e 1
16. . . . .. 81.0124. . . . . ... .. ... LINK, CONN #60 DOUBLEPITCH. . . . . . . . .. .. .. ... ... .. .... 2
7. ... .. 9205 . .. ... ... L. NUT, 5/16-18 USS . . . . . . . e e e 4
8. ... .. 90.0610. . . . . ... ... .. BOLT, 3/8-16 USS X1 1/4 . . . . . . . . . e 2
19. .. . .. 42.0390. . . .. ... ARM, HI/LOW SHIFTROCKER . . . . . . . . . . .. 1
20. ... .. 64.0703. . . .. ... ... .. PIVOT, PLATE-FRONT SHIFT . . . . . . .. . ... . . o 1

F-12

https://www.tractormanualpdf.info/




.l"'.'-i:

CONTROLS & LINKAGE

ILLUSTRATED DRAWING
BELT TIGHTENER

o

F-13
https://www.tractormanualpdf.info/



CONTROLS & LINKAGE

BELT TIGHTENER
REF.  PART NO. DESCRIPTION QTY.
la. . . . .. 40.0294. . . .. ..o ARM, BELT TIGHTENER/DBL PULLEY (25 HPKaw) . . . . . . . . .. ... ... 1
lb. . . . .. 40.0327. . . . ..o ARM, BELT TIGT/DBL PULLEY MONT (31 HPB&S) . . . . .. ... ... ... 1
2 ... 85.SCl16-1 . . ... ... ... SET COLLAR, 1.015" . . . . . . e e e 1
I 90.0620. . . . . . ... .. .. BOLT, 3/8-16 USS X2 1/2 . . . . . . . e 1
4 ... ... 99.SF06 . . .. .. ... ... NUT, SF3/8-16 USS . . . . . . . . e 2
5...... 99.SFO4 . . ... .. ... .. NUT, SF1/4-20USS . . . . . . . . e e 2
6 ...... 99.SF0405-1 . . . . . . .. .. BOLT, SF 1/4-20 X 5/8 W/RUBBER . . . . . . . . . . . .. ... ... ...... 2
7 ... .. 90.0510. . . . . .. ... ... BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . o oo e 2
8 ... ... 9405 . . ... ... ... ... WASHER, FLAT5/16 USS . . . . . . . . . e e e e e e e 2
9 ... .. 99.SFO5 . ... ... ... .. NUT, SF5/16-18 USS. . . . . . . . . e e e e e e e 10
10. . . . .. 41.0056. . . . . .. ... ... SPRING, EXT7/8 0D X 8-1/2LNG . . . . . . . . . . et 1
1. ... .. 90.0508. . . . ... ... ... BOLT, 5/16-18 USS X1 . . . . . . o o e e e e e e e e 2
12. . . . .. 47.0103. . . . .. ... END FITTING, EYELET-M6 MALE . . . . . . . . . . . . .. 2
13. ... .. 47.0128. . . . . ... DAMPER, HYDRAULIC .5950# . . . . . . . . . . . . . . e 1
14. ... .. 99.SF0506 . . . . ... .. .. BOLT, SF5/16-18 USS X 3/4 . . . . . . . et e e e 2
15. . . ... 64.0693. . . . . ... ... .. BRACKET, FRONT BELT TIGHTENER . . . . . . . . . ... . ... ... .... 1
16. . . . .. 40.0299. . . . . ... LEVER, BELT TIGHTENER KT . . . . . . . . . . . . . o 1
17. ... .. 47.0001. . . ... ... KNOB, SM. #80 3/8-16 THREAD . . . . . . . . . . . . o i i e 1
18a. . . .. 64.0694. . . . . ... ... .. ANCHOR,QUICK HITCH HANDLE-REAR (25 HP Kaw). . . . . . . .. ... ... 1
18b. . . .. 64.1168. . . . . .. .. .. .. ANCHOR, BELT TIGHTENER HANDLE (31HPB&S) . . . . . . . . . . .. ... 1
F-14

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
3 POINT HITCH FRAME

.
. w
r 1 LN -
= .\--u "
'

%
i 9

-
[
-~

G-1
https://www.tractormanualpdf.info/



OPTIONS

3 POINT HITCH FRAME

REF. PART NO. DESCRIPTION QTY.
1...... 62.0791. . . . ... ... ... FRAME, 3-POINTHITCH . . . . . .. .. . . oo 1
2.0 42.0404. . . . . ... LINK, LEFTAXLETORQUE . . . . . . . . . . . .. .. . o 1
3. 42.0405. . . .. ... LINK, RIGHT AXLETORQUE . . . . . . . . . . . e 1
4 ... 64.0735. . . .. .. ... ANCHOR, 3-POINTCYLINDER . . . . . . . . .. .. oo 1
5...... 47.0115. . . . . ... WEIGHT, SUITCASE-42LBS . . . . . . . . . . . . . 3
6 ...... 64.0760. . . ... ... .. .. PIN, WEIGHT SECURE 11.5USABLE. . . . . . . . . . .. .. ... ... .... 1
7 ... 02.HPO416 . . . . . ... ... HAIRPIN, 1/8 X 2. . . . . e 1
8 ...... 99.SF0606 . . . ... ... .. BOLT, SF3/8-16 USS X3/4. . . . . . . . . i i e 19
9 ..., .. 99.SF0608 . . . ... ... .. BOLT,SF3/8-16 USSX 1. ... . . . . . . it 2
10. . . . .. 90.0610. . . . . ... .. ... BOLT, 3/8-16 USS X1 1/4 . . . . . . . . . e 2
m. ... .. 90.0808. . . .. ... ... .. BOLT, 1/2-13USS X1 . . . . . o o oo e e e 9
120 ... .. 90.0814. . . .. ... ... .. BOLT, 1/2-13USS X13/4 . . . . . . . o 1
3. .. ... 90.1010. . . . . ... ... BOLT,5/8-11USS X 11/4 . . . . . . . . e 6
4. ... .. 9406 . .. ... ... ... .. WASHER, FLAT 3/8USS . . . . . . . . . e 8
5. ... .. 9508 . .. ... ... ... .. WASHER, FLAT 1/2 SAE. . . . . . . . e e 2
16. . . . .. 9510 . . .. ... WASHER, FLAT5/8 SAE. . . . . . . . . e 6
7. ... .. 96.10 . . . ... WASHER, LOCK5/8. . . . . . . . e 6
8. ... .. 99.SFO06 . ... ... ... .. NUT,SF3/8-16 USS . . . . . . . . . . . 23
19. .. . .. 99.SFO8 . . .. .. ... ... NUT, SF1/2-13USS . . . . . . . e 6
20. ... .. 29.GF0001 . . . ... ... .. GREASE FTG, 1/ASAE ST . . . . . . . o e e e 2
2la. . . .. 62.0885. . . ... ....... HITCH BAR, BOLT ON 3 POINT (Standard) . . . . . . ... ... ... ...... 1
21b. . . .. 62.0978. . . . ... ... HITCH BAR, BOLT ON 3PT (Receiver) . . . . . . . . . . ... .. ... .... 1
22. ... .. 02.HP0524 . . . . . . ... .. HAIRPIN, 5/32 X 3". . . . . e 1
23. ... .. 03.0014. . ... ... ... .. PIN, HITCH 5/8" X 3" USABLE (includes hairpin) . . . . . . ... ... ...... 1
24. . .. .. 62.0968. . . . ... ... ... TUBE,RECEIVERHITCH . . . . . . . . ... . oo 1
25a. .. .. 60.0666. . . ... ... .... PLATE, REAR AXLE COVER/SKID (Short) . . . . . . .. ... ... ... .... 1
25b. . ... 60.0913. . . ... ... .. .. PLATE, REAR AXLE CVR/SKD W/3PT (Long) . . . . . . . . . oo oo v 1
26. ... .. 96.08 . ... .. ..... ... WASHER, LOCK 1/2. . . . . . . . e 3

G-2

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
3 POINT HITCH ARMS

G-3
https://www.tractormanualpdf.info/



OPTIONS

3 POINT HITCH ARMS

REF. PART NO. DESCRIPTION QTY.
1...... 62.0792. . . . ... ... ... LIFT ARM, 3-POINTHITCHRIGHT . . . . . .. .. .. ... ... ... ..... 1
2.0 62.0793. . . .. ... ... .. LIFT ARM, 3-POINTHITCHLEFT . . . . . . . . ... ... . . ... 1
3. 42.0403. . . .. ... LINK, SWAYBAR 3-POINT MALE. . . . . . . . . . . . . o o 2
4 ... 42.0402. . . . ... LINK, SWAYBAR 3-POINT FEMALE . . . . . . .. .. .. ... .. ... .... 2
5...... 42.0408. . . . ... ... ... LINK, ADJUSTING-CENTER. . . . . . . . .. . ... . ... .. . .. .. ..., 2
6 ...... 42.0410. . . .. ... LINK, ADJ. YOKE END FOR 42.408. . . . . . . . . . . . . v .. 2
7 ... 42.0409. . . . .. ... LINK, ADJ. SWVLEND FOR 42.408. . . . . . . . . .. .. .. .. ... ..... 2
8 ...... 42.0406. . . . . ... ... .. TOPLINK, CAT#LADJ. . . . . . . . e e e e e 1
9 ..., .. 03.0004. . ... ... ... .. PIN, TOP LINK CATEGORY 1 . . . . . . . . . . e e 1
10. . . . .. 03.0005. . . .. ... .. ... PIN,LYNCH . . . . . . e 1
m. ... .. 03.1014. . . . ... ... ... CLEVISPIN,5/8 X 13/4 . . . . . . . 2
120 ... .. 02.CPO508 . . . ... ... .. COTTER PIN,5/32 X 1. . . . . . e e 2
3. .. ... 03.0001. . ... .. ... ... PIN, SAFETY SNAP 3/8 X 1-3/4 . . . . . . . . . . . 2
4. ... .. 90.0614. . . . . ... ... .. BOLT, 3/8-16 USS X 13/4 . . . . . . . . e 2
5. ... .. 90.1018. . . . . ... ... BOLT,5/8-11USS X2 1/4 . . . . . . . o e e 2
16. . . . .. 90.1052. . . . . .. ... ... BOLT,5/8-11USS X6 1/2 . . . . . . . . . e 2
7. ... .. 9406 . .. ... ... ... .. WASHER, FLAT 3/8USS . . . . . . . . . e 4
8. ... .. 9510 . ... ... WASHER, FLAT5/8 SAE. . . . . . . . e 4
19. .. . .. 99.BOO6GL . . . . .. ... ... WASHER, 3/16 X 21/32 X 1 1/32 . . . . . . . . . . 6
20. ... .. 64.0759. . . .. ... ... .. BUSHING, 3-PTHITCH . . . . ... . ... .. . o 2
21, ... .. 99.A06 . . ... ... ... .. LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . ... .. .. 2
22. ... .. 99.A10 . . . ... ... LOCKNUT, STOVER5/8-11USS . . . . . . . . . . . ... i 4
23. ... .. 47.0136. . . . . ... ... STRAP, BUNGEECORD. . . . . . .. . . .. e 1

G-4

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
3 POINT HITCH HYDRAULICS

s v
L %
X lj.i = e;:
- e N
B NP

A | o

i ’
ot

rl
P
.y e
= a
iy
45
ﬁ'.':ll 1 o
ey, - A
' -\.J s- .
.
q{n‘i [T
o 3
e

lﬁ'ﬁ

G-5
https://www.tractormanualpdf.info/



OPTIONS

3 POINT HITCH HYDRAULICS

REF. PART NO. DESCRIPTION QTY.
1...... 64.0966. . . . ... ... ... LID, TOLLBOX W/AUX VALVE BODY . . . . . . . . . oot e 1
2 ... 230111-1. . . ... ... VALVE, HY 2 SPLW/LHFLTRHSP . . . . . . . . . . oo 1
3. .. 70.4053. . . ... KIT, REPLACEMENT, LIFT CYLINDER (SnapRingEnd) . . . . . ... ... ... 1
I 23.0128. . . .. ... CYLINDER, 2" X 8"LIFT . . . . . . . o e e e 1
da. . . . .. 64.0716. . . . ... .. .. .. BRACKET, QUICK COUPLERS REAR (Welded Fittings) . . . . . ... ... ... 1
4b. . .. .. 64.1162. . . . . . .. ... .. BRACKET, HYD QUICK COUPLER (Bulkhead Fittings). . . . . . .. .. .. ... 1
5...... 05.0056. . . . ... ... ... GROMMET, 2-1/8ID,2-7/80D,7/16T . . . . . . . . . . i i i e e e 1
6 . ... .. 99.SF0506 . . . . .. ..... BOLT, SF5/16-18 USS X 3/4 . . . . . . . v i oot et 1
7 ... .. 90.0816. . . . .. ... .. .. BOLT, 1/2-13USS X2 . . . . . o e e e e e 1
8 ... ... 90.0832. . . .. ... ... .. BOLT, 1/2-13USS X4 . . . . . . e 1
9 ... ... 99.SFO5 . . .. .. ... ... NUT, SF5/16-18 USS . . . . . . . . o e 1
10. . . . .. 99.A08 . . ... ... ... .. LOCKNUT, STOVER 1/2-13USS . . . . . . . . . o e e e e e 2
1. ... .. 64.0749. . . . ... ... BUSHING, 33/64 X L X 1-1/16 . . . . . . . . o o i e e it e e e e 1
12. ... .. 64.0675. . . . ... ... ... BUSHING, SWIVEL FRAME SPACER . . . . . . . . . . .. .. .. ... .... 1
13. .. ... 23.0106. . . . ... ... ... COUPLER, HYD. QUICK FEMALE 1/4 . . . . . . . . . . i i it e 2
14. . . . .. 23.0126. . . . ... ... PLUG, NYLON FOR 23.0106. . . . . . . . . ot 2
5. ... .. 25.6400-06-06 . . . ... ... FITTING MCONN3/8 X 3/8. . . . . o oo oo oo i e e e e e e e 4
16. . . . .. 25.6400-06-08 . . . ... ... FITTING MCONN 3/8 X 1/2. . . . . . e e e e e e e e 1
17. . . . .. 25.6802-06-08 . . .. ... .. FITTING 45 ME 3/8 X 1/2 . . . . . . . e e e e 1
8. ... .. 25.2403-06-06 . . . . ... .. FITTING UNION 3/8 X 3/8 . . . . . . o oo o oo e i e e et e e 1
19. .. ... 25.2404-06-04 . . . ... ... FITTING, M CONN 3/8 X 1/4 (Used withcylinder3a) . . .. .. ... ... .... 1
19. . . ... 25.6400-06-06 . . . . ... .. FITTING, M CONN 3/8 X 3/8 (Used with cylinder3b) . . . . .. ... ... .... 1
20. . . ... 25.2501-06-04 . . . . ... .. FITTING, 90 ME 3/8 X 1/4 (Used with cylinder3a). . . . . . . . . ... ... ... 1
20. ... .. 25.6801-06-06 . . . ... ... FITTING, 90 ME 3/8 X 3/8 (Used with cylinder3b). . . . . . ... ... ... ... 1
21, ... .. 20.0143. . . . ..o HOSE, ASM X 27" 1/4-1W . . . . . . . . o e e e s 1
22. .. ... 20.0142. . . ... HOSE, ASM X 29" 1/4-1W (Right Side Coupler Bracket) . . . . . . . ... .. .. 1
22, ... .. 20.0148. . . . ..o HOSE, ASM X 33-1/2" 1/4-1W (Left Side Coupler Bracket) . . . . . . .. .. ... 1
23. ... .. 20.0113. . . .. ..o HOSE, ASM X 38" 1/4-1W . . . . . . . . . e e e s 1
24. . . ... 20.0145. . . . ..o HOSE, ASM 3/8X16CPE SAE100R1AT . . . . . . . . o v v i et 1
25. ... .. 200144, . . . ..o HOSE, ASM 3/8X24CPE SAE100R1IAT . . . . . . . . . . o vt i e i e 1
26. ... .. 23.0111-5. . . .. ... HANDLE, HYD VALV KIT/23.0111 . . . . . . . . . o ot e e e e e 2
27. ... .. 99.K0064 . . . . .. ... ... BOLT, BUTTONHEAD 1/4 X 2. . . . . . . o o i et e e e e e 2
28. ... .. 99.SFO4 . . ... .. ... .. NUT, SF1/4-20USS . . . . . . . . e e 2
29. ... .. 47.0185. . . . .. ... HOLDER, CUP 3.586 OD X3-1/4DP . . . . . . . . . . . . . .. 1
30. . .... 20.0142. . . . ... HOSE, ASM X 29" 1/4-1W (Right Side Coupler Bracket) . . . . . . .. ... ... 1
30. ... .. 20.0194. . . . ... ... HOSE, ASM X 32" 1/4-3000 (Left Side Coupler Bracket) . . . . . ... ... ... 1
31. ... .. 25.6502-06-06 . . .. ... .. FITTING, 45 MFE 3/8 X 3/8 (Left Side Coupler Bracket). . . . . . .. .. .. ... 2
32. .. ... 25.2706-04-06LN. . . . . . .. FITTING, BULKHEAD W/LOCKNUT (Used with Coupler Bracket4b) . . . . . . .. 2
33. ... .. 23.0111-7. . . . . ... KIT, SPOOL FLOAT HYD. VALVE . . . . . . . . o e e s e 1
4. ... .. 26.0027. . . .. ... O-RING, 5/8ID X 13/160D X 3/32 . . . . . . o i i 4
35. ... .. 23.0111-8. . . ... ... ... CAP, VALVE . . . . . e 1

G-6

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
AUXILIARY HYDRAULICS, REAR

,
—ad "__.:.
s

= .
- .
m‘!\.' v
- \‘"-ﬂ

G-7
https://www.tractormanualpdf.info/



OPTIONS

AUXILIARY HYDRAULICS, REAR

REF. PART NO. DESCRIPTION QTY.
la. ... .. 64.0716. . . . . ... BRACKET, QUICK COUPLERS REAR (Welded Fittings) . . . . . . ... ..... 1
b, ... .. 64.1162. . . . . . ... ... BRACKET, HYD QUICK COUPLER (Bulkhead Fittings). . . . . . .. ....... 1
2. 25.2706-04-06LN. . . . . . . . FITTING, BULKHEAD W/LOCKNUT (Used with Coupler Bracket 1b) . . . . . . . . 2
3. 200149, . . . ... ... HOSE, ASM X 17-1/2" LA-1W . . . o o o oot 2
4. 25.6602-6-6-6. . . . . .. ... FITTING TEESINGLE SWIVEL3/8 . . . . .« o oo 2
5. ... 99.SF0506 . . . . . ... ... BOLT, SF5/16-18 USSX3/4 . . o o oo v 1
6. ... 99.SFO506 . . . . . . ... .. BOLT, SF5/16-18 USSX3/4 . . . . o o oot 1
7 23.0106. . . . . ... COUPLER, HYD. QUICK FEMALE 1/4 . . . . . . . oo 2
8. .. ... 23.0126. . . . ... PLUG, NYLON FOR 23.0106. . . . .« « oottt 2

G-8

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
DUAL WHEELS

HYA EFFLE

- . .
"EPI .:-'"_'
= - I
e =~ 3=,
e L] | -_
___:' 0 4 1 ’-?1-\. ‘ET
I i E‘-}..’ |
Ia.:'\-_l.-'
v "\._. o I'E!L-'L' “' *
L =R %
W E
Fe . % 5
'3."'. o - "
Rﬁi !-\.’ =g - b
CE: S 3 17
G-, - N -'--'-\._ . _:‘3::‘-3_1{? \l_:“.!"":"J:.
| f o B e
b ¥ oA
.:'g, 10 / . Iy

ATa STYLE

i
i

axidr-R

Sxarmr-L

IR o

APTIONAL INNER TUOE

G-9
https://www.tractormanualpdf.info/




OPTIONS

DUAL WHEELS
REF. PART NO. DESCRIPTION QTY.
1...... 50.0051. . ... .. ... ... MOUNT, DUALWHEEL INNER HT . . . . . . ... .. .. . o ... 2
2.0 50.0052. . . .. ... ... .. EXTENSION, DUALWHEEL HT . . . .. ... ... ... ... ......... 2
3. 91.0726% . . .. ... ... .. BOLT, 7/16-20 SAE X 3-1/4" . . . . . . . . . 10
3. ... 91.0722. . . . . ... ... BOLT, SAE 7/16-20 SAE 2 3/4" . . . . . . . . . . 10
4 ... 50.0062. . . .. ... ... .. HUB, DUALWHEEL KT . . . . . . . . . e 2
5...... 93.07 . ... ... ... NUT, 7/16-20 SAE. . . . . . . . e 10
6 ...... 50.0063. . . .. ... .. ... CONE, DRAW DUALWHEELKT . . . . .. .. ... oo 2
7.0 50.0061. . ... ... ..... EXTENSION, DUALWHEEL KT . . . .. ... ... ... ... . ........ 2
8 ...... 9412 . . . .. ... WASHER, FLAT 3/4USS . . . . . . . 2
9 ... .. 64.0672. . . . ... ... ... DRAWBOLT, DUALWHEEL HT . . . . . . . . ... .. . o o .. 2
10. ... .. 99.E0044 . . . . ... ... .. NUT, LUG 7/16-20 SAE. . . . . . . . . o e e e 10
. ... .. 53.0077. . ... ... ... .. WHEEL, ASM 22 X 12 X8 X5B . . . . . . . . . . 2
. .. ... 53.0101-L. . . ... ... ... WHEEL, ASM 21 X11 X8 X5BBAR. . . . . . . . . . ... . 1
m. ... .. 53.0101-R ... ... ... .. WHEEL, ASM21 X 11 X8 X5BBAR. . . . . . . . . . . ... ... 1
. ... .. 53.0111. . ... .. ... ... WHEEL, ASM 22X11X10X5B . . . . . . . . . . . 2
12. .. ... 05.0093. . . .. .. ... ... PLUG, 2-1/2 NPT M, WHT PLASTIC. . . . . . . . . . .. . oo 2
3. ... .. 3956113 . . . ... ... KT, OPT.DUALWHEELS FIELD TRAX . . . . . . . . . . .. .. . .. .. .... 2
3.0 .. .. 3956118 . . . ... ... KT, OPT.DUALWHEELSBARTIRE . . . . . . . . . .. .. ... ... .. .... 2
3. .. ... 3956119 . . ... ... KIT, OPTDUALWHEEL TURFMASTR . . . . . . . .. .. ... .. ... . ... 2
3. ... .. 70.4040. . . . .. ... KIT, OPTDUALWHEELS(NOTIRES) . . . . . . . . . . ... i 2
30. . ... 53.0090. . ... ... ... .. RIM,8 X85, 50N45BC. . . . . . . . . . .. . 1
31. ... .. 53.0089. . ... ... .. ... TIRE,FIELD 22 X 12X 8-NORIM . . . . . . . .. ... .. . . ... 1
35. ... .. 53.0090. . ... ... ..... RIM,8 X85 50N45BC. . . ... ... . ... ... 1
36. ... .. 530114. . ... ... ... .. TIRE, BAR 21X1IX8 NORIM . . . . . . . . . 1
40. . .. .. 53.0090. . . .. ... .. ... RIM,8 X85, 50N45BC. . . .. .. ... ... ... 1
41. . .. .. 530114. . ... ... ... .. TIRE, BAR 21IX1IX8 NORIM . . . . . . . . ... o 1
45. . .. .. 530113. . ... ... ... .. RIM,10X8 - 50ON45BC . . . . . . . . . . 1
46. . . . .. 53.0112. . . .. ... ... .. TIRE,TURFMASTR 22X11X1I0NORIM . . . . . . . . . .. .. .. ... ... .. 1
50. ... .. 53.0142. . . .. ... ... .. TUBE, INNER22X 12X 8. . . . . . . . . . 4

NOTE: Heavy axle option MUST BE USED when installing dual wheels on tractors with serial # 1001-1090. Heavy axles are standard
on tractors with serial # 1091 -.

Individual dual wheel component quantities are listed per dual wheel kit. Two dual wheel kits are required per tractor.
*Not included in kit. Must be ordered separately.

G-10
https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
FOOT PEDAL & WHEEL EXTENSIONS

.
e

WirE EYTENEINY AT
F oA

-
" - . L
— r .
- T
et e

G-11

https://www.tractormanualpdf.info/



OPTIONS

FOOT PEDAL & WHEEL EXTENSIONS

REF. PART NO. DESCRIPTION QTY.
... .. 91.0728. . . ... .. ... .. BOLT, 7/16-20 SAE X 3-1/2. oo v oo e et 20
2. 53.0104. . . . ... ... ... HUB, WHEEL EXTENSIONS-3". . . . . o oottt 4
3. ... 99.E0044 . . . . .. ... ... NUT,LUG 7/16-20 SAE . . o . o v oot 20
4. 95.07 . i WASHER, FLAT 7/16 SAE . . .« o oo oo e e e 20
5. .. ... 96.07 . . . WASHER, LOCK 7/16. .« « « o ottt i e e e e 20
6. .. ... 9307 . . . NUT, 7/16-20 SAE. . . . o o oot e e 20
7 99.SF06 . . ... ... .. .. NUT, SF3/8-L6USS . o o o v oo oo e e e 4
8. .. ... 62.0794. . . . ... PEDAL, FOOT—OPTIONAL . . . . o o v vttt e 1

G-12

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
FOLD DOWN ROLL BAR

I L
s :::_ 1 g I
. n“a-._.__rl .,
* -"'d‘--h ! i ;
..'I.‘:'--:'.‘l’ .___..""
1 I.-"'
j; 5]-. .lI
. ?‘t‘ T J I
I| ‘? s ! :-!._____.
) . I
. Wy
. 1 ! Ii-.. 1
NOTE: Place the second WARNING decal W ﬁ_--" o
near Lhe front edge of the fuel tank so that it T
is easily visible to the operator! e

Enpropsr oparation of this maching can causa it to ol over. Usa rell Bar and seaf balt o minimize
the possibity of imjury ar death. For low clearances the oll bar can be folded down.
Thare te no roliover protection in this position!

USE ROLL BAR IN LOCHKED, UPRIGHT POSITION AS MUGH AS POSSIBLE!
Contact dealer or fachory if you have any questions or concems. DOHSS

G-13
https://www.tractormanualpdf.info/



OPTIONS

FOLD DOWN ROLL BAR

REF. PART NO. DESCRIPTION QTY.
... .. 03.0830. . . . ......... CLEVISPIN, L2 X 4" OAL. .« o o ottt 2
2. 90.0832. . . . ... ... ... BOLT, 1/2-13USS X4 .« o oo oo e e e 2
3. ... 95.08 . . ... WASHER, FLAT /2 SAE. . . . . oo oo 4
4. 99.A08 . . .. LOCKNUT, STOVER 1/2-13USS . .« « « o ottt 2
5. .. ... 02.HPO416 . . . . . .. .... HAIRPIN, 18 X 2. . o o oo e e e e e e 2
6. .. ... 62.0849. . . . ... ... ... ROLL BAR, MOUNT -LHFOLD DN.. .« . o oot e e 1
7 00.0154. . . . ..o DECAL, WARNING FOLDDOWNRBAR . . . . . . oot 2
8. .. ... 99.SF06 . . ... ... .. NUT, SF3/8-L6USS .« o v v voi oo e e et 8
9. .. ... 90.0606. . . . ... ... .. BOLT, 3/8-16 USSX3/4 . . o o v vttt 8
0. ... .. 95.06 . . ... WASHER, FLAT 3/8 SAE. . . .+« o e e et e e 8
. ... 62.0848. . . . ... ... ... ROLLBAR, MOUNT-RHFOLDDN. . . . . oottt 1
2. ... .. 62.0847. . . . ... ROLLBAR, TOPFOLDDN. . . o o ot e et e e 1

G-14

https://www.tractormanualpdf.info/




o

OPTIONS

ILLUSTRATED DRAWING
FOLD DOWN ROPS ROLL BAR

G-15

https://www.tractormanualpdf.info/

| g
.,



OPTIONS

FOLD DOWN ROPS ROLL BAR

REF. PART NO. DESCRIPTION QTY.
... .. 99.A08 . . .. LOCKNUT, STOVER 1/2-13USS . . .+« o ottt
2. 9508 . . . ... WASHER, FLAT L/2 SAE. .+« o« e oo e
3. ... 05.0105. . . . . . ... WASHER, UHMW . . o o oot e e
4. 47.0248. . . ... PIN,ASSEMBLY .« o o oo e e e e e
5. .. ... 470247, . .. PINSPULL oo e ettt e e e e e e e
6. .. ... 02.HPO420 . . . . . ... ... HAIRPIN, L8 X 21/2. . o o oot e e e
7 90.0814. . . . ... ... ... BOLT, 1/2-13USS X L3/4 . . oo oo oot
8. .. ... 90.0606. . . . .. ... .. .. BOLT, 3/8-16 USSX3/4 . . . oo v oo e e e
9. .. ... 95.06 . . .. WASHER, FLAT 3/8 SAE. . . . .t oo vt
0. ... .. 99.E0082. . . . . . ... .. NUT, LOCKING FLANGE 3/8-16 . . . .« o o ot
. ... 00.0229. . . . ... ... .. DECAL, WARNING - SEATBELT . . . . o oottt
2. ... .. 00.0228. . . . . ... DECAL, WARNING - ALTERATION . . . . . oot e e

G-16

https://www.tractormanualpdf.info/




-
EHL
, _|:.-"_;ﬂ‘"
i |
I. .-' - ."-
! 1 .-"--..- -
I -

=
: 2.
RN
-
. -
T
e
-~ i
N
S
N o
.
: -
i
-
.
"-\._.
e,

OPTIONS

ILLUSTRATED DRAWING
HEAVY AXLE

|'. - - B
Ll Tl
.
" -
-
.
.
M
= = —
-L"""-\. I-- -\.._H. 1 - |__|
-~ .
- - - :
e .. k
., - i
- -
cmyd . . -,
o=t R -\.':I
. I.'

G-17
https://www.tractormanualpdf.info/



OPTIONS

HEAVY AXLE
REF. PART NO. DESCRIPTION QTY.
1...... 89.0049. . . .. ... ... .. SEAL, OIL- AXLE PEERLESS 2558. . . . . . . . . . .. .. . ... ... .... 1
2.0 51.0022. . . ... .. ... .. SPACER, AXLE FORHOUSING ASSY . . . . . . . . . ... oo .. 1
3. 51.0051. . ... ........ HOUSING, AXLE 30MM 2600 SERIES . . . . . ... ... .. ... ....... 1
4 ... 9406 . ... .. ... .. ... WASHER, FLAT 3/8USS . . . . . . . . 4
5...... 99.SF0606 . . . ... ... .. BOLT, SF3/8-16 USS X3/4 . . . . . . . . . e 4
6 ...... 50.0161. . ... ... ... .. SUB. 70.4042 CONVERSIONKIT . . . . . . . . . o e 1
7 ... 85.K0512. . . . ... ... .. KEY,5/16 X L 1/2. . . . . . . e 1
8 ...... 55.0047. . ... ... ... .. BEARING,35MMID X62MM. . . . . . . .. ... 1
9 ..., .. 99.B0O073. . .. ... ... .. WASHER, 1-3/4 X 2-7/116 X 14 GA. . . . . . . . o i e 1
10. . . . .. 64.0894. . . . ... ... ... SPACER, HEAVY AXLE 1-5/16" . . . . . . . . . . . . 1
m. ... .. 91.0820. . . .. ... ... .. BOLT, 1/2-20 SAE X2 1/2 . . . . . . . o 5
120 ... .. 50.0042. . ... ... ... .. HUB, DRIVE AXLEWHEEL . . . . . . . . .. .. . . . o 1
3. .. ... 83.P122. . . .. ... ... .. BUSHING, 1 3/8"P1 . . . . . . 1
4. ... .. 99.B0O075. . . . ... ... .. WASHER, 1/2ID X 1-5/8 X L/ATK . . . . . . . . . o e 1
5. ... .. 91.0808. . ... ... ... .. BOLT, 1/2-20 SAE X 1 . . . . . . o o 1
16. . . . .. 70.0096* . . . ... .. ... KIT, AXLE SHAFT 1-3/8". . . . . . . . e 4

*Kit # 70.0096 includes reference 6, 8, 9, 10, 13, 14, & 15.

G-18
https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
FENDERS, WEIGHTS, & FOOT PEGS

-
-
Sk
£ Fun
...\-.\_.l . '.k'" -\,":‘-M
Y '\.M a2
Iﬁ"'\l\"\-
-
. E - " n
11- -
v 4
ey e AL
.1';: H.H“'M .
. - . __'.
- -, _,-""’J .- -
-
.7
-
-
- H';"-\.
N . b
fes
'C'\-\. N -
..
-..
HH'-\-..
"'\-\.H.
-
- et
I|J-.
HH.H R
. W
- N
e -
- -
..-.':I H"\-\.
T
-

FENDER - 3 BATTOM SRIAT
AL STELY

G-19
https://www.tractormanualpdf.info/



OPTIONS

FENDERS, WEIGHTS, & FOOT PEGS

REF. PART NO. DESCRIPTION QTY.
... .. 64.1186. . . . . . . ... ... FOOTPEG, LEFT . . o\ttt et et 1
2. 99.SF05 . . . ... ... .. NUT, SF5/16-18USS. « « © \ oo oo e e et 12
3. ... 64.1185. . . . . ... FOOTPEG RIGHT. . . . ot oo et e 1
4. 99.SFO506 . . . . . . ... .. BOLT, SF5/16-18 USSX3/4 . . . o o o vttt 4
5. .. ... 44.0221. . ... FLEXTREAD, FOOTPEG. . . . . o o oottt 2
6. .. ... 470115, . . . WEIGHT, SUITCASE-42LBS . . . . o ottt 4
7 60.0678. . . . . ... ... .. FENDER, FRONTLEFT -WHEEL . . . . .ottt 1
8. .. ... 90.0506. . . . ... ... ... BOLT, 5/16-18 USS X 3/4 . . oo v v oot e 8
9. .. ... 60.0677. . . . o FENDER, FRONTRIGHT-WHEEL . . . . . . oot 1
0. ... .. 60.0891. . . . ... ... ... FENDER, FRONT RIGHT 12" BOTTOM . . . . . . o oo oo e 1
. ... 60.0892. . . . . ... ... .. FENDER, FRONT LEFT 12" BOTTOM. . . .« o ottt oo e e e 1

G-20

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
WEIGHT TRANSFER

':_.-';..\'_.
)
T W
N e P
L LYY S 0 B AT ATt
A ) n.
s
ey
T
FEc
AT .
=" - .
.\_"'\.\..l_.- .
- "

"
S

I- .- . T
AR .
L .
FI :.
:
- .
.-ii " ¥,
- .
'-.. . - - .
a . .\.l' F l. Il' - l'
-.\.. . : .{-: :. -
e
= L
. W
1) PN
T mL -

G-21
https://www.tractormanualpdf.info/



OPTIONS

WEIGHT TRANSFER
REF. PART NO. DESCRIPTION QTY.
1...... 90.0516. . . . . ... .. ... BOLT, 5/16-18 USS X 2 . . . . . . . . o e 2
2.0 42.0440. . . . . ... ... LINK, WEIGHT TRANSFER KT . . . . . . . . . ... ... . .. 4
3. 99.E0037 . . . . ... ... .. NUT,JAM3/8-16 USS . . . . . . . . . e 4
4 ... 81.0139. . . .. ... .. ... CHAIN, 3/16 X 10 LINKS-9-3/4" . . . . . . . . . . . 2
5...... 04.0021. . ... ... ... .. RING, SPLIT1.640 0D .168W ZP . . . . . . . . . . . . . . . i 2
6 ...... 42.0436. . . .. ... RODS, INTERNAL WEIGHT TRANSFER . . . . . . . . . . ... ... ... ... 2
7 ... 99.A05 . . . ... ... LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . .. . ... 4
8 ...... 41.0068. . . . ... ... ... SPRING, EXT 2-1/4 OD X 14-1/2" . . . . . . . . . . o e i e 2
9 ..., .. 42.0435. . . . ... PIPES, WEIGHT TRANSFERKT . . . . . . . . .. . . .. o .. 2
10. . . . .. 99.A06 . . ... .. ... ... LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . ... .. 4
m. ... .. 90.0616. . . . . ... ... .. BOLT, 3/8-16 USS X2 . . . . . . . . e 1
. ... .. 90.0618. . . . . ... ... .. BOLT, 3/8-16 USS X21/4 . . . . . . . . . . e 1
12. .. ... 9405. ... .. ... ... .. WASHER, FLAT5/16 USS . . . . . . . . . . . 4
3. ... .. 99.SF0608 . . . ... ... .. BOLT, SF3/8-16 USSX 1. . . . . . . . ittt e 2
4. ... .. 90.0508. . . .. ... ... .. BOLT,5/16-18 USS X1 . . . . . . . . . e 2
5. ... .. 90.0614. . . . . .. ... ... BOLT, 3/8-16 USS X 13/4 . . . . . . . . . e 1
15... ... 90.0618. . . . . ... ... .. BOLT, 3/8-16 USS X2 1/4 . . . . . . . . . . e 1
G-22

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
CANOPY

G-23
https://www.tractormanualpdf.info/



OPTIONS

REF.  PART NO. DESCRIPTION QTY.
1...... 90.0614. . . . . .. ... ... BOLT, 3/8-16 USS X 13/4 . . . . . . . . . e i e e e e 4
2 ... ... 99.B0076 . . . ... ... ... WASHER, .185 X 13/32ID X 1-5/8 . . . . . . . . . . . e 4
3 ... ... 05.0085. . ... ... ..... WASHER, NEOPRENE . . . . . . . . . e e e e e e 8
4 ... ... 47.0186. . . . . . ... ... CANOPY, SHELLONLY, WHITE . . . . . . . . . . e e 1
5...... 9506 . . ... ... ... ... WASHER, FLAT3/8 SAE . . . . . . . . . e e 12
6 ...... 99.A06N . . . ... ...... LOCKNUT, NYLON 3/8-16 . . . . . . . . o o e e e e e e e e e e e e 4
7 ... ... 62.0915. . . . . ... ... ARM, CANOPY LEFTSIDE. . . . . . . . . e e s s e e e e 1
8 ...... 06.0050-43IN. . . ... .... TRIM, TRIMLOC 1/2 X 3/16 X 43". . . . . . . o e e e e e e e 2
9 ... ... 62.0914. . . . ... ... ... ARM, CANOPY RIGHTSIDE . . . . . . . . . e s s e e e e 1
10. . . . .. 11.0053. . . ... ... U-BOLT, 3/8-16 2"IDSQBEND. . . . . . . . . . . . . i 4
1. ... .. 99.SFO6 . . ... ....... NUT, SF3/8-16 USS . . . . . . . . e 8

G-24

https://www.tractormanualpdf.info/




LAvi

H

o
~
"o
- "‘"-\-\.H..
e
1.7

o el

™
L
-1

OPTIONS

ILLUSTRATED DRAWING
3N1 HITCH

‘ L e
L L
T ‘71\ M '
. .
1
e - -
. “_'- . 44
I ™
LT
. F
H -
... . Ll_-"'-‘ o
"1
adfn
- ‘- r
*-\.-.\__ "-.__I
'C\“'-\. i
T R T I

G-25
https://www.tractormanualpdf.info/



OPTIONS

REF. PART NO. DESCRIPTION QTY.
... .. 64.1017. . . PIN, WEIGHT SECURE 24-1/8LONG . . . .« o o o oot 1
2. 02.HP0420 . . . . . .. .... HAIRPIN, 18 X 21/2. . o oo oo et 1
3. ... 62.0925. . . . ... ... HITCH, TOW 3PT MAINWELDMENT . . . . . o oo et 1
4. 03.0005. . . . ... PINSLYNCH o oot e e e e 3
5. .. ... 99.A05 . . . LOCKNUT, STOVER 5/16-18 USS. . .« « o« o vt 2
6. .. ... 03.0004. . . . . ... PIN, TOPLINK CATEGORY 1 . . .« o oot 1
7 90.0526. . . . ... ... ... BOLT, 5/16-18 USS X 3-1/4 . . . o o o oot 1
8. .. ... 90.0524. . . . ... BOLT, 5/16-18 USS X3+« oo oo e e e et 1
9. .. ... 95.05 . . .. WASHER, FLAT5/16 SAE . . . . o\ oo vt e 2
0. ... .. 64.1101. . . . . ... LATCH, HANDLE BNLTOW HITCH . .« « o o ot 1
. ... 410021, . . .. SPRING, COMP 1/20D X 2-3/4LG . .« o o v oo i oo e 1
2. ... .. 00.0192. . . . ... ... DECAL, V-DECALDIE CUTBLUE. . .« . . vttt e e 1
130 ... .. 40.0303. . . . ... ... LEVER, PTO ATTACHMENT LATCH . . . . o oo 1

G-26

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
REAR COUNTERWEIGHT BAR & REAR BUMPER

B R R | T P

L B T Tt

o

G-27
https://www.tractormanualpdf.info/



OPTIONS

REAR COUNTERWEIGHT BAR & REAR BUMPER

REF. PART NO. DESCRIPTION QTY.
... .. 90.0606. . . . ... ... ... BOLT, 3/8-16 USSX3/4 . . . oo v oo e et 2
2. 9506 . . .. WASHER, FLAT3/8 SAE. © .« « « o i e e e e 2
3. ... 99.SF06 . . .. ... .. NUT, SF3/8-16USS . . o ot v e et e e e 2
4. 02.HP0420 . . . . . .. .... HAIRPIN, L8 X 2 1/2. « . oo oo e e e 1
5. .. ... 64.1040. . . . . ... ... .. PIN, WEIGHT SECURE 2LLONG . . . .+« o ottt 1
6. .. ... 62.0955. . . . ... FRAME, REAR COUNTERWEIGHT . . . . . oo 1
7 62.1002. . . . ... BUMPER, REAR-KT . . . . oot 1
8. .. ... 99.SF06 . . ... ... .. NUT, SF3/8-L6USS .« o v v oo oo e e e et 8
9. .. ... 95.06 . . .. WASHER, FLAT 3/8 SAE. . . . .\ oot 8
0. ... .. 90.0610. . . . ... ... ... BOLT, 3/8-16 USSX L L/4 . . oo v oo e et 8

G-28

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
LIGHT BAR

G-29
https://www.tractormanualpdf.info/



OPTIONS

LIGHT BAR
REF. PART NO. DESCRIPTION QTY.
1...... 33.0036. . ... ........ LIGHT, STROBE2 JOULEAMBER . . . . . . . .. .. .. .. ... ... ....
....... 33.0041. . ... ........BULB,LIGHT (ONLY) FOR33.0036 . . . . . . . . .« v i i i e
....... 33.0042. . ... .. ......LENS, STROBE-AMBER REPLACEMENT . . . . . . .. .. .. ... ......
....... 33.0046. . ... .. ......LENS, STROBE-BLUE REPLACEMENT . . .. ... .. .. ... ........
2.0 05.0072. . . . . ... ... .. SNAP BUSHING, 3/8IDX1/20D . . . . . . . . . . it
3. 99.SF0404-1 . . . . . ... .. BOLT, SF 1/4-20 X 1/2 W/RUBBER . . . . . . . . . . ... ... ... ...,
4 ... 05.0047. . . .. ... ... .. GROMMET, 5/161D,13/160D,5/16TK . . . . . . . . . . . . . . ... .. ... ..
5...... 30.0226. . . .. ... ... .. CLAMP, WIRE MT ADH. 3/8 GRAY . . . . . . . . . e
6 ...... 90.0420. . . .. ... ... .. BOLT, 1/4-20USS X2 1/2 . . . . . . . . o
7 ... 60.0842. . . . ... ... ... FRAME, LIGHTBARTOP KT . . . . . . . . . o o oo
8 ..., .. 47.0167. . . . ... ... KNOB, 1/4-20 X 1-1/4 DIABLK . . . . . . . . . .
9 ..., .. 60.0844. . . ... .. ... .. COVER, LIGHTBAR ACCESSKT. . . . . . . . oo
10. . . . .. 99.E0046 . . . . . . ... ... NUT, “U" 1/4-20 EXTRUDED. . . . . . . . . . . ... o
m. ... .. 31.0034. . ... ... ... .. SWITCH, TOGGLE ON/OFF SPST . . . . . . . . . . i
120 ... .. 60.0843. .. ... ... .... FRAME, LIGHT BAR BOTTOMKT. . . . . . . . . . . o oo
3. .. ... 99.SFO5 . . .. ... .. ... NUT, SE5/16-18 USS . . . . . . . . . . e
4. ... .. 33.0043. . ... ... LIGHT, HEAD 12V 55W HALOGEN . . . . . . . . . . . . ... . ... ... ...
....... 33.0037. . ... ........BULB,LIGHT(ONLY) FORS55WATT. . . . . . . . . . . .. .. ..
5. ... .. 05.0070. . . .. ... .. ... PLUG, 1/2" HOLE, NYLON. . . . . . . . . e e
16. . . . .. 99.SF04 . ... ... ... .. NUT, SF1/4-20USS . . . . . . . . .
7. ... .. 30.0157. . . .. ... BOOT, TOGGLE SWITCH (notshown) . . . . . ... ... .. ..........
8. ... .. 30.0152. . . ... ... CONNECTOR, BULLET - 3 WAY STD (notshown).. . . . . . ... ... .....
19. .. ... 30.0146. . . . ... ... ... TERMINAL, ADAPTER 1/4 PUSH ON (notshown) . . . . .. ... ... .....
20. ... .. 34.1400-1002. . . . . ... .. WIRE, 14 GA2 WIRE X 78"T (notshown) . . . . . . . . . . ... ... ... ...
21, ... .. 34.1601-2002. . . . . .. . .. WIRE, 16 GAX 3"BLACK (notshown) . . . . . ... ... ... .. .......
22. ... .. 34.1603-1001. . . . . .. . .. WIRE, 16 GAX 6" RED (notshown) . . . . . . . .. ... .. ... ... .....
23. ... .. 34.1603-1002. . . . . ... .. WIRE, 16 GAX 6" RED (notshown) . . . . . . . .. ... ... ... .......
G-30

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
SLOPE GAUGE, 12 VOLT OUTLET, & 12 VOLT FRONT PLUG

RS T LR T

g F

VRO MOHER ST M0

g A

SN T ST Y
= &R

G-31
https://www.tractormanualpdf.info/



OPTIONS

SLOPE GAUGE, 12 VOLT OUTLET, & 12 VOLT FRONT PLUG

REF. PART NO. DESCRIPTION QTY.
.. .. .. 99.A04N . . . ... ... ... LOCKNUT, NYLON 1/4-20 . . . o o oo 2
2. 64.0983. . . . . ... ..... BRACKET, TILT INDICATOR. . . .« o oo 1
<N 35.0105. . . . .. ... ... INDICATOR, SLOPE DEGREE . . . .« v oot 1
4. ... .. 90.0408. . . . .. .. ..... BOLT, 1/4-20 USS X1 .« . o o v oe oo e 2
5. ... .. 06.0056-3.13IN. . . . . . ... INSULATION, PIPE 1-5/8 ID X3/8 X 3-1/8" . . . . . . i i 1
6 ... ... 99.E0035. . . . . . ...... NUT, SEHL0-32. . o o oot o e e e e 11
7. 99.K0042 . . . . . .. .. ... MACHINE SCREW, 10-32 X 3/8 . . . . o o o oot 11
8 ... ... 300221, . .. ... OUTLET, 12 VOLT ALLWEATHER . . . . . o oot 2
9 . ... .. 64.1064. . . . ... BRACKET, 12V OUTLET HOLDER . . .+« o o oot 1
10. . .. .. 35.0097. . . . ... RELAY, 12 VOLT 50 AMP . . . o o oo o e 1
na. ... .. 90.0406. . . . .. .. ..... BOLT, 1/4-20 USS X 3/4 . . . . o oo 2
2. ... .. 64.0849. . . . . .. ... ... BRACKET, RELAY MOUNTING . . . . o o oot e 1
13. ... .. 99.SFO4 . . . .. ....... NUT, SFL/4-20 USS . . o . o oo oo e 2
4. ... .. 30.0166. . . . . ... ..... FUSE, 15 AMP ATC BLADE - BLUE (notshown) . . . . . .. . ... ....... 1
5. . .. .. 32.0070. . . . ... KIT, HARNESS 12V PWR OUTLET (Ot ShOWN). . . « . o o o v oo e 1
16. . .. .. 31.0034. . . ... SWITCH, TOGGLE ONJOFF SPST . . . o o oo o i 1
17. ... .. 31.0041. . ... ... ... SWITCH, TOGGLE DPDT MOOFFMO . . . . o o i 1
8. . . ... 99.SFO4 . . . ... ... ... NUT, SEL/4-20 USS . .« o oo oo e e 2
9. ... .. 99.SF0405-1 . . . . . .. ... BOLT, SF 1/4-20 X 5/8 W/RUBBER . . . . . o o oo 2
20. .. ... 64.1063. . . . . .. ... ... BRACKET, FRONT AUX. ELEC. PLUG . . . . . . oo oo 1
21, ... .. 99.E0035. . . . . . .. .... NUT, SEH10-32 . . o oo et e e e 2
22, ... .. 30.0219. . . . ... SOCKET, TRAILER 4-PINFEMALE . . . . . o o oo 1
23. .. ... 99.KOO71 . . . . . .. ... .. MACHINE SCREW, 10-32 X 5/8 . . . . o o o oo 2
24. ... .. 30.0157. . . ..o BOOT, TOGGLE SWITCH (MOt SHOWN) . .« « v o v oo e e 2
25. .. ... 30.0166. . . . . ... .. ... FUSE, 15 AMP ATC BLADE - BLUE (notshown) . . . . . . . . . .. ... . ... 1
26. .. ... 99.E0049 . . . . . .. .. ... NUT, WASHER #10-32 (STAR NUT) (notshown) . . . . . .. .. ......... 1
27. .. ... 32.0079. . . . ... HARNESS, KT 12V SWITCH & PLUG (N0t ShOWN) . . . . . . o o oot 1

G-32

https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
SUSPENSION SEAT & SEAT LOCK

TR L R R RN T RS
T = LT P ovepd

(R F Fariy ) NI P

-
el a A,
- v
EELI I
: o
" > . S
! - -\"h
nd -
- -
. M P T -
- . .
1 . . -,
< Fa
HE R '
-
w.-_,'.'" 1 - -l
e - -
. -
- I - .
3 1 - r
.
- -Z-
| - - _
bl L] o '
-c T -~ .
UL P . E _
w .
! B
- .- -
- o
e o
- -
e

MWL

G-33
https://www.tractormanualpdf.info/



OPTIONS

SUSPENSION SEAT & SEAT LOCK

REF. PART NO. DESCRIPTION QTY.

1...... 47.0233. . . ... SEAT, FULLSUSPENSION . . . . . . . . . . . . e 1
....... 47.0231-1. . . . ... .. ... ARMRESTKIT-SUSPENSIONSEAT .. ... ... ...............1
2.0 05.0069. . ... ... ... .. WASHER, NYLON . . . . . . o 4
3. ... 641112 . . . .. .. ... L STOP, SUSPENSION SEAT . . . . . . . . . . e e 1
4 ... 99.SF0508 . . . ... ... .. BOLT, SF5/16-18 USS X 1. . . . . . . . . . o ot 1
5...... 90.0624. . . . . ... ... .. BOLT, 3/8-16 USS X3 . . . . . . . . . 1
6 ...... 64.1142. . . . ... ... ... BUSHING, 7/16 X 7/8 X 1-1/2 . . . . . . . . . . 1
7.0 90.0508. . . .. ... ... .. BOLT, 5/16-18 USS X1 . . . . . . . o it e e 2
8 ...... 9205 . .. ... ... ... NUT, 5/16-18 USS . . . . . . . . . 4
9 ... .. 62.1039. . . . ... ... ... BRACKET, SEATLOCK . . . . . . . . e 1
10. ... .. 47.0236. . . .. ... CAP,VINYL3/8IDX11/2LONG . . . . . . . . ittt 1
. ... .. 64.1165. . . . . ... ... .. BRACKET, SEATLOCKLEVER . . . . . . . . . . . oo 1
12. .. ... 99.SF06 . . .. ... .. ... NUT, SF3/8-16 USS . . . . . . . . . e 5
3. ... .. 90.0608. . . . . ... ... .. BOLT, 3/8-16 USS X1 . . . . . . . o o e 2
4. ... .. 90.0606. . . .. ... ... .. BOLT, 3/8-16 USS X 3/4 . . . . . . . . . 1
5. ... .. 41.0079. . . .. ... SPRING, 7/80D X3 1/2LG . . . . . . . . . e 1
16. . . . .. 62.1038. . . .. ... ... .. BRACKET, SPRINGANCHOR. . . . . . . .. . ... . o 1

Seat lock kit (70.4051) is included with the suspension seat kit (47.0231).

G-34
https://www.tractormanualpdf.info/




OPTIONS

ILLUSTRATED DRAWING
CANISTER AIR CLEANER (25 hp KAWASAKI, FH721D)

CAMIETERL AN TLEANER
Rif 3 v g4l

G-35
https://www.tractormanualpdf.info/



OPTIONS

CANISTER AIR CLEANER (25 hp KAWASAKI, FH721D)

REF. PART NO. DESCRIPTION QTY.
1...... 99.SFO5 . . .. ... .. ... NUT, SFE5/16-18 USS . . . . . . . . . . e 2
2.0 64.1158. . . . . ... ... .. BRACKET, CANISTERMOUNT . . . . . . ... ... ... . .. 1
3. 99.SF0504 . . . ... ... .. BOLT, SF5/16-18USS X 1/2 . . . . . . . . . . . . 2
4 ... 11.0044. . . . ... ... CLAMP, HOSE S/S 1-9/16-2-1/2 . . . . . . . . . i 3
5...... 14.0024. . . .. ... HOSE, AIRCLEANERKAW . . . . . . . . . . . e 1
6 ...... 11.0061. ... ... ... ... CLAMP, HOSE SIS 23/4. . . . . . . 2
7 ... 14.0025. . . .. ... TUBE,17/8IDX2O0ODX2LONG. . . . . . .. .. e 1
8 ...... 13.0205. . . . . . ... FILTER, AIRELEMENTINNER . . . . . . . . ... .. .. . . ... 1
9 ..., .. 13.0206. . . . ... ... ... FILTER, AIRELEMENTOUTER. . . . . . . . . . . .. . . . o .. 1
Koo 99999-7033. . . . . . ... .. KIT, KAWASAKI AIR CLEANER. . . . . . . . .. ... o .

....... 92192-7031. . . .. ... ... TUBE,BREATHERVENT . . . . . ... .. .. ... .. ... .. ........1
....... 461F0800. . . . .. ... ... WASHER,LOCK. . . . .. . . . .. . . a2
....... 317R0800 . . . ... ... .. NUTHEX. . ... ... ... .. .. . e 2
....... 11060-7010. . . . . . . .. .. GASKET, INSULATOR. . . . . . . . . . . it i e 2
....... 92191-7032. . . ... ... .. TUBEFORMED. . .. .. .. ... .. ... .. .. ... .. ..........1
....... 16060-7019. . . . ... ... . PIPE/INTAKE . . ... ... . .. ... . ... ... ... ... .. .0
....... 11065-7006. . . . . ... ... CAPWEATHERHOOD . . .. .. .. ... .. .. ... ... ..........1
....... 23062-7009. . . . ... ... .BRACKET,CANISTERBAND . . . . . . .. .. .. ... ... . .........1
....... 11053-7002. . . . ... ... . BRACKET, FRAMEPLATE. . . . . ... ... ... ... ... ..........1
....... 92063-7045. . . . . .. ... . JET,MAIN,L-112. . . . . . . . . . . . e
....... 11061-7042. . . . . .. . ... GASKET, INTAKEPIPE . . .. .. ... ... .. ... ... ..........1
....... 11010-7011. . . . ... ... . CANISTER/AIRFILTER. . . . . . . . . ... ... ... ... ..........1
....... 130B0814. . . . . ... ....BOLT,FLANGE. . . . . . . . . . . e 2

*All parts listed under the Kawasaki air cleaner kit are Kawasaki parts. These parts are listed using Kawasaki's part number and must
be ordered from an authorized Kawasaki parts dealer.

G-36
https://www.tractormanualpdf.info/




